DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Club Car |8

delele

ILLUSTRATED
PARTS LIST

DS GOLF CARS
GASOLINE/ELECTRIC

MANUAL NUMBER 102067401
EDITION CODE 0899A00000

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN owf, numbers from this manual. Enter the part number into GET STARTED _> https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

USING THE ILLUSTRATED PARTS LIST

A WARNING

* THIS MANUAL IS TO BE USED ONLY FOR IDENTIFICATION AND ORDERING OF SERVICE PARTS. BE
SURE TO READ AND USE THE MAINTENANCE AND SERVICE MANUAL BEFORE ATTEMPTING ANY
VEHICLE REPAIRS.

This manual covers all 2000 Club Car® DS Tranquility®, DS V-Glide 36-Volt, DS PowerDrive® System
48™ and DS PowerDrive Plus® vehicles.

The manual is divided into 16 sections. Sections 1 through 5 pertain to both gasoline and electric vehi-
cles, sections 6 through 11 pertain to gasoline vehicles only, sections 12 through 15 pertain to electric
vehicles only, and section 16 pertains to tools that are used on all Club Car products. Note that there are
two or three flags on the outside edge of each page. The first flag contains the section number of which
that page is a part. The other flag (or flags) contains either the letter G or E, signifying that the page per-
tains to either the gasoline or electric vehicle only, or to both the gasoline and electric vehicles.

Use the Table of Contents to find the sections and pages that contain the parts and assemblies you seek.
The Table of Contents lists section numbers, and under them, the individual page titles and numbers to be
found in that section. Unless a page title specifies a particular vehicle(s), the page applies to all DS vehicles.

Typically, there is a two-page spread for each individual page title in the Table of Contents (however, some
titles require several spreads). On the left-hand page is an illustration showing the parts in their relative
positions; the parts are each tagged with an item number in a balloon. The right-hand page is the parts list
page, and gives the page title at the top, then the item numbers (corresponding to the numbers on the illus-
tration), part descriptions, and quantity of parts used. Some item numbers have more than one part number
because several models and/or configurations of a component are represented together on one spread.

Note that a part description may be indented. This indention corresponds to a parts assembly level indi-
cated by the numbers 1, 2, 3, and 4 at the top left corner of the parts description area of the parts list
page. A part that is indented to /evel 2 is a component of the level 1 part (assembly) that it is listed under.
A level 3 part is a component of the level 2 part that it is listed under, and a level 4 part is a component of
the level 3 part preceding it. In each case, the part quantity given for a level 2, 3, or 4 part is the quantity
used per next higher level assembly of which it is a component. A part that is not indented is a level 1 part.
This means that the quantity given is the quantity used per the portion of the vehicle illustrated on that
particular spread.

ClubCar

P. O. Box 204658
Augusta, Georgia 30917-4658 USA
Telephone 706-863-3000
Service Parts Fax 706-855-7413
wwwclubcar.com

© 1999, CLUB CAR, INC.
All rights reserved.
This manual effective July 26, 1999

ZACARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into —> https://CartPros.com/f.html
KN OW? our search box and it will find the part you are looking for. HERE
BODY AND TRIM SECTION 1
(SO0 A 1 2 31 PSP 1-3
FRONT BODY ..ttt ettt ettt e e e e e e e e e e s e s s et ats e at e s et et eeeeeeaaaaeaeeeaeaesesan s ssestbebeeteseeeeeeeeeaaeaaaeeeeesnsnnsnsnnsnsnsnnnes 1-5
REAR BODY AND FENDER—GASOLINE VEHICLE ......ccooieiiiiiiiiie et e e e e e e e e e e 1-7
REAR BODY AND FENDER—ELECTRIC VEHICLE .......coioiieeciii ettt e e e e e e e e e e n e e e e 1-9
SEAT BOTTOM AND ARMREST ..ottt ettt ettt e et e e et e e et e e e e ettt e e s et e e e e st e e s eatan e e earaneeeesranns 1-11
SEAT BACK AND BAG HOOP ..ottt e e et e e e e e e e e e e e e e s s s st s e b e s et e e eeeaaaaaaaeeeeenenenas 1-13
WHEELS AND TIRES SECTION
WHEELS AND TIRES ..ooiititiiiitiiiiiit ittt ettt ettt e e e e e e e e e e e e e s e ss s e sa e et b abesaeeeeeeeeaeaaaaaeaeeeesesenasanannsnrnnnes 2-3
DECALS SECTION
DECALS—GASOLINE VEHICLE ..ottt s e e e e e e e e et s e e e e e e e e e e eeean s aneeeeeeaesnsnnnnaaeeaaaeees 3-3
DECALS—ELECTRIC VEHICLE ..ottt e e et e ettt e e e e e e e e et e e et e e e e e e e e e enannnn e e eeaaaaees 3-5
BRAKES, PEDAL, AND CABLE ASSEMBLIES SECTION
LT AN S N 1S = 1Y = 4-3
BRAKE PEDAL AND CABLE ASSEMBLY ..ooitiiiiiii ittt ettt et e e ettt e e e e e e s et e e e e eatneeeeaaneeereren 4-5
ACCELERATOR PEDAL ASSEMBLY  ...iuttititititiiiititittiteee e et e e e st s s ss s bbb e e eeetetaaaaaaaeaaaassssasasasssssssasasaseeeeeeeees 4-7
STEERING, FRONT AND REAR SUSPENSION SECTION
STEERING COLUMN L.ttt e e e e ettt s e e e e e e e et e eeteat s a e e e eeeeeeeeeestans i naeeeaeeeeeesassannnnneeeeaaneees 5-3
STEERING GEAR ASSEMBLY oottt ittt ettt e s e e e e e e et e ettt aaeeeaeeeeeeaeetansaaeeeaaeeeeesanssnnnnaaeaeaeeeees 5-5
FRONT SUSPENSION, UPPER .. oottt s e e e e e e e e e et a e e e e e e e e eeeaabaa e e e e eeeaeeeeenennnn e eeeas 5-7
FRONT SUSPENSION, LOWER ..coiiiiiiiiiiiii ittt ettt e e e e e e e e e e e e s s s bbbt e et ettt e e e e aaaaeeeeeeassasnnnsnsnenene 5-9
L Y o ST U ST o = N 15 ] S 5-11
ELECTRICAL SYSTEM— GASOLINE VEHICLE SECTION n
WIRING—GASOLINE VEHICLE ... oottt e ettt s e e e e e e e e e et eeata e e e e e eeeeeeesannsa e e e eeeennnsnnn e s 6-3
FORWARD/REVERSE SHIFTER ASSEMBLY— GASOLINE VEHICLE .......ccccoiiiiiiiiieeeeeeeee e 6-5
ELECTRICAL COMPONENT BOX— GASOLINE VEHICLE .....oouiiiiiei et 6-7
ELECTRICAL COMPONENTS— GASOLINE VEHICLE ....ooiiiiiiiiiiiiii ittt 6-9
STARTER/GENERATOR ASSEMBLY  ..ooiiiiiiiiiiii ittt e et e e e e e e e e e e e s e e e s s s e a s e e e e eeaeaeaeeaeeaaanaaas 6- 11
STARTER/GENERATOR MOUNTING ...coiiiiiiiiiiii ettt et e e e e e e e e e e e e s e e e s e st s e e r e e e e eeteeeaaaaeaeaaaaaas 6- 13
BATTERY—GASOLINE VEHICLE ..ottt ettt ettt e et e e ettt e e et e e e s et e e e eaa e e e eabaeeeeaaass 6- 15
FE 290 ENGINE SECTION
FE 290 ENGINE— SHROUDS AND BRACKETS .. ittt ettt et e e ettt e e et e e e st e e e e et e e e e eaan e ereren 7-3
FE 290 ENGINE— IGNITION COMPONENTS AND FLYWHEEL .......ccooiiiiiiiiiiieiereceee e 7-5
FE 290 ENGINE— OIL CIRCULATION ...ttt ettt ss e e e e e e e e e e eeaeta s s e e e e aeeeeeeeanssn e eaeeeaeeeeennnnnnnaaeeeas 7-7
FE 290 ENGINE— CYLINDER HEAD ...ttt e ettt e s e e e e e e e e e e n e e e e e e e e e e e anennnnnaeeeeas 7-9
FE 290 ENGINE— CRANKCASE, CAMSHAFT AND OIL SENSOR ...uoiiiiiiiiiieeee et 7-11
FE 290 ENGINE— CRANKCASE AND CRANKSHARFT oottt r e e e e e e e e e e e e e e s s s s s nsnnnsnnnes 7-13
L N LI | Y @ 10 N N 7- 15

2000 DS Golf Car lllustrated Parts List %GGCA RTPROS



ID YOU CartPros directs you to the right part using the part
DKDNOOW? numbers from this manual. Enter the part number into GET STARTED _> https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE
CONTENTS

FUEL, INTAKE, AND GOVERNOR SYSTEMS SECTION E
FUEL SYSTEM .o et b e h b e e s s b e s s b e e e s b e e e st b e s sab e e e rae s
CARBURETOR ASSEMBLY ...ttt sttt e e e e sttt e s e e e st e s nn e e e s e e e ene e e e nes
CARBURETOR INSTALLATION .ot e e e e e e s e s e e e e e e nnnneee e an
GOVERNOR AND ACCELERATOR CABLES ... oottt
INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY

EXHAUST SYSTEM SECTION n
EXHAUST SYSTEM ..ottt s et b e e s s b e e s b e e e s b e e e s abb e s sab e e e rae s 9-3

TORQUE CONVERTER SECTION
DRIVE CLUTCH 10-3
DRIVEN CLUTCH 10-5

UNITIZED TRANSAXLE— GASOLINE VEHICLE SECTION
UNITIZED TRANSAXLE, GASOLINE VEHICLE— GEAR CASES AND BRACKETS ......ccooiiiieeieee e 11-3
UNITIZED TRANSAXLE, GASOLINE VEHICLE— F&R TRANSMISSION AND GEAR REDUCTION .......cccc..... 11-5

UNITIZED TRANSAXLE, GASOLINE VEHICLE— DIFFERENTIAL AND AXLES .......cccciiiiiiiie e,

ELECTRICAL SYSTEM— ELECTRIC VEHICLE

ELECTRICAL COMPONENTS, FRONT BODY— ELECTRIC VEHICLE ..o
WIRING—V-GLIDE 36-VOLT VEHICLE .......oiiiiiiiiiiiii ettt ettt e e e e e e e
FORWARD/REVERSE SWITCH— V-GLIDE 36-VOLT VEHICLE .................
WIPER SWITCH—V-GLIDE 36-VOLT VEHICLE .......oooiii s
RESISTOR AND BOARD ASSEMBLY— V-GLIDE 36-VOLT VEHICLE ...
BATTERIES, CHARGER RECEPTACLE, SOLENOID— V-GLIDE 36-VOLT VEHICLE
WIRING—POWERDRIVE SYSTEM 48 VEHICLE .......ooiiiiiiiiiiii e

FORWARD/REVERSE SWITCH— POWERDRIVE SYSTEM 48 VEHICLE ........ccoooiiiiiiiic e

BATTERIES, CHARGER RECEPTACLE— POWERDRIVE SYSTEM 48 VEHICLE .......ccccoiiiiiieee

COMPUTER, CONTROLLER, AND SOLENOID— POWERDRIVE SYSTEM 48 VEHICLE ..............ccciiiiiinee 12- 21
MULTI-STEP POTENTIOMETER— POWERDRIVE SYSTEM 48 AND POWERDRIVE PLUS..........c.ccoceieininen. 12- 23
WIRING—POWERDRIVE PLUS VEHICLE ......ooiiiiii e

FORWARD/REVERSE SWITCH, TOW/RUN SWITCH— POWERDRIVE PLUS VEHICLE
BATTERIES, CHARGER RECEPTACLE— POWERDRIVE PLUS VEHICLE .......ccoviiiiiee e
SOLENOIDS, ENERGY DISPLACEMENT MODULE— POWERDRIVE PLUS VEHICLE
CONTROLLER, ONBOARD COMPUTER— POWERDRIVE PLUS VEHICLE .........ccocciiiiii,

BATTERY CHARGER

ACCU-POWER CHARGER, DOMESTIC— V-GLIDE 36-VOLT VEHICLE .........ccoiiiiii e
ACCU-POWER CHARGER, EXPORT, 230-VOLT— V-GLIDE 36-VOLT VEHICLE
ACCU-POWER CHARGER, EXPORT, 100-VOLT— V-GLIDE 36-VOLT VEHICLE

POWERDRIVE CHARGER, DOMESTIC— POWERDRIVE SYSTEM 48 AND POWERDRIVE PLUS ................ 13-9
POWERDRIVE CHARGER, EXPORT— POWERDRIVE SYSTEM 48 AND POWERDRIVE PLUS ................... 13-11
POWERDRIVE CHARGER, EUROPEAN— POWERDRIVE SYSTEM 48 AND POWERDRIVE PLUS ............... 13-13

2000 DS Golf Car lllustr <00



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into * https://CartPros.com/f.html
KN OW? our search box and it will find the part you are looking for. HERE

ELECTRIC MOTOR SECTION [MEA}
MOTOR—V-GLIDE 36-VOLT VEHICLE .......coiiiiiiiiiiiiiiite ettt e s st e e et e e e e aaaeaeeaeeesssnsnsnnnenenes 14-3
MOTOR—POWERDRIVE SYSTEM 48 VEHICLE ......outtiiiiiiiiiiiiiiiec ettt e e e e e e e e e e e e e e e e s s nsnnnnnes 14-5
MOTOR—POWERDRIVE PLUS VEHICLE ...ttt e s e e e e e et e e e e e e e e e e e anannnn e e s 14-7

TRANSAXLE— ELECTRIC VEHICLE SECTION 15
TRANSAXLE, TYPE G— ELECTRIC VEHICLE ....cottiiiiiiiiiieee ettt a e e e e et e e e e e e 15-3
TRANSAXLE, TYPE K— ELECTRIC VEHICLE .....cooiiiiiiiiiii ettt e e e e et e e e e e e e e eeeenennnan 15-5

MAINTENANCE AND SERVICE TOOLS SECTION 16
MAINTENANCE AND SERVICE TOOLS ...ttt s e e e et es e s e e e e e e e e e e eantaa e e e e e e e eeeeanennnnnaneeeas 16- 3
MAINTENANCE AND SERVICE TOOLS, CONTINUED .....ccooiiiiiiiiii e e et e e e e e e e e e e 16-5

2000 DS Golf Car lllustrated Parts List 2% CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

BODY AND TRIM

Z%CARTPROS



= https://CartPros.com/f.htm|

GET STARTED
HERE

into
looking for.

right part using the part
nd it will find the part you are

mbers from this manual. Enter the part number
h box a

KNOW? ..
- our searc

CartPros directs you to the

DID YOU

Z%CARTPROS

Page 1-2 2000 DS Golf Car lllustrated Parts List



DID YOU CartPros directs you to the right part using the part GET STARTED

KN owv, numbers from this manual. Enter the part number into HERE * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
BODY TRIM
ITEM | PARTNO. | DESCRIPTION AL SE
12 3 4
1 1013344 COMPONENT, LEFT DASH, BLACK ..ottt snivennnneeees 1 1
2 101660404 PANEL, CENTER DASH, BLACK ...ttt e e e e eevaanes 1 1
3 101802601 PLUG, HOLE (V-GLIDE 36-VOLT VEHICLE ONLY) ...ooiiiiiiiiiiieiiiiiee e 1
4 1013343 COMPONENT, RIGHT DASH, BLACK ...t 1 1
5 1015032 MAT, FLOOR ..ottt e e e e e e e e e e e e e e e e e aesesa s seatntnebrabaneeees 1 1
6 1014645 KIT, SNAP WASHER, BLACK (INCLUDES ITEMS 7 - 10) ...ccveeiiiiiiieieeiiiieee e 2 2
7 N/A NUT, SPEED 1 1
8 N/A WASHER, #10 1 1
9 N/A SCREW, #10 SHEET METAL ..uiiiiiiiiiiiiiiiiiieietet e eaeeaa e e e e e 1 1
10 N/A COVER, SCREW HEAD ...ttt e e 1 1
11 7973 RIVET, ALUMINUM POP, 3/16 ...cccoiiiiiiii ettt er e e e e e e e e e e e e e e s s snsnennananneees 5 5
12 101708301 KIT, DRINK HOLDER (INCLUDES ITEMS 13 AND 14) ...cccvviiiiiiiiieee e 2 2
13 7847 SCREW, HEX HEAD CAP, 1/4 - 20 x 3/4 2 2
14 1016952 U-NUT, 1/4 - 20 .ccoooiieiiieiiviieeeeeeee e 2 2
15 101768202 KIT, BAGWELL PROTECTOR (INCLUDES ITEM 16) 1 1
16 1010434 FASTENER, PLASTIC BARREL ...oovviiiiiiiiiiiceeeeeie st 9 9
17 1017079 KIT, REAR BUMPER (INCLUDES ITEMS 18 - 22) 1 1
18 1016379 BUMPER, REAR ...ttt e et e e e e e e e e eeaanas 1 1
19 1016875 PLATE, MOUNTING, LONG ...cooieeiiieiiie et e et e e e e e e e e 1 1
20 7473 NUT, NYLON LOCK, 5/16 = 18 ..ooeeeeieiiiiieeeieee ettt e e e e e e e e e e s e 4 4
21 1011697 WASHER, SPECIAL, 5/16 ...ciiiiiii ettt e e e tvaea e e 6 6
22 1016876 BOLT, PHILLIPS TRUSS HEAD SHOULDER, 3/8 - 18 X 2 ..uvvvvvivieiiieeeeeeeeeeeceeen, 4 4
23 101706702 KIT, SCUFF GUARD (INCLUDES ITEM 24) 1 1
24 1010434 FASTENER, PLASTIC BARREL 12 12
2000 DS Golf Car Illustrated P %QCARTPROS



DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.

Page 1-4 2000 DS Golf Car lllustrated Parts List

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part = rr crARTED

KN owv, numbers from this manual. Enter the part number into HERE * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
FRONT BODY
ITEM | PARTNO. | DESCRIPTION AL SE
12 3 4
1 1017080 KIT, FRONT BUMPER (INCLUDES ITEMS 2 -5) iiiiiiiiiieiiee e 1 1
2 1016868 BUMPER, FRONT ittt e e s e e e e e e e e e e aeanaes 1 1
3 7251 SCREW, PHILLIPS TRUSS HEAD, 5/16 - 18 X 1 ..ccceeeiieeei et 2 2
4 7473 NUT, NYLON LOCK, 5/16 = 18 ..ovreeeiiiiiieeeeee et e e e e e e e e e s 2 2
5 1016967 RIVET, PUSH TYPE BLIND ..ottt a e 2 2
6 1014198 NAMEPLATE——GOLD ...ttt e e et e e e e e e e e e e eanenas 1 1
7 101692501 BODY, FRONT—BEIGE 1 1
7 101692502 BODY, FRONT—WHITE 1 1
7 101692504 BODY, FRONT—GRAY 1 1
7 101692510 BODY, FRONT—DARK GREEN ......ciiiiiitiiiiiii i 1 1
7 101692512 BODY, FRONT—CLASSIC BLUE ..ottt e e e e 1 1
7 101692513 BODY, FRONT—BURGUNDY ....cciiiiiiiiiiiiiii et e e et e e e e e e e eaaannnas 1 1
8 101693901 BODY, FRONT WITH HEADLIGHT OPENING—BEIGE 1 1
8 101693902 BODY, FRONT WITH HEADLIGHT OPENING—WHITE 1 1
8 101693904 BODY, FRONT WITH HEADLIGHT OPENING—GRAY 1 1
8 101693909 BODY, FRONT WITH HEADLIGHT OPENING—DARK GREEN 1 1
8 101693911 BODY, FRONT WITH HEADLIGHT OPENING—CLASSIC BLUE 1 1
8 101693912 BODY, FRONT WITH HEADLIGHT OPENING—BURGUNDY ......cccccovvviiiiiiiiiiiiiiinnnnn. 1 1
9 1011014 TRIM, FRONT BODY ..eiiiiiiiiiiiiieiiiierse s et eeetsss s s s e e e e et eeeeaaeannaseeeeaeeeeesennnnnaaeaaaaaes 1 1
10 1010435 BOLT, ROUND-HEAD SQUARE-NECK, 5/16 - 18 X 1 ..cocvvveiiieieeeiiiiii e 2 2
11 1241 WASHER, FLAT, 5/16 ..ooiiiiiiiiiie ettt ettt a e et e e e e st e e e e e s sntreaaeeaas 2 2
12 1011017 SCREW, FLANGE LOCK ...ttt e e e e e e eeanennsns 6 6
13 1011394 T-NUT, SLAB BASE (PACKAGE OF 4) ...t 1 1
14 101347501 BUMPER, SIDE GUARD TRIM ........cccovvriiiiiinnnn. 2 2
15 1012047 SCREW, SELF-TAPPING, #8 - 32 x 3/8 8 8
16 7251 SCREW, PHILLIPS TRUSS HEAD, 5/16 - 18 X 1 ...uutviiiiiiiiiiiiiieeee e eeeeecinnvnaennes 2 2
17 7473 NUT, NYLON LOCK, 5/16 - 18 ...ccoi ittt e e e e e e e e e e e e e e e e e e s s s s esnnnnanaenannees 2 2

2000 DS Golf Car lllustrated P %Q‘CA RTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into * https://CartPros.com/f.html
KN OW? our search box and it will find the part you are looking for. HERE
" TYPIcAL

2 PLACES
FRONT SEAT g %

SUPPORT

VERTICAL — - >

v
«®
L S
&

0 G
/ TYPICAL
T\ 2 PLACES

TYPICAL
2 PLACES

TYPICAL
2 PLACES

TYPICAL
EACH SIDE
OF VEHICLE

2

TYPICAL
EACH SIDE
OF VEHICLE

TYPICAL
2 PLACES

Page 1-6 2000 DS Golf Car Illustrated Parts List 'OE°CARTPROS



DID YOU CartPros directs you to the right part using the part = rr crARTED

KN owv, numbers from this manual. Enter the part number into HERE * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
REAR BODY AND FENDER—GASOLINE VEHICLE
ITEM | PARTNO. | DESCRIPTION AL SE
12 3 4
1 8251 SCREW, PHILLIPS HEAD, 1/4 - 20 X 1 .ovviiiiiiiiieiee ettt e s sataeea e 10
2 101904101 PLATE, BODY KICK ..ttt ettt e e e e e e e e e e eaaaae s e e e e e e e e eeeaensnnnnns 1
3 1016952 U-NUT, L1/ = 20 oottt ettt e e e e e e aeaaaaeaa e e e e e e s s s s e snnnsnsnennnsnnnnnes 2
4 1012412 PLATE, BODY HINGE ..ottt e e e e e e et e e e e e e e e e e asannnannas 2
5 332 WASHER, FLAT, 1/4 ..ottt ettt e e st e e e e st e e e e e e sabaeeaeeaas 8
6 8233 NUT, NYLON LOCK, 1/4 - 20 10
7 1013032 DOOR, ACCESS—BLACK ............... 1
7 1013140 DOOR, ACCESS—BEIGE ......coiii it e e e e e e 1
8 1015525 NUT, BLIND, 1/4 = 20 ...otiiiieeeiiiiie ettt ettt e e e ettt e e e st e e e e e e annnta e e e e e s satbaeeas 2
9 101692601 BODY-—BEIGE ...ttt e e e e e 1
9 101692602 BODY—WHITE ..ottt e e e et e e e e e e e e e e eeatann e e e e e e eeeeeeeannsnnnnns 1
9 101692604 BO DY G R AY it a e e et e e e e e aa i ————— 1
9 101692610 BODY—DARK GREEN 1
9 101692612 BODY—CLASSIC BLUE 1
9 101692613 BODY—BURGUNDY ....ciiiiiiiiiiiii e eeeie e s e e e e e e e e as e e e e e e e eeeeaaeaan e e e e eeaeeeeneennsnnnnns 1
9 101696208 BODY WITH TAILLIGHT OPENING—BEIGE 1
9 101696209 BODY WITH TAILLIGHT OPENING—WHITE 1
9 101696211 BODY WITH TAILLIGHT OPENING—GRAY 1
9 101696216 BODY WITH TAILLIGHT OPENING—DARK GREEN ........ccoiiiiieicieeee e, 1
9 101696220 BODY WITH TAILLIGHT OPENING—CLASSIC BLUE .......coooviiiiiieee e, 1
9 101696221 BODY WITH TAILLIGHT OPENING—BURGUNDY ......ccoitiiiiiiiiiiiiiiiiisisiininininnenees 1
10 1017141 SUPPORT, FRONT BODY ...ttt s e e e e e e eaanann s e e e e e e e eeensennsnnns 1
11 1017748 CLIP, BODY KEEPER ...cottiiiiii ettt et e e e e e e e e e e e e e e e e eeeeenannnnns 2
12 1012047 SCREW, SELF-TAPPING, #8 - 32 x 3/8 2
13 304 SCREW, HEX HEAD CAP, 1/4-20x 1 4
14 1017936 FENDER, INNER ... oottt e e e e e e et s e e e e e e e e e eeeensnnas 2
15 1014306 WASHER, FLAT, TYPE B, 1/4 ...ttt e e e e e e e e e e e 2

2000 DS Golf Car lllustrated P %Q‘CA RTPROS



DID YOU CartPros directs you to the right part using the part
KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

TYPICAL
2 PLACES

FRONT SEAT

@/\ j@\ @ TYPICAL
EACH SIDE

OF VEHICLE

TYPICAL
EACH SIDE
OF VEHICLE

Page 1-8 2000 DS Golf Car lllustrated Parts List OEO CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KN owv, numbers from this manual. Enter the part number into HERE * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
REAR BODY AND FENDER—ELECTRIC VEHICLE
ITEM | PARTNO. | DESCRIPTION AL SE
12 3 4
1 8251 SCREW, PHILLIPS HEAD, 1/4 - 20 X 1 .ovviiieiiiiiiee ettt a e s atvee e 10
2 101904101 PLATE, BODY KICK ..ttt sttt e e e e e e e e e e e taa e s e e e e e e e eeesannsnnnnas 1
3 1016952 U-NUT, L1/ = 20 oottt ettt e e e e e e e aaaaeaa e e e e e e s s s s e snnannsnnsrnsnnnnnes 2
4 1012412 PLATE, BODY HINGE ..ottt e e e e e e e et e e e e e e e e e e eaaannnaas 2
5 332 WASHER, FLAT, 1/4 ..ottt ettt e e e e et e e e e st e e e e s sabaeaaeeaas 8
6 8233 NUT, NYLON LOCK, 1/4 - 20 10
7 1017936 FENDER, INNER .......cccovviiiiiieeeeees 2
8 1014306 WASHER, FLAT, TYPE B, 1/4 2
9 1017814 SPACER, 1-7/8 ...ttt ettt et e e e et e e e e st e e e e s et e e e e e e atbaaa e e e anaes 2
10 1012159 SCREW, HEX HEAD CAP, 1/4 - 20 X 2-3/4 ..ttt e 2
11 7479 SCREW, HEX HEAD CAP, 1/4 - 20 X 1-1/4 ettt 2
12 1017815 SPACER, 1/2 .. e e e e e e e e e e e e ——————. 2
13 1017748 CLIP, BODY KEEPER ....ottiiiiiiiiiiiiiiiiee ettt a e e e e e e s s s anenbavaneeees 2
14 1012047 SCREW, SELF-TAPPING, #8 - 32 .... 2
15 101693301 BODY-—BEIGE ...ttt e et s e e e e e e e e e et e e e e e e e e aann 1
15 101693302 BODY—WHITE ... e e e e e ettt e e e e e e e e e e e aa e e e e e e e eeeeeeerennnnnnnns 1
15 101693304 BODY—GRAY .....otttririiiiiiiiiiiiinieeeen 1
15 101693310 BODY—DARK GREEN 1
15 101693312 BODY—CLASSIC BLUE 1
15 101693313 BODY—BURGUNDY ....ciiiiiiiiiiiiii et s e e e ettt s e e e e e e e e e e e et s e e e e e e e e e easannnanns 1
15 101696201 BODY WITH TAILLIGHT OPENING—BEIGE .......cuuutiiiiiiiiiiiiiiieiis i 1
15 101696202 BODY WITH TAILLIGHT OPENING—WHITE ....ccoiiiiiiiiiee e 1
15 101696204 BODY WITH TAILLIGHT OPENING—GRAY ..ottt 1
15 101696218 BODY WITH TAILLIGHT OPENING—DARK GREEN 1
15 101696223 BODY WITH TAILLIGHT OPENING—CLASSIC BLUE 1
15 101696224 BODY WITH TAILLIGHT OPENING—BURGUNDY ......coiiiiiiiiiiiiiiiiiiine e 1
16 1013032 DOOR, ACCESS—BLACK ..eeiiiii ittt s e e e e e e e e e e e e e e e e e e eeeneennsnnnns 1
16 1013140 DOOR, ACCESS—BEIGE ......iiiii oottt e e e e e e anas 1
17 1015525 NUT, BLIND, 1/4 = 20 ...otiiiieeeiiiiit ettt e st e e e e s sttt e e e st a e e e e e nnbta e e e e e s eatbaeeas 2
18 1017141 SUPPORT, FRONT BODY ...ttt s e e e e e e e eaanann s e e e e e e eeeeanennsnns 1

2000 DS Golf Car lllustrated P %Q,*CA RTPROS



DID YOU CartPros directs you to the right part using the part

KN ow’ numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

TYPICAL
5 PLACES

TYPICAL
2 PLACES

Ve

TY
8 PLACES

TYPICAL
4 PLACES

TYPICAL

8 PLACES
TYPICAL @
2 PLACES ==
REFERENCE — TYPICAL
REAR BODY AND 4 PLACES
R (\ /

Page 1-10 2000 DS Golf Car lllustrated Parts List 'OEOCARTPROS



DID YOU CartPros directs you to the right part using the part  eex erapTED

KN owv, numbers from this manual. Enter the part number into HERE * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
SEAT BOTTOM AND ARMREST
ITEM | PARTNO. | DESCRIPTION AL SE
12 3 4

1 101564804 ASSEMBLY, SEAT BOTTOM—BUFF (INCLUDES ITEMS 2 AND 3) ..ccocovvevviiieneennn. 1 1
1 101564805 ASSEMBLY, SEAT BOTTOM—WHITE (INCLUDES ITEMS 2 AND 3) ....oceevviiiiiieenn. 1 1
1 101564807 ASSEMBLY, SEAT BOTTOM—GRAY (INCLUDES ITEMS 2 AND 3) ....coovieeiiiiieeeenne 1 1
1 101564808 ASSEMBLY, SEAT BOTTOM—BLACK (INCLUDES ITEMS 2 AND 3) ...ovvvieviiiiineennn. 1 1
2 101562701 COVER, VINYL SEAT BOTTOM—BUFF .....citiiiiiiiiiiiiinirieeeeeeee e 1 1
2 101562702 COVER, VINYL SEAT BOTTOM—WHITE 1 1
2 101562704 COVER, VINYL SEAT BOTTOM—BLACK 1 1
2 101562710 COVER, VINYL SEAT BOTTOM-—GRAY ....oottiiiiiiieeeeieeeetiie e e e e eevveinn e aaaaes 1 1
3 1010543 INSERT, WOOD ..ottt e e e e e e e e e e e e e e s e s s sssssssnbnensneeeees 8 8
4 1015670 ASSEMBLY, SEAT BOTTOM AND ARMREST (INCLUDES ITEMS 5-9) .....cccccee.... 1 1
5 1015625 BRACKET, SEAT SUPPORT ....coieiieieiiis ettt e e e e e e e e e e a e e e eenannnnns 2 2
6 101951101 KIT, ARMREST (INCLUDES ITEMS 7 = 9) oottt 1 1
7 101880901 RIVET, POP, STAINLESS STEEL, 3/16 8 8
8 N/A ASSEMBLY, ARMREST, DRIVER SIDE .... 1 1
9 N/A ASSEMBLY, ARMREST, PASSENGER SIDE 1 1

10 1012597 BUMPER, SEAT ..ottt s e e ettt r e e e e e e e e e e e aa s e e e e e eeeeeearannnannnns 1 1

11 1017384 SCREW, WASHER HEAD TAP, #12 5 5

12 1012656 GASKET, SEAT, SHORT (GASOLINE VEHICLE ONLY) ...coiiiiiiiiiiiiiiiee e 2

13 1012657 GASKET, SEAT, LONG (GASOLINE VEHICLE ONLY) ..ottt 1

14 101881701 WASHER, FLAT, STAINLESS STEEL, #8 ...coveeeiiiei e 4 4

15 101954301 SCREW, HEX HEAD CAP, 1/4 - 20 X 3/4 (WITH PATCH) ....ccoviiieiiiiiiee e 8 8

16 1011652 PLATE, SEAT HINGE, STAINLESS STEEL ..c.ccooiiiiiiiiie e 2 2

17 101880901 RIVET, POP, STAINLESS STEEL, 3/16 ...ttt ceenenvnaeeees 4 4

2000 DS Golf Car lllustrated Pa %Q,*CA RTPROS



DID YOU CartPros directs you to the right part using the part
KN ow numbers from this manual. Enter the part number into GET STARTED —* https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

TYPICAL
2 PLACES

TYPICAL
TYPICAL 2 PLACES
2 PLACES

TYPICAL 2 PLACES

Page 1-12 2000 DS Golf Car lllustrated Parts List OEO CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GET STARTED * https://CartPros.com/f.html

SEAT BACK AND BAG HOOP

2000 DS Golf Car lllustrated Pa %GGCA RTPROS

ITEM | PARTNO. | DESCRIPTION AL SE
1 2 3 4
1 | 101565102 | ASSEMBLY, SEAT BACK—WHITE (INCLUDES ITEMS 2 AND 3) woovvvvvvvoooroerrreee. 2 2
1 | 101565105 | ASSEMBLY, SEAT BACK—BUFF (INCLUDES ITEMS 2 AND 3) .oovvvvooooooorerereeee 2 2
1 | 101565106 | ASSEMBLY, SEAT BACK—GRAY (INCLUDES ITEMS 2 AND 3) wvovvovvoooooooooeooo 2 2
1 | 101565107 | ASSEMBLY, SEAT BACK—BLACK (INCLUDES ITEMS 2 AND 3) ..o 2 2
2 1013335 CAP, SEAT BACK—BLACK ...reerteoeooooeeeeeeeeeeeeeeeeeeee e 2 2
3 | 101562601 COVER, VINYL, SEAT BACK—BUFF .........oooooooooeoeeooeoeeeeeeeee oo 2 2
3 | 101562602 COVER, VINYL, SEAT BACK—WHITE 2 2
3 | 101562604 COVER, VINYL, SEAT BACK—BLACK 2 2
3 | 101562605 COVER, VINYL, SEAT BACK—GRAY 2 2
4 1017409 | MOUNT, SEAT BACK o oooooooeeeoeeeoeoeeoeeoeoeoeeeeeeeeeeeeee oo 2 2
5 | 101946201 | WASHER, EXTERNAL TOOTH LOCK, 1/4 wooooooooooooooooooeoeoeeeoeoeoeeeoeoeoeoeoeeeeee 8 8
6 8248 | SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 3/4 roooooooooooeoeoeoeoeoeoeeeeeeeeeeeeeeeeeoeseseoene 8 8
7 8233 | NUT, NYLON LOCK, 1/4 = 20 woooooooooeroseeeeeeeeeeeeeeeseeeeeeeooeeeeseeseeneeeeeeeeeeeeeee e 6 6
8 7847 | SCREW, HEX HEAD, 1/4 - 20 x 3/4 6 6
9 332 | WASHER, FLAT, 1/4 oooooooooooooeoeooeooeeoeoeoeeoeeeeeeeeeeeee oo 6 6
10 1010921 | SCREW, CAP HEX HEAD, 5/16 - 18 X 2-1/2 w...oooooooeeoooeoeeoeoeoeoeoe oo 2 2
11 1015075 | WASHER, FLAT, 5/16 w.....oeeverero... 4 4
12 7473 | NUT, NYLON LOCK, 5/16 - 18 4 4
13 1013884 | SPACER, BAG HOOP oo 2 2
14 1013935 | ASSEMBLY, BAG HOOP (INCLUDES ITEMS 15 - 17) oooooooooooooeoeeoeoeoeeeeeeeeeoeoeoeeone 1 1
15 1010434 FASTENER, PLASTIC BARREL ........ooooooooeooeeeeeeeoeeeeeeeeeeeeeese e eeeeeeesseseeese e 2 2
16 1010413 STRAP, BAG oooooooeeeee oo eoeeeeeeeeeee oo 1 1
17 1013754 BUCKLE, BAG STRAP ..o oo 2 2
18 1011708 | SUPPORT, SEAT BACK, MAIN 2 2
19 1011710 | ASSEMBLY, KNEE BRACE WELDMENT 2 2
20 1017774 | SPACER, BODY. ooooooeooeeeeeeeeeeeeeoeeeeeeeeeeeeeeee oo 4 4
21 1011706 | PAD, MOUNTING, SEAT BACK SUPPORT ..oovovoooooeooeeoeeeeeoeoeoeeeeeeeeeeeeeeeeeeeeeeeeee 2 2
22 | 101707206 | KIT, SWEATER BASKET (INCLUDES ITEMS 23 = 27) ooooooooooooooeoeoeeeeeeeoeeeeoeeoeeoooone 1 1
23 8418 SCREW, PHILLIPS TRUSS HEAD, 1/4 = 20 X 1-1/2 wvvvvvvooooooooeeeeeeeeeeeeeeeee e 1 1
24 1015075 WASHER, FLAT, 5/16 -....ovvooeoeeeeeeeeeeeeeeeeeee oo eeeeeoeeseeeeeeeeeeeeeeee 4 4
25 1014482 SPACER, NYLON oo 1 1
26 8233 NUT, NYLON LOCK, 1/8 = 20 woovvooooooeeoeeoeooeoeeeeeeeeoeeoeeeoeoeeeeeeeee oo eeeeeeeeeeeseeeseeone 3 3
27 7479 SCREW, HEX HEAD CAP, 1/4-20 x 1-1/4 2 2
28 1241 | WASHER, FLAT, 5/16 2 2
29 7818 | BOLT, ROUND-HEAD SQUARE-NECK, 5/16 - 18 x 1-1/2 2 2
30 | 101910401 | SCREW, SELF-TAPPING, 5/16 - 18 X 1-1/4 roroooooooooooooooeeeeeeeoeeeeeeeeeoeeoeoeeeee e 4 4




DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

WHEELS AND TIRES

Z%CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GET STARTED ——3p htps://CartPros.com/f.html

@@@@gﬁﬁ
E%%g §§§§ s
e eesy=
STANDARD PREMIUM EXTRA
TREAD TREAD TRACTION
FACARTPROS

Page 2-2 2000 DS Golf Car lllustrated Parts List



DID YOU CartPros directs you to the right part using the part GET STARTED

KN owv, numbers from this manual. Enter the part number into HERE * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
WHEELS AND TIRES
ITEM | PARTNO. | DESCRIPTION AL SE

12 3 4
1 1010984 NUT, LUG ittt e e e e e e e e e aeaaeeaeaeaesssasaassatntnebrnrnneeees 16 16
2 101570501 ASSEMBLY, WHEEL (BEIGE) AND STANDARD TREAD TIRE (18 x 8.5 - 8) ............ 4 4
2 101570502 ASSEMBLY, WHEEL (BEIGE) AND PREMIUM TREAD TIRE (18 X 8.5-8) ............. 4 4
2 101570507 ASSEMBLY, WHEEL (BEIGE) AND EXTRA TRACTION TIRE,

6-PLY RATED (18 X 8.5 = 8) 1eeitiiuiieeie ettt e e ettt e e ettt e ettt e e e s st e e e e s amnneee e e e anneee 4 4
2 101651401 ASSEMBLY, WHEEL (WHITE) AND STANDARD TREAD TIRE (18 x8.5-8) ........... 4 4
2 101651402 ASSEMBLY, WHEEL (WHITE) AND PREMIUM TREAD TIRE (18 x 8.5- 8) .............. 4 4
2 101651407 ASSEMBLY, WHEEL (WHITE) AND EXTRA TRACTION TIRE,

B-PLY RATED (18 X 8.5 = 8) ..eeieeeeeeeeeeeeeeeeeeeeeeeeeesesee et ese s et ee et s et e ee s seesense s arenns 4 4
3 1015707 WHEEL RIM, BEIGE ...ttt s e e e e e e e e e e e e e e e eeenanes 4 4
3 1014771 WHEEL RIM, WHITE ..ot e et e e e e e e e e e e e aennnnaeeeeaeaes 4 4
4 727102 TIRE, UNMOUNTED, STANDARD TREAD (18 X 8.5 - 8) ..eeveeiiiiiiiieeeiiiiieeeeeeiiieneee 4 4
4 101567202 TIRE, UNMOUNTED, PREMIUM TREAD (18 X 8.5-8) ...vvviieiiiiiiiie et 4 4
4 101769302 TIRE, UNMOUNTED, EXTRA TRACTION, 6-PLY RATED (18 X 8.5-8) ...cceccvvveeennne 4 4
5 7310 STEM, VALVE 4 4

2000 DS Golf Car lllustrated P OEOCARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
e our search box and it will find the part you are looking for. HERE

DECALS

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
KN 0w7 numbers from this manual. Enter the part number into GET STARTED 9 https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

DRIVER / PASSENGER
WARNING DECAL

A WARNING KEY SWITCH

READ AND FOLLOW THESE WARNINGS AND THE OPERATING
INSTRUCTIONS BEFORE USING VEHICLE. FAILURE TO DO SO CAN
CAUSE SEVERE INJURY OR DEATH.

- Operation from driver side by authorized persons only
and only in designated areas - not on public roads.

- DO NOT start vehicle until all occupants (two (2) per seat
maximum) are seated

- Remain seated with entire body inside vehicle and hold
on to seat handle or handrail at all times.

- Drive slowly in turns and straight up and down slopes.

- Never stand in front of or behind vehicle.

- DO NOT operate while under the influence of alcohol or

OPERATING INSTRUCTIONS

= Read Owner's Manual and safety warnings located on dash panel prior to driving
« Study and understand controls.
= Make sure wheels are turned in desired direction
« Turn key to “ON™ position and be sure nothing is in your path.
« While vehicle is stopped, select direction by placing

shift lever or switch in desired position:
F-Forward N-Neutral R -Reverse (Buzzer will sound)
« Vehicle will start moving when accelerator pedal is depressed.
« Slowly depress accelerator pedal to increase speed. Park brake will
release when accelerator pedal is depressed.
« To stop, release accelerator pedal and depress brake pedal.
= After stopping, firmly depress park brake until it locks
« Place forward and reverse switch in neutral position.
Turn key “OFF” and remove key when not in use.
CCI 1016216-01

drugs.
- DO NOT leave children unattended on vehicle at any time.
CC| 1019606-01

OPERATING INSTRUCTIONS
DECAL

FRAME GROUND AND
GOVERNOR WARNING DECAL
/N WARNING (ON VEHICLE FRAME NEAR BATTERY)

CAN CAUSE SEVERE INJURY

A WARNING

= GASOLINE EXPLOSION / FIRE.
= CAN CAUSE SEVERE INJURY OR DEATH.
= NO SMOKING, SPARKS, OR OPEN FLAME.

m Rotating parts

HOT
manifold & muffler

KEEP CLEAR  cc) 1019605-01

= STOP ENGINE, ALLOW TO COOL BEFORE REFUELING.
= TURN FUEL VALVE (4= ) ON DURING OPERATION.
() OFF DURING STORAGE OR TRANSPORT. ¢ 1015476-01

GASOLINE WARNING DECAL ROTATING PARTS AND
(ON VEHICLE FRAME NEAR FUEL TANK) HOT MANIFOLD DECAL
(ON STARTER/GENERATOR

AND ENGINE)
% NT T
)@ —

==

INGERSOLL-RAND DECAL
(ON BODY PANEL)

INGERSOLL-RAND. ’

ZACARTPROS

Page 3-2 2000 DS Golf Car lllustrated Parts List



DID YOU CartPros directs you to the right part using the part GET STARTED

KN ow-, numbers from this manual. Enter the part number into * https://CartPros.com/f.html
# our search box and it will find the part you are looking for. HERE
QTY | QTY
ITEM PART NO. DESCRIPTION GAS | ELEC
123 4
1 101960601 DECAL, DRIVER/PASSENGER WARNING .......ccocoiiiiiiiiiiieiienii e 1
2 101825101 DECAL, KEY SWITCH ..o 1
3 101621601 DECAL, OPERATING INSTRUCTIONS ... 1
4 101547601 DECAL, GASOLINE WARNING ...ttt 1
5 101960501 DECAL, ROTATING PARTS AND HOT MANIFOLD WARNING ........cccccoiiiiiiiiinne, 2
6 101915201 DECAL, FRAME GROUND AND GOVERNOR WARNING ........cccoociiiiiiiiiiiie, 1
7 101952401 DECAL, INGERSOLL-RAND (GOLD) .....cttiiiiiieiiiee st 2
2000 DS Golf Car Illustrated P 'OEOCARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow*? numbers from this manual. Enter the part number into GET STARTED 9 https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

DRIVER / PASSENGER

WARNING DECAL KEY SWITCH
OPERATING INSTRUCTIONS

A WARNING = Read Owner's Manual and safety warnings located on dash panel prior to driving.

READ AND FOLLOW THESE WARNINGS AND THE OPERATING - Study
INSTRUCTIONS BEFORE USING VEHICLE. FAILURE T0 DO SO CAN Study and understand controls.
CAUSE SEVERE INJURY OR DEATH. « Make sure wheels are turned in desired direction

- Op(ératilon frgm dn\r(terdside by aul);ulizedg}lersonsdunly « Turn key to “ON” position and be sure nothing is in your path.
and only in designated areas - not on public roads. f : .
) NOTyslart VEEIC\E until all occupamps (two (2) per seat « While vehicle is stopped, select direction by placing
maximum) are seated. shift lever or switch in desired position:
° EﬁTg's”egfa'}ggd”f’engre'?;‘nrgrgﬁdg; 'Qﬁ'td‘%\ées'_“de and hold F-Forward N-Neutral R -Reverse (Buzzer will sound)
- Drive slowly in turns and straight up and down slopes. = Vehicle will start moving when accelerator pedal is depressed.
: E)Igvﬁ[)?gggrglefrv%ﬂ}lgfu%rdSremiir\w/m‘ecrlwié of alcohol o = Slowly depress accelerator pedal to increase speed. Park brake will
drugs ) ] release when accelerator pedal is depressed
- DO NOT leave children unattended on vehlclecgt‘ mngmem = To stop, release accelerator pedal and depress brake pedal.
« After stopping, firmly depress park brake until it locks.
« Place forward and reverse switch in neutral position
Turn key “OFF™ and remove key when not in use
CCl 1016216-01

OPERATING INSTRUCTIONS

DECAL
MOTOR BRAKING DECAL
= Maximum vehicle speed is limited during downhill operation
with accelerator pedal depressed.
- Vehicle will brake gently when accelerator pedal is released. BATTERY DANGER DECAL
- System is activated only when tow switch is in the "RUN" (ON BODY UNDER SEAT)
position.
- When towing vehicle, tow switch must be in the “TOW" position.
CCl 1019599-01

KEEP OUT OF THE REACH OF CHILDREN - DO NOT TIP - KEEP VENT CAPS TIGHT AND LEVEL

VARW/N={N[[M[ell HOT RESISTORS (COILED WIRE) CAN CAUSE SEVERE BURNS.

RESISTOR WARNING DECAL

(ON FRAME UNDER SEAT ON
V-GLIDE 36 VOLT VEHICLE)

(ON MOUNTING PLATE UNDER ACCESS PANEL
ON POWERDRIVE PLUS VEHICLE)

INGERSOLL-RAND
DECAL

‘ INGERSOLLRAND

TOW/RUN SWITCH WARNING DECAL
(ON TOW/RUN SWITCH BRACKET UNDER SEAT)

/A WARNING

TOW RUN

PLACE TOW SWITCH IN “TOW" POSITION BEFORE: FAILURE TO DO SO COULD RESULT IN DAMAGE * a?#:ga-?zgﬁé;ﬁx%?fég
*TOWING TO VEHICLE OR BATTERY EXPLOSION. NOT | CE ® DO NOT DIRECT WATER
*EXTENDED STORAGE STREAM AT THIS SWITCH. CCIl 1016109-01,
*SERVICING
~DISCONNECTING BATTERIES CC11019086-01 POTENTIOMETER CAUTION DECAL
(ON WIPER SWITCH COVER INSIDE
(POWERDRIVE PLUS VEHICLE ONLY) BATTERY COMPARTMENT)

24CARTPROS

Page 3-4 2000 DS Golf Car lllustrated Parts List



DID YOU CartPros directs you to the right part using the part  eer cTARTED

KN ow’ numbers from this manual. Enter the part number into HERE * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
DECALS—ELECTRIC VEHICLE
ITEM | PARTNO. | DESCRIPTION AL SE
12 3 4
1 101960601 DECAL, DRIVER/PASSENGER WARNING ......cutviiiiiiiiiiiiiiieieeeeeee s cecevnvvsavnnenees 1
2 101825101 DECAL, KEY SWITCH oo e et e eeaans 1
3 101621601 DECAL, OPERATING INSTRUCTIONS ...t 1
4 101959901 DECAL, MOTOR BRAKING (POWERDRIVE PLUS VEHICLE) .....cccccoviiiiiiieeiie. 1
5 1013496 DECAL, RESISTOR WARNING (V-GLIDE 36-VOLT AND
POWERDRIVE PLUS VEHICLES) ....ottiiiiiiiiiiiie ettt e e e et 1
6 1013677 DECAL, BATTERY DANGER ... 1
7 101952401 DECAL, INGERSOLL-RAND (GOLD) ...ctiiiiiiiiiiei ettt 2
8 101610901 DECAL, POTENTIOMETER CAUTION ....uiiii et 1
9 101908601 DECAL, TOW/RUN SWITCH (POWERDRIVE PLUS VEHICLE) ......c.cccccviveeeiiinae. 1

2000 DS Golf Car lllustrated P ;oaoCA RTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow’ numbers from this manual. Enter the part number into GET STARTED —> https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE
BRAKES, PEDAL, I

AND CABLE ASSEMBLIES

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow’ numbers from this manual. Enter the part number into GET STARTED _> https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

ZACARTPROS

Page 4-2 2000 DS Golf Car lllustrated Parts List



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into https://CartPros.com/f.html
KNOW? HERE > hto

our search box and it will find the part you are looking for.

BRAKE ASSEMBLY
ITEM | PARTNO. | DESCRIPTION AL SE
1 2 3 4
101823301 | CLUSTER, BRAKE, PASSENGER SIDE (INCLUDES ITEMS 1 -9) ooooeeeeeeesevere.. 1 1
101823302 | CLUSTER, BRAKE, DRIVER SIDE (INCLUDES ITEMS 1 9) rooooooooeeeeeeeeeeeeerere. 1 1
1 | 101824001 ASSEMBLY, BACKING PLATE, PASSENGER SIDE (INCLUDES ITEMS 2-4) ... | 1 1
1 | 101824002 ASSEMBLY, BACKING PLATE, DRIVER SIDE (INCLUDES ITEMS 2 - 4) ........... 1 1
> | 101816501 MECHANISM, ADJUSTING, PASSENGER SIDE ........e.ooooeeeeeeeeeeneeeen 1 1
> | 101816502 MECHANISM, ADJUSTING, DRIVER SIDE ..o 1 1
3 | 101823901 WASHER —ooooooooooooooeoeoeooeo 1 1
4 | 101823801 WASHER, PLATE 1 1
5 1010850 COVER, DUST ooooee e eeeeeeee e 1 1
6 | 101823201 PACKAGE, BRAKE SHOE (FOUR PIECES) .vvvvvvvovooooeoeeeeeee oo 1 1
7 1011466 KIT, SHOE RETAINER (FOUR PIECES) -..vvvvoooeoeoooeooeoeooeoeeoe oo 1 1
8 | 101816301 PACKAGE, BRAKE SPRING (FOUR PIECES) ... . eoooooooo oo 1 1
9 | 101815501 ASSEMBLY, LEVER, PASSENGER SIDE .............oooooooeooeeeeeeeeeeeeeeeeeeeeeeeeeseeseseseee 1 1
9 | 101815502 ASSEMBLY, LEVER, DRIVER SIDE................. 1 1
10 1013924 | NUT, HEX HEAD LOCK, GRADE 8, 5/16 - 24 8 8
11 1014153 | BOLT, BRAKE CLUSTER MOUNTING, GRADE 8, 5/16-24 X 7/8 +rrvvvvvvvovoeeeeeeoeeooeeon. 8 8
12 | 102022101 | KIT, BRAKE CABLE (INCLUDES ITEMS 13 -15) 2 2
13 1010829 PIN, CLEVIS, 516 oo eeeeeeeeeeeeeeeeee oo 2 2
14 1035 PIN, COTTER, 3/32 X L oo 2 2
15 1011779 E-CLIP, 1/2 oo oo e oo oo eeeeeeeeeesese oo eeeeee oo 2 2
16 | 101900801 | HANGER, BRAKE CABLE (GASOLINE VEHICLE ONLY) w..oooooooooeoooooreeereroesessssssss 2
17 1013207 | HANGER, BRAKE CABLE (ELECTRIC VEHICLE ONLY) wrovooooooooooeeeeeeeeeeeeeeeeeeeeo 2
18 | 101791101 | DRUM, BRAKE woooooooooooooooeoooeooeoee oo oo eeeoeoeoeoeeeeeeeeeeeeeee oo 2 2

2000 DS Golf Car lllustrated P %Q‘CA RTPROS



DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Page 4-4 2000 DS Golf Car lllustrated Parts List OEOCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KN owv, numbers from this manual. Enter the part number into HERE * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
BRAKE PEDAL AND CABLE ASSEMBLY
ITEM | PARTNO. | DESCRIPTION AL SE
12 3 4
1 101990801 EQUALIZER ...ttt ettt et e e e e e e e e e e e e e e s s s s s st tbrnrareeees 1 1
2 1241 WASHER, FLAT, 5/16 ..oiiiiiiii ittt ettt e e e e e e e e st e e e e e e eaaaaaaeeas 5 5
3 1013531 SPRING, BRAKE RETURN ...t e e e e e e e e e e e e e e e e aeannnnns 1 1
4 1010921 SCREW, HEX HEAD CAP, 5/16 - 18 X 2-1/2 ...ttt envavnnnnees 4 4
5 7473 NUT, NYLON LOCK, 5/16 - 18 ...eiieiiiiiiieeiiiiieee e siieee e ettt e s siivae e e e e st e e e e e s snnaaee s 5 5
6 102022101 KIT, BRAKE CABLE (INCLUDES ITEM 7, AND ITEMS 13 AND 14 ON PAGE 4-3) .. 2 2
7 1011779 E-CLIP, 1/2 oottt 2 2
8 101878201 KIT, BRAKE PEDAL (INCLUDES ITEMS 9 AND 10) 1 1
9 7716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 ...coocvieiieeiieeee e 4 4
10 1013869 PAD, BRAKE PEDAL ...ouuiiiiiii ettt e ettt e e e e e e e e e eeneananns 1 1
11 1010878 BUMPER, RUBBER ...ttt e e e e e e et e s e e e e e e e e e e annnnns 1 1
12 1028 NUT, HEX, 1/4 = 20 oottt e e e e e e e e e e e e e e e e e s e s e asaeaearararenees 1 1
13 101953101 ROD, EQUALIZER ..ottt a e e e e e e e e e e s s s tnananeees 1 1
14 101953001 BOLT, HEX HEAD SHOULDER, 3/8 x 1 1 1
15 7473 NUT, NYLON LOCK, 5/16 - 18 ...ccoiiiiiieii ittt e e e e e e e e e e e e e e e e s s s e ssnenennnnnannees 1 1
101187702 | KIT, PARK BRAKE LATCH (INCLUDES ITEMS 16 - 20
AND ITEM 25 ON PAGE 4-7) eoeiiiieeee ettt e et e e e eneeea e e 1 1
16 N/A ROD AND PAWL ...ttt ettt s e e e e e e e e e e et e e e e e e e e eeeersnnnannnns 1 1
17 1017029 PIN, COTTER, 7/64 X 1I2 ...oveteeee ittt ettt a et e e e atrae s 1 1
18 1010877 NUT, PUSH, 5/16 ...ttt e e e e e e e e e e e e e e s e s e e 1 1
19 1010805 SLEEVE, PARK BRAKE ROD ....cuiiiiiiiiiiiieecses ettt e e e e e e e e e e e e 1 1
20 1010932 JOINT, BALL, 1/4 = 28 ..oooeeeeeeeee ettt e e e e e e e e e s r e rarees 1 1
21 1010933 SPRING, PARK BRAKE TORSION 1 1
22 1010927 SPACER, PARK BRAKE ...euiiiiiii ittt e et e e e e e e e e e anannsns 1 1
23 1011402 PACKAGE, BRAKE MOUNTING BLOCK (CONTAINS UPPER AND LOWER
FOR DRIVER AND PASSENGER SIDES)......ccoiiiiiiiiiiiiiieiee e 1 1
24 1011418 KIT, PARK BRAKE PEDAL (INCLUDES ITEMS 25 - 28) ..cvviiiiiiiiiiieee e 1 1
25 1032 BUSHING, NYLON oottt s e e e e e e e e e e e e e e e e e eeeeaenannnes 2 2
26 7716 SCREW, SLOTTED HEX WASHER HEAD, #10 -16 X 1/2 ....cccccvieieeeiiiiiee e 2 2
27 1013876 NUT, PUSH, 3/8 ...ttt e e e e e e e e e e e e e e e e e e e s e e nnnes 1 1
28 1013870 L D o N = Y G P 1 1

2000 DS Golf Car lllustrated P %Q,*CA RTPROS



DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Page 4-6 2000 DS Golf Car lllustrated Parts List OEOCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KN owv, numbers from this manual. Enter the part number into HERE * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
ACCELERATOR PEDAL ASSEMBLY
ITEM | PARTNO. | DESCRIPTION AL SE
12 3 4
1 1017696 SUB-ASSEMBLY, ACCELERATOR PEDAL (INCLUDES ITEMS 2 AND 3) ............... 1 1
2 1013871 PAD, ACCELERATOR PEDAL ...oovititiiiie ettt e e e 1 1
3 7716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 ..., 4 4
4 1624 SCREW, HEX CAP, 3/8 - 16 X 1-1/2 ..ottt 1 1
5 334 WASHER, FLAT, 3/8 ...oeiii ettt ettt a e s e a e e e st e e e e e e sabreaaeeaas 2 2
6 102026001 KIT, ACCELERATOR PIVOT ROD (INCLUDES ITEM 7) ..cutiiiiiiiiiiiee e 1 1
7 1011700 SPACER 1 1
8 101818801 STUD, BALL 1 1
9 1017424 BEARING, PIVOT SUPPORT ...coiiiiiiiiiiciciiiiiiiiire ettt a e e e e e e s s s s s sssnenensasaneeees 1 1
10 101966901 NUT, FLANGE, 1/4 = 28 .ooooeieiiiie ettt et et e e e e e e e e e e e e e e s s s s saenaanees 1 1
11 101817401 RETAINER, SPRING ..ottt e e e e e e et e s e e e e e e e e enrennsnanns 1 1
12 101796201 SPRING, RETURN L.ttt e s e e e e e e e e e e e e e e e e e e e e e earennnannns 1 1
13 1017378 CUPR, SPRING ..ttt ettt et et e e e e aaaaeeasesass s s asnbnbbbabareeees 1 1
14 1017380 BUMPER, RETURN SPRING 1 1
15 1241 WASHER, FLAT, 5/16 ..ottt e e e e e e e e e e e e e s st n e e e e e e eaaaaaeeeas 1 1
16 7473 NUT, NYLON LOCK, 5/16 - 18 ...ccoiiiiiieii ettt ee e e e e e e e e e e e e e e e s s s sasaenrarnnneees 1 1
17 101871901 ASSEMBLY, ACCELERATOR ROD (POWERDRIVE SYSTEM 48 AND V-GLIDE
36-VOLT VEHICLES) (INCLUDES ITEMS 18 AND 19)......ccccciiiieeiiiiiiieeeeeiiieeee e 1
17 101912401 ASSEMBLY, ACCELERATOR ROD (GASOLINE VEHICLE ONLY)
(INCLUDES ITEMS 18 AND 19) ..uiiiiiiiiiiiiie e ciiieiee e eerittee e sver e e e s sinaeea e e s antaeeeeesnnnees 1
18 1011084 NUT, UNF HEX JAM, 1/4 = 28 ...ttt ettt e e 2 2
19 1011734 JOINT, SPRING-LOADED BALL 2 2
20 8754 NUT, NYLON LOCK, 3/8 = 16 ..ccceeeeiiiiiici ittt e e e e e e e e e e e e e e e e e e s s s s essnenensarnnnaees 2 2
21 8233 NUT, NYLON LOCK, 1/4 = 20 .cc oo e eei oottt e e e e e e e e e e e s e s asarnaenees 4 4
22 1014007 WASHER, FLAT, TYPE B, 1/4 ..ottt a e 4 4
23 1011694 SUPPORT, ACCELERATOR PIVOT ROD ....ccoiiiiiieiiiiie et 2 2
24 101861901 SCREW, HEX CAP, 1/4 - 20 X 1-1/8 ..ottt 4 4
101187702 KIT, PARK BRAKE LATCH (INCLUDES ITEM 25, AND ITEMS 16 - 20 ON
N ] ) SRR 1
25 N/A RACHET, PARK BRAKE ....outitiiiiiiiiiiiiiitieee et aea s e s e e e e e e e e s s s s s nnnnes 1 1

2000 DS Golf Car lllustrated P %Q,*CA RTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow’ numbers from this manual. Enter the part number into GET STARTED _> https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERES_I_ E E R I N G
L]

ZACARTPROS



DID YOU CartPros directs you to the right part using the part

KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
e our search box and it will find the part you are looking for. HERE

Page 5-2 2000 DS Golf Car lllustrated Parts List '050 CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KN owv, numbers from this manual. Enter the part number into HERE * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
STEERING COLUMN
ITEM | PARTNO. | DESCRIPTION AL SE
12 3 4
1 1013861 JOINT, COMPOUND STEERING (INCLUDES ITEMS 2 AND 3) ...ccooviiiieiieeiiiieneeee 1 1
2 1017226 SCREW, HEX HEAD CAP, M8 X 1.25 X 30MM ...cciiiiiiiiiiiiien et 3 3
3 7174 WASHER, LOCK, 5/16 ..coeiiiiiiiiieiie ettt e e e e e e e e e e e e e e e s e s s s anennnanreeees 3 3
4 101984801 KIT, STEERING COLUMN MOUNTING BRACKET ......oiiiiiieieieeeeiee e 1 1
5 1016663 SCREW, PHILLIPS, TYPE A, #12 - 11 X 5/8 ...ottiiiiiiiiiieee ettt 2 2
6 1016269 SCREW, HEX WASHER HEAD THREAD FORMING, 5/16 - 18 X 2 .....ccccccuvvvvivinrnnns 2 2
7 334 WASHER, FLAT, 3/8 ..coooiieeeeeeeee e 4 4
8 1016183 SCREW, HEX HEAD CAP, 3/8 - 16 x 7 2 2
9 8754 NUT, NYLON LOCK, 3/8 = 16 ..uvviiieiiiiiiiiieeiiiiiiie e e esireee e e s sttt e e s ssiiaaeea e s eninaaeaaessnasvaeeas 2 2
10 1014288 SCREW, HEX WASHER HEAD THREAD FORMING, 5/16 - 18 X 3/4 .......cccvvvvvvvnnns 1 1
11 1011697 WASHER, FLAT, 5/16 ..coiiiiiiii ettt e e e e e e e e e e e e e s e st e e e e e e aaaaaaaeeas 1 1
12 1012499 BOOT, STEERING COLUMN ... e e e e e e e e e e 1 1
13 1016181 ASSEMBLY, STEERING COLUMN (INCLUDES ITEMS 14 - 23) ..ccccovciieveeeiiiieeeene 1 1
14 1012605 RING, RETAINING ..ottt e et 1 1
15 1012604 WASHER, STEEL, 5/8 1 1
16 1014217 1 1
17 1014125 2 2
18 1014213 ASSEMBLY, BEARING ..ottt e et e e e e e e eeenees 2 2
19 1014126 ] Y AN I =] AN 1 N P 2 2
20 1015545 SHAFT, STEERING COLUMN ...ttt e e e e e e e 1 1
21 1016622 COLUMN, ALUMINUM STEERING .....outiiiiiiiiiiiiiiieiee st 1 1
22 1014214 RING, RETAINING ..ottt e e et e e e e e e e e e eereannns 1 1
23 1014211 ] AN I = N o | N PR 1 1
24 1016263 COVER, STEERING COLUMN 1 1
25 1016156 WHEEL, STEERING ..ottt e e e e e e e e e e e e as 1 1
26 1017273 NUT, NYLON LOCK, 5/8 - 18 i i i e i i iiii ittt et et et e e e e e e e e e e s e s s s snnenensaaaannnes 1 1
27 1016219 ASSEMBLY, SCORECARD PLATE (INCLUDES ITEMS 28 - 31) ....cccccvieiieeiiieeeenne 1 1
28 1012565 SCREW, ROUND HEAD, #12 - 14 X 1 coooeeeeeieiie ettt e e et na e e e e e 2 2
29 1012566 SPRING, TAPERED COMPRESSION ...oiiiiiiiiiiiiiiieieie s a e 2 2
30 1016214 GRIP, PENCIL .ottt e et s e e e e e e e e e e e anaanaeeeeaeaes 1 1
31 1016154 CLIP, SCORE CARD ...ttt s e e e e e a e e e e e e e e e eeannnnnaeeaaeaes 1 1

2000 DS Golf Car lllustrated P %Q,*CA RTPROS



DID YOU CartPros directs you to the right part using the part
KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

TYPICAL
3 PLACES

Page 5-4 2000 DS Golf Car lllustrated Parts List OEO CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KN owv, numbers from this manual. Enter the part number into HERE * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
STEERING GEAR ASSEMBLY
ITEM | PARTNO. | DESCRIPTION AL SE
12 3 4
101878302 ASSEMBLY, STEERING GEAR BOX (INCLUDES ITEMS 1 -20) ...ccccccvveveeeiiiieneene 1 1
1 1013035 SEAL, DUST, PASSENGER SIDE ......coiiiiiiiiiiiii et 1 1
2 8990 WIRE TIE oot e e e e et e et e et e e e e e e e e e e eeeeenannaneaeeeaeenennees 2 2
3 101880201 ASSEMBLY, INNER BALL JOINT ..o eeetnn e e e e e e eeeanees 1 1
4 101880301 WASHER, TAB ..eititititiiiiitiite ettt e e et et et aaaaaeaeeaesssssasssentnebeebereeees 1 1
5 N/A BOX, STEERING GEAR ...t e e e e e ee s 1 1
6 N/A BEARING, LOWER PINION 1 1
7 N/A PINION, STEERING ....oeiiiiii it e e e e e e e e e e e e e e e 1 1
8 101879401 BEARING, UPPER PINION ....iiiiiiiiiiiiiiiiiiiie i a e e e 1 1
9 101879901 RING, C-TYPE STOP ..o e et e e e e e e e e e 1 1
10 1013051 RING, SN A PP ettt r e e e e e e e e e e et r e e e e e e e e e e e e aan 1 1
11 1013052 SEAL, DUST, STEERING PINION ..o 1 1
12 101879701 GUIDE, STEERING RACK ...ttt s s eeeeeeaeaaaaaaeeas 1 1
13 101879801 SPRING, YOKE .....ccccoovvviiiiiiiiennnn 1 1
14 1013044 NUT, LOCK, RACK SCREW 1 1
15 N/A SCREW, RACK GUIDE ....coiiciiietiiis ettt s e e e e e e e e e aaa i n e e aaea s 1 1
16 N/A RACK, STEERING .... 1 1
17 101879501 WASHER, STOP .. e e e e e e e e 1 1
18 101879601 RING, C-TYPE STOP ..ottt s e e e e e e e e e e e e e e e e eeeennnnns 1 1
19 101880001 SEAL, DUST, DRIVER SIDE ......ouiiiiiiii it e e eevaen e e e e e 1 1
20 101880101 RING, RETAINING ...ttt e e e e e e e e e e e e e e e e s e e s e annnes 1 1
21 1035 PIN, COTTER, 3/32 X 1 ootiiiiiiiiiie ettt e e e e e e e e e e e e e e s s s s raaaaeeees 1 1
22 7540 BALL JOINT, LEFT-HAND THREAD (INCLUDES ITEMS 23, 24 AND 25) ................ 1 1
23 1015597 FITTING, THREAD-FORMING GREASE, 1/4 - 28 1 1
24 7602 NUT, HEX SLOTTED, 3/8 - 24 ...ttt ettt a et a e 1 1
25 1011930 12T L@ 2 P 5 16 PP 1 1
26 7555 NUT, HEX, LEFT-HAND THREAD, 1/2 = 20 ....uutiiiiiiiiiiiiieieceeeee e 1 1
27 1012467 LINK, RACK AND PINION DRAG ...ttt e e e e e e e 1 1
28 1013042 NUT, HEX, ML12 X L.75 oottt ettt e e e e e e e e e e e e e s s s s nantnanneeees 1 1
29 1624 SCREW, HEX HEAD CAP, 3/8 - 16 X 1- 1/2 ..ttt 3 3
30 334 WASHER, FLAT, 3/8 oottt e e e e e e e e e e s e e reeeaaaaaaaeanas 3 3
31 8754 NUT, NYLON LOCK, 3/8 = 16 ..ceeeeeeiiiiieii ittt ettt e e e e e e e e e e e e e e s e s e ssanasaenrnnnneaees 3 3

2000 DS Golf Car lllustrated P %Q,*CA RTPROS



DID YOU CartPros directs you to the right part using the part

KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Page 5-6 2000 DS Golf Car lllustrated Parts List '050 CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KN owv, numbers from this manual. Enter the part number into HERE * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
FRONT SUSPENSION, UPPER
ITEM | PARTNO. | DESCRIPTION AL SE
12 3 4
1 1016353 ASSEMBLY, DELTA A-PLATE (INCLUDES ITEMS 2, 3AND 4) ...oooviviiiiieieeeciieeeeee 2 2
2 1016346 BUSHING, URETHANE ... e e aans 6 6
3 1016350 SLEEVE, DELTA QUTER ..ot e et s e e e e e e e e e eaannnnnnenaaeaes 1 1
4 1016349 SLEEVE, DELTA INNER ..ottt e e e e e e e e e e e e 2 2
5 8754 NUT, NYLON LOCK, 3/8 = 16 ..uveiiieiiiuiiiiieeiiiiiiiee e esiteee e e s sttt e e s ssitaaeea e s eninaaeeaessnasvneeas 8 8
6 1010200 SCREW, HEX HEAD CAP, 3/8 - 16 x 4-1/4 4 4
7 1308 NUT, HEX, 1/2 - 20 cooveeeeieeeeeeeeeee e 1 1
8 1624 SCREW, HEX HEAD CAP, 3/8 - 16 x 1-1/2 2 2
9 1010138 NUT, DIMPLED LOCK, 3/8 = 16 ....ccciiiiiiiee ittt ettt ettt e s e e s esnaae e e e snnvaee s 4 4
10 2402 SCREW, HEX HEAD CAP, 3/8 - 16 X 2-1/4 ...ttt 4 4
11 1010219 (0 0 | PSR 1 1
12 7555 NUT, HEX, LEFT-HAND THREAD, 1/2 - 20 ...uuttiiiiiiiiiiiiieeeeeeeeee e 1 1
13 7540 BALL JOINT, LEFT-HAND THREAD (INCLUDES ITEMS 19, 20 AND 21) ................ 1 1
14 1017266 STRAP, A-PLATE ...ttt s e e e e e e e e e e e aab b a e e e e e e e e eeeareensnnns 2 2
15 1014235 SHOCK ABSORBER, FRONT 2 2
16 1010124 PLATE, SPRING MOUNTING 1 1
17 1016385 ASSEMBLY, DELTA SHOCK AND GEAR SUPPORT 1 1
18 7539 BALL JOINT (INCLUDES ITEMS 19, 20 AND 21) ...otiiiiiiiiiiiieee i 1 1
19 1015597 FITTING, THREAD-FORMING GREASE, 1/4 - 28 ......cvvtiiiiiiiieeeeeeeeeeeeeeee e 1 1
20 1011930 SEAL, DUST ittt et e e e e e et e e e et s e e e e e e e e eeasaaaaaaaeaaaaaes 1 1
21 7602 NUT, SLOTTED HEX, 3/8 - 24 ....eetiiii ettt a e 1 1
22 1035 PIN, COTTER, 3/32 X 1 ootiiiiiiiiiie ettt e e e e e e e e e e e e e e s s s s raaaaeeees 2 2

2000 DS Golf Car lllustrated P OEOCARTPROS



DID YOU CartPros directs you to the right part using the part

KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Page 5-8 2000 DS Golf Car lllustrated Parts List '050 CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KN owv, numbers from this manual. Enter the part number into HERE * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
FRONT SUSPENSION, LOWER
ITEM | PARTNO. | DESCRIPTION AL SE
12 3 4
1 1010348 ASSEMBLY, SPINDLE, DRIVER SIDE (INCLUDES ITEMS 3,4 AND 5) ......ccccvvveen. 1 1
2 1010347 ASSEMBLY, SPINDLE, PASSENGER SIDE (INCLUDES ITEMS 3,4 AND 5) .......... 1 1
3 8067 BUSHING, BRONZE SPINDLE .....oouiiiiiiie i e et e e e e e e e 1 1
4 7048 BUSHING, BRONZE ......uiiiiiiiieeieeiee ettt e e e e e e e eaa e e e e e e e e eeeesennnnns 1 1
5 1015597 FITTING, GREASE, 1/4 - 28 ..ottt ettt a et a e et 1 1
6 1012030 SPRING, TAPERED LEAF ... ettt e e e e e 1 1
7 8745 ECCENTRIC ....ccccoeeeen 1 1
8 706 NUT, HEX, 3/8 - 16 1 1
9 1011892 KIT, HUB ASSEMBLY (INCLUDES ITEMS 10 - 13) ..viviiiiiiiiiiie e 2 2
10 1011393 PACKAGE, HUB BEARING .....ccoiiiiiiiiiiiie ettt e e 2 2
11 1011304 STUD, LUG, 1/2 - 20 ...ttt e e e e e e e e e s e s e e e e e e aaaaaaaeeas 4 4
12 1013135 SEAL, DOUBLE LIP ..ottt e e e e e e e e e e e e e 1 1
13 1011887 COVER, DUST oottt ettt e e e e e e e e e e ettt e e e e e e e aaeaaeaeeas 1 1
14 8754 NUT, NYLON LOCK, 3/8 - 16 4 4
15 1016387 SCREW, HEX HEAD CAP, 3/8 - 16 x 2-3/4 2 2
16 1016384 CLEVIS, UPPER DELTA ..ottt e e e e e e e e et e e e e e e e e e e e asnnnnas 2 2
17 101903101 NUT, NYLON LOCK, 1/2 - 20 2 2
18 1010028 WASHER, FLAT, 1/2 oottt e e e e e e e e e st e e e e e e aaaaaaaeeas 2 2
19 1010150 BEARING, THRUST ..ottt e e e e e e e e e et e s e e e e e e eeeneannnnnnnns 2 2
20 1016389 WASHER, KINGPIN WAVE ...ttt s e e e e e e e e vt e e e e e eaeeeeaanes 2 2
21 1010984 NUT, LUG ittt ettt e e e e e e e aaaaeeeeaeassesasanssabntneneabnnneees 8 8
22 1010005 WASHER, FLAT, 3/4 oottt e e e e e e e e e e e st a e e e r et aaaaaaeeeas 2 2
23 7840 NUT, HEX SLOTTED, 3/4 - 16 ...cccoi oottt e e e e e e e e e e s raeaaaeees 2 2
24 7910 PIN, COTTER, 5/32x 1 2 2
25 8755 SCREW, HEX HEAD CAP, 3/8 - 16 x 3-3/8 2 2
26 1016386 KINGPIN L e e et ettt e e e e e e e e e e e aatta e neeeeeeeeeeeennennnnns 2 2
27 1015583 BUSHING, URETHANE ... oottt e e e e e e et s e e e e e e e e e e ennnnas 4 4
28 1012303 BUSHING, STEEL ....cooeeeeeee sttt e e e e e e et e e e e e e e e e e erannnnas 2 2
29 1014276 PLATE, FRONT SPRING RETAINER ...ttt snensnenneeeee 1 1
30 1624 SCREW, HEX HEAD CAP, 3/8 - 16 X 1-1/2 ittt 4 4
31 357 WASHER, LOCK, 3/8 ..ottt e e e e e e e e e e s st e e e e e e aaaaaaeaanas 4 4
32 706 NUT, HEX, 3/8 = 16 .oveeeiiiiiiiiiiieee ettt e et e e e e e e e e e e e e e e s e s s s s nasneneasarnreaees 4 4

2000 DS Golf Car lllustrated P %Q,*CA RTPROS



DID YOU CartPros directs you to the right part using the part

KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

P BRAKE CABLE
; HANGER MOUNTING—
—

GASOLINE VEHICLE ONLY

TTTTTTTTT

BRAKE CABLE
HANGER MOUNTING—
ELECTRIC VEHICLE ONLY

N |
TYPICAL 2
PLACES

Z%CARTPROS

Page 5-10 2000 DS Golf Car lllustrated Parts List



DID YOU CartPros directs you to the right part using the part  eer era RTED

KN owv, numbers from this manual. Enter the part number into HERE * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
REAR SUSPENSION
ITEM | PARTNO. | DESCRIPTION AL SE
12 3 4
1 1012304 SHACKLE, REAR SPRING (GASOLINE VEHICLE) ....ovvviiiiiiiiiiecicieee e 4
1 7569 SHACKLE, REAR SPRING (ELECTRIC VEHICLE) (NOT SHOWN) ......cococuiieeeennnne 4
2 8754 NUT, NYLON LOCK, 3/8 = 16 ..ceeeeeeiiiii ettt e e e e e e e e e e e e e e e e e s s s s s sannenensnannnnees 6 6
3 1012303 BUSHING, STEEL ..ottt e e e e e e et s e e e e e e e e e eaanananes 6 6
4 1015583 BUSHING, URETHANE ..ooiiiiiiiiiii ittt e e e e e e e e e e e s s s s nenansnnnneeees 12 12
5 1010145 NUT, UNF HEX, 3/8 - 24 ..ottt e e e e e e e e e e e e e e s s raeaaneees 4 4
6 1013164 KIT, SHOCK ABSORBER (INCLUDES ITEMS 7, 9 AND 10) 1 1
7 1014236 SHOCK ABSORBER, REAR .....oeiiiii ettt e e e a e e e 2 2
8 1011415 KIT, SHOCK ABSORBER CUSHION (INCLUDES 2 EACH OF ITEMS 9 AND 10) ... 4 4
9 N/A RETAINER, SHOCK ABSORBER CUSHION ......cuiiiiiiiiiiiiiiii e 8 8
10 N/A CUSHION, SHOCK ABSORBER ......co oo e e 8 8
11 1012180 L0 = 1 I PR 2 2
12 1012324 SPRING, REAR LEAF (GASOLINE VEHICLE) 2
12 1010974 SPRING, REAR LEAF (ELECTRIC VEHICLE) 2
13 102065001 NUT, FLANGED LOCK, 7/16 = 24 ...ttt e e e e e e e s sneaaenees 4 4
14 8755 SCREW, HEX HEAD CAP, 3/8 - 16 X 3-3/8 ....uiiiiiiiiiiiiiieeeeee e snsnvnvenees 6 6
15 1012182 PAD, SPRING LEFT 1 1
15 1012181 PAD, SPRING RIGHT 1 1
16 101900801 HANGER, BRAKE CABLE (GASOLINE VEHICLE) ....c.coiiiiiiiiaiiiiiee e 2
17 1013207 HANGER, BRAKE CABLE (ELECTRIC VEHICLE) ....coooviiiiiiiieiiiiee e 2

2000 DS Golf Car lllustrated Pa ;oa‘oCA RTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow numbers from this manual. Enter the part number into GET STARTED —* https://CartPros.com/f.html
T ELECTRICAL SYSTEM E

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

FORWARD / REVERSE
ASSEMBLY

LIMIT
SWITCHES

FRAME
GROUND

\
\\%
\\

Loy
- WH/N -

BLACK:
FRAME
BATTERY GROUND

Page 6-2 2000 DS Golf Car lllustrated Parts List '050 CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

101889302 WIRE HARNESS (INCLUDES ITEMS 1 - 11) .oiioiiiiiiiiieiieereesiee st 1

1 N/A WIRE ASSEMBLY, #18 RED/WHITE .....ccotiiiiiiiiiiieiieee ettt 1
2 N/A WIRE ASSEMBLY, #18 YELLOW ... 1
3 N/A WIRE ASSEMBLY, #18 YELLOW AND #16 BLUE ........cooiiiiiiiiiiiiiee e 1
4 N/A WIRE ASSEMBLY, #18 WHITE/BLACK AND #18 WHITE ......c.ccooiiiiiniiiiicnee e 1
5 N/A WIRE ASSEMBLY, #18 GREEN .......coiiiiiiiiie e 1
6 N/A WIRE ASSEMBLY, #18 BLACK .... 1
7 1015769 WIRE ASSEMBLY, #6 WHITE ....oiiiiii ettt 1
8 N/A WIRE ASSEMBLY, #16 RED AND #16 ORANGE ........ccccoiiiiiiiii 1
9 N/A WIRE ASSEMBLY, #16 YELLOW .....ooiiiiiiiiie e 1
10 1014119 WIRE ASSEMBLY, #6 RED ... 1
11 N/A WIRE ASSEMBLY, #L8 YELLOW ..ottt 1
12 1012382 WIRE ASSEMBLY, #6 BLACK 1
13 N/A WIRE ASSEMBLY, #18 BLACK 1
14 N/A WIRE ASSEMBLY, #18 BLACK (PART OF REVERSE BUZZER KIT) 1
15 N/A WIRE ASSEMBLY, #16 ORANGE (PART OF THE ELECTRICAL COMPONENT BOX) ......... 1
16 1015920 WIRE ASSEMBLY, #6 BRAIDED GROUND 1
17 1015737 WIRE ASSEMBLY, #10 RED (PART OF THE ELECTRICAL COMPONENT BOX) 1
18 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND ..o 1
19 101837301 WIRE ASSEMBLY, #6 GREEN .......oooiiiiiiiiie et 1

=3 https://CartPros.com/f.htm|
WIRING—GASOLINE VEHICLE

6

2000 DS Golf Car lllustrated P OEOCARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow’ numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

o 2

TYPICAL 4
PLACES

TYPICAL 3
PLACES

Page 6-4 2000 DS Golf Car lllustrated Parts List OEOCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KN owv, numbers from this manual. Enter the part number into HERE * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
FURVARD/KEVERSE SHIF I ERK ASSEMBLY—
GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTY E

12 3 4
1016947 ASSEMBLY, FORWARD/REVERSE SHIFTER (INCLUDES ITEMS 1 - 17) ..cccovvveeiiiiiiieeeeee 1
1 1012594 SCREW, MACHINE, #4 - 40 X L 12 ooeee ettt e eaaan e 2
2 8057 NUT, HEX HEAD, #4 - 40 ...ttt e e e e e e et s s e e e e e e e e e e aaaasn e e e e e e e eeeneennnnns 4
3 1012431 WASHER, FLAT, #4 .ot e s e e e e e et e et e e e e e e et e e eaaataanaaaaeeaaaees 4
4 101979101 SWITCH, LIMIT ettt e e e e e e e e e e s s s s s bbb b b et e e e e e aeaeaeaeaeeeansnanann 1
5 1014807 SWITCH, LIMIT ot e e e e e e e e e e e e s e e e s a e e s e e e e eaeaeeaeaeeeaasnananan 1
6 8058 RTL NS = o R I G - SN 2
7 1013591 PIN, ROLL, 1/8 ...ttt ettt e e e e ettt e e e e e e e e e aeeaeaaaeeeesssesasasasnerenrens 1
8 1014145 BUSHING, BRONZE ...ttt ettt e et e e e e e e aaaaeeeeesssssasssenenenene 2
9 1014727 WASHER, NYLON FLAT, #4 oottt e e e e e e e e e e e e e e s s s s s nenenenes 2
10 1016342 BASE, FORWARD/REVERSE SHIFTER .......ccooiiiiiiiiiiererer ettt 1
11 1014089 KIT, NEUTRAL LOCK-OUT CAM (INCLUDES ITEM 12) ...ccoiiiiiiiieiiiiiiee e 1
12 1014065 WASHER, FL AT ittt e e e bbbt e et e et aeaeaeaeeeassssassnsnenenennnns 1
13 1013590 SPRING, FORWARD/REVERSE CAM ..ottt ettt 1
14 1013589 RING, RETAINING ..ottt s s e e e e e e e e e et a s e e e e e e e eeeeaesnnnn e e eeeeaeeeeenennnnn 1
15 8717 NUT, NYLON LOCK, 1/4 = 28 ..oeeeeeeeieieiiieieeee ettt e e e e e e e e ae e e e e e e e e s e s e s aaneneneees 1
16 1013587 WELDMENT, FORWARD/REVERSE BELL CRANK .....coiiiiiiii it 1
17 1010954 STUD, BALL, 1/4 = 28 X L/4 ..ottt ettt ettt et e e eaaaae e e 1
18 101951501 CABLE, TRANSMISSION (INCLUDES ITEMS 19 AND 20) ...uoiiiiiiiiiiieeeeeiiiee e 1
19 7893 NUT, HEX, H10 - 32 oooriiiiiii i i ee ettt e ettt s s e e e e e e e e e et e e e e e e e e e eeaasseaaaaeeeeeeeeessennenn 2
20 1012333 JOINT, BALL ottt ettt e e et e e e e e e e e e e e e e e s e s s s st bt bbb areeeeaeaeaeaeas 2
21 1013198 SCREW, PHILLIPS OVAL COUNTERSUNK MACHINE, #8 - 32 X 5/8 ....cccccvvvveeeiiiieeee e, 1
22 1012987 HANDLE, FORWARD/REVERSE SWITCH ...ovtiiiiiiiiiiiiece ettt r e e e 1
23 8248 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 3/4 ...uuuiiiiiiieieeeeeeeeeee et 4
24 8233 NUT, NYLON LOCK, 1/4 = 20 ..oooeiieiiiiiiiee ettt ettt e et e e e e et e e e e e s sntbaaa e e s snanaaaa s 8
25 1016201 WASHER, WAVE, 3/8 ....oo ettt ettt e et e e e ettt e e e e e ettt e e e e e s sabreeeeesaatbaeeeeaannes 1
26 8251 SCREW, PHILLIPS HEAD, 1/4 - 20 X L. oottt ettt e e e e e e e e e e st ae e e e s e e aeeas 4
27 101855801 RETAINER, CABLE ... .ottt e e e e e e e e e e e et e e e e e e e e e e e s assananeaeaeaaaaees 1
28 332 WASHER, FLAT, L/4 ..ottt ettt e e e e et e e e e e et e e e e e e saatr et e e e snstbaeaeesannes 4
29 101922601 BRACKET, TRANSMISSION CABLE SUPPORT ....ooviiiiiiiiiiee ettt er e e e e e e 1
30 1012285 SCREW, THREAD ROLLING, 1/4 - 20 X 5/8 ...ttt 3

2000 DS Golf Car lllustrated P %Q,*CA RTPROS



DID YOU

KNOW?

6_

TYPICAL 2
PLACES

TO FRAME

()-8

&
@\W) ACCELERATOR CABLE /w
WP e o o
ORANGE WIRE |
ASSEMBLY @\ // . @ TYPICAL 2 ‘ ‘ TYPICAL 2
@4 s E) PLACES PLACES

/ )

e

A

GROUND

TYPICAL 2 FRo
PLACES \/Et'“TC?F
E

Q6

o
@ | ‘!\

0
%f

~—

TYPICAL 2 @
PLACES
~

Page 6-6 2000 DS Golf Car lllustrated Parts List

oy s
- <

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for.

SERE = https://CartPros.com/f.htm|

O

REFERENCE

TYPICAL 2
PLACES

TYPICAL 2
PLACES

@
P, a2

ACCELERATOR ROD

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KN owv, numbers from this manual. Enter the part number into HERE * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
ELEC IKICAL COVMIFUNENT BOX—
GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTY E

12 3 4
101992601 BOX, ELECTRICAL COMPONENT, COMPLETE (INCLUDES ITEMS 1 - 25) .......ccccvvvvvenn. 1
1 1015372 COVER, ELECTRICAL COMPONENT BOX ..oiiiiiiiiiieiieie et a e e e e e e e e n e 1
2 1015752 SCREW, HI-LO, #12 - 16 X 5/8 ...ttt e st e e e e e e e e e e e e e e e e e e e e aan 5
3 1013589 RING, RETAINING ..ottt s e e e e e e e e et e e e e e e e e e e e aaaaeaan e e eeeeaeeeesesnnnen 1
4 1015373 CAM, ELECTRICAL BOX ... iiiiiiiiiiiiiiitititti ettt ettt e e e e e e e e e e e s s s s s s s bbbt e s e e e e e e e e aaaaaaeeaaeeananns 1
5 1014145 BUSHING, BRONZE ...ttt e e e e e e e aaaaaaaeaaeeessasannnnnnenenanes 2
6 1014065 W A S HE R, FL AT ittt et e et ettt a e e e e eeeeeeeease e eeeeeeeeenensnnnnnaaaaaaaeees 1
7 1010954 STUD, BALL, 1/4 - 28 ...ttt e e e e et st r e e e e e e e e eaaaeeeeeaeaaann 1
8 101821301 ASSEMBLY, BELL CRANK AND SHAFT ..ottt e e 1
9 8717 NUT, NYLON LOCK, 1/4 = 28 ...ttt e e ettt e e e e et e e e e s earaan e e 1
10 8057 LI L I ) =7 T SN 4
11 8058 WASHER, LOCK, #4 ..ottt ettt e s e e e e e e e et et e e e e e e e e e eeaaatanaaeaeaaaaees 2
12 1014807 SWITCH, LIMIT ettt e e e e e e e e e e e s s s s bbb bbbt b e e e e e e e aeaaeaeaeeeansnanaan 1
13 1014808 SWITCH, LIMIT oo e e e e e e e e e e e e s s e e e st b e e s e e e eeaaeaeaeaaeeaaseanannn 1
14 1012431 WASHER, FLAT, B4 .ottt ettt e e s e e e e e e e et e a s e e e e eeeeeeeassannnaaeeeaaaeees 2
15 N/A WIRE ASSEMBLY, #16 ORANGE .....cooiiiiiiiii it e e e e e e e e et aeeeaaaees 1
16 1015878 SCREW, HEX HEAD MACHINE, #4 - 40 X 1-5/8 ....coiiiiiiiiee ettt 2
17 101856102 SCREW, HEX WASHER HEAD HI-LO, 1/4 - 15 X 1-1/2 ..oovviiiiiiiieeeeeceee e 1
18 1015777 ASSEMBLY, VOLTAGE REGULATOR ...ttt s e e e e e s e e e e e e e eeeennnnan 1
19 7893 NUT, HEX, H10 - 32 oooriiiiiii i i ee ettt e ettt s s e e e e e e e e e et e e e e e e e e e eeaasseaaaaeeeeeeeeessennenn 2
20 1242 NUT, HEX, 5/16 = 18 .ooiiiiiiiiiiiie e ettt e ettt e e e et e e e e e st e e e e s tb b e e e e e antbeeaeessnnbaaaaeean 2
21 1013609 SOLENOID, L12-VOLT .iiiiiiiiiii ittt et e e e e e e e e e e e e e e e s s s bbb a e e e eeeaeaeeaaaaeaaeseanannn 1
22 1012295 FUSE, 10-AMP <ottt ettt e s e e e e e e e e e e e ettt r e e e e e eeeeenaatnnaaaeeeaeeeeearnnnan 1
23 1015737 WIRE ASSEMBLY, #10 RED .....ccoiiieeeie et e e e e e et e e e e e aaaees 1
24 1015741 BLOGCK, FUSE ...t e ittt et e e e e aeeaeeeaesssasannnenerereees 1
25 1015371 BOX, ELECTRICAL COMPONENT ...oitiiiiiiiiii ettt e e e e e e e e e e e e e e s s s ssnenenenes 1
26 1015405 BOLT, ROUND-HEAD SQUARE-NECK, 5/16 - 18 X 2 ..ieieeeeeie ittt e e e e e e e e e e 1
27 1241 WASHER, FLAT, 5/16 ...cooiiiiiii ettt e e e e e e e e e e e e s e s e et a e e e e e e e e e eaeaeaeeeeeaeaaans 2
28 7473 NUT, NYLON LOCK, 5/16 - 18 ..oiiieiiiiiiiieeiiiiiiee e e eeiiite e e s sttt e e e sttt e e e s et e e e e e s sntvanaeessnaaaaaae s 2
29 7818 BOLT, ROUND-HEAD SQUARE-NECK, 5/16 - 18 X 1-1/2 ....ovieiiiiiiieee e 1

2000 DS Golf Car lllustrated P %Q,*CA RTPROS



DID YOU CartPros directs you to the right part using the part
KN ow’ numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

(e)

gfc

AS SEEN
FROM FRONT
DRIVER SIDE
OF VEHICLE,
BODY
REMOVED

TYPICAL
3 PLACES

Page 6-8 2000 DS Golf Car lllustrated Parts List 'OEOCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GASOLINE VEHICLE
ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 2, 3 AND 4) ....oooioiiiiiiiiieiie e 1
2 1016849 SCREW, PAN HEAD HI-LO, #4 - 24 X 5/16 .....eeeiiiiiieiiiiiiesee ettt 2
3 1016851 BUZZER, REVERSE ... e 1
4 N/A WIRE ASSEMBLY, #18 BLACK ...coiiiiiiee ettt 1
5 1011229 NUT, K LOCK;, #6 = 32 ..eiiiiiiiiiiitiie it 1
6 1015720 SCREW, HEX WASHER HEAD, #6 - 32 X 1/2 ....oiiiiiiieiii e 1
7 101830601 ASSEMBLY, SCREW AND WASHER ... 4
8 101826301 SWITCH, KEY ittt e e e et e e e st e e e e et e e e e e e e e e nennneas 1
9 101851101 WASHER ..o 1
10 101830701 NUT, KEY SWITCH ..ottt st 1
11 101834502 CAP, KEY SWITCH (BLACK) ...eieiiiiiiiiiie ittt e e eesnnnee e 1
12 1012505 KEY (PAIR) ettt etttk e e e ekt e bt e e e e n bt n e et 1
13 1016630 LIGHT, OIL WARNING .....oiiiiiiiiiii i s 1
14 101900901 RETAINER, HARNESS ...ttt e 3

HERE * https://CartPros.com/f.html
ELEC I KICLAL CUVIFPUNENTS—

6

2000 DS Golf Car lllustrated P ;oaoCA RTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into https://CartPros.com/f.html
KNOW? HERE > ntp

6_

our search box and it will find the part you are looking for.

TYPICAL
4 PLACES
i a

TYPICAL

3 PLACES @
TYPICAL
TYPICAL 2 PLACES
2 PLACES /‘ TYPICAL

2 PLACES

TYPICAL
4 PLACES
TYPICAL
4 PLACES
21

%

(@

TYPICAL
2 PLACES
AT F1 AND
2 TERMINALS

@\
®
iy

TYPICAL
2 PLACES

AT A1 AND

A2 TERMINALS

TYPICAL
2 PLACES

TYPICAL
_ 3PLACES
Q ?5

Z%CARTPROS

Page 6-10 2000 DS Golf Car lllustrated Parts List



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

STARTER/GENERATOR ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

101833701 STARTER/GENERATOR (CLOCKWISE ROTATION) (INCLUDES ITEMS 1 - 30) ......ccccovvee. 1

1 101875201 HOUSING, FIELD COIL ..iviiiiiiieiiite ettt 1
2 101875101 ASSEMBLY, ARMATURE (INCLUDES ITEMS 3 - 6) ..cccveiiiiiieniee e 1
3 101875001 RETAINER, BEARING ..ottt e 1
4 1013001 BALL BEARING (OUTPUT SHAFT END) ...ooootiiiiiiiieiccee e 1
5 1013005 BALL BEARING (COMMUTATOR END) ...ccuviiiieniiiiiieniieereesie ettt 1
6 101939901 SPACER, 5/1B .ttt 1
7 1013003 KEY, WOODRUFF ..ottt ettt e e e e e e e snnee e e 1
8 101876501 KIT, PULLEY NUT AND SCREW (INCLUDES ITEMS 9 - 12) ....cccciiiiiiieiiieiiicrceeenne 1
9 N/A WASHER, LOCK, ML4 ... 1
10 N/A NUT, HEX, ML X 2 <. e e 1
11 N/A SCREW, CROSS - RECESSED, M5 X.8 X 18MM ......ccccciiiiiiiiiiiiiiii e, 3
12 101896501 SCREW, CROSS - RECESSED, M5 x.8 x 16MM (WITH LOCK WASHER) ........cccccoevniene 2
13 101874901 END BELL (OUTPUT SHAFT END) ...cttiiiiiiiiiiiiesiee sttt 1
14 101875301 SET, POLE (SET OF 4) .ooii ittt ittt e eesnnne e 1
15 101875401 SCREW, POLE PIECE (SET OF 4) ..oiiiiiii ittt 1
16 101875501 ASSEMBLY, FIELD COIL ..ccoiiiiiiiiiiiii e 1
17 101875601 SET, F TERMINAL INSULATOR ...ttt 2
18 101877601 PACKAGE, TERMINAL HARDWARE (F1 AND F2) ...oooiiiiiiiciie e 2
19 101875701 SET, DF TERMINAL INSULATOR ....ooiiiiiiiiiie ettt 1
20 101877701 PACKAGE, TERMINAL HARDWARE (DF) ..cviiiiiiiiiiiee et 1
21 101301102 HOLDER, BRUSH (INCLUDES ITEMS 22 - 25) ...ccoiiiiiiiiieiee ittt 1
22 101878101 SPRING, BRUSH ... 4
23 101869302 PACKAGE, BRUSH (INCLUDES 4 BRUSHES, 4 SCREWS, 4 WASHERS) ................. 1
24 101876202 ASSEMBLY, BRUSH CONNECTOR .......coiiiiiiiiiiiiii s 2
25 101875802 A CONNECTOR (SET OF 2) ..oiiiiiiiiiiiiieitie ettt 1
26 101876001 PACKAGE, TERMINAL HARDWARE (AL AND A2) ...coiiiiiiieeieee e 2
27 101876301 COVER, BRUSH INSPECTION PORT (SET OF 4) (INCLUDES ITEM 28) ........cccceveinnene 1
28 1017653 COVER, BRUSH INSPECTION PORT, WITH DRAIN ......ccccoiiiiiiiiiiiii e, 1
29 101876402 END BELL (COMMUTATOR END) ....ooiitiiiiiiiiiiie ettt 1
30 101879001 BOLT, CLAMP, M6 X 1 X 180OMM ..o 2
31 1014289 PULLEY ettt e et e e e e et e e e et e e e e e e e e et e e e e e e nn 1

= https://CartPros.com/f.htm|

6

2000 DS Golf Car lllustrated Pa %GGCA RTPROS



DID YOU CartPros directs you to the right part using the part
KN ow’ numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

FRAME
CONNECTION

AS VIEWED FROM
DRIVER SIDE
OF VEHICLE

AS VIEWED FROM

PASSENGER SIDE OF VEHICLE é

Page 6-12 2000 DS Golf Car lllustrated Parts List OEOCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

SERE = https://CartPros.com/f.htm|

STARTER/GENERATOR MOUNTING

ITEM PART NO. DESCRIPTION QTY E

12 3 4
1 101833701 STARTER/GENERATOR ...oiiiiiiiiiit ettt ettt e e e et e e e s et a e e e e e asbt e e e e e s snba e e e e e snnsaeeas 1
2 101524001 BRACKET, MOUNTING, FE 290 ...ttt e e e e e e e e e e e e e e e e e e e aaan 1
3 101916701 BELT, STARTER/GENERATOR ...ttt e e s e e s e e e e aaeaaeeaeeeaaann 1
4 1016883 BRACKET, ADJUSTING ...coiiiiiiiiii et s s e ettt s s e e e e e e e e e e e et s s e e e e e e e eeeassnnnnneaaaeaaaaees 1
5 8754 NUT, NYLON LOCK, 3/8 = 16 ..uveeiieiiiiiiiieeiiiiiiee e e eeitte e e e s stiaet e e s ssitaaaea e s s ssnaaeaaessntaaneeessnsanaaaeean 2
6 1015075 WASHER, FLAT, 5/16 ...oiiiiiiiiiiee ettt e e e e et e e e e e et e e e e e s satr e e e e s saataeeeeeeannes 1
7 705 SCREW, HEX HEAD CAP, 3/8 - 18 X L L/ ...ttt e e e 2
8 1012830 SCREW, HEX HEAD CAP, M8 X 1.25 X 22MM ...coviiiiii i ettt a e e e e e e eeanennnas 2
9 7174 WASHER, LOCK, 5/LB ..oiiiiiiiiiiie ettt e ettt e e e ettt e e e e e et e e e e e s snstaaeeeesnntbaraaeaanne 3
10 1016074 SCREW, TORX HEAD, M8 X 1.25 X 18MM ...ttt e e e e e e 1
11 1015932 BOLT, ROUND-HEAD SQUARE-NECK, 5/16 - 18 X 1 ..cccceeieiiie i ccciiiriiieeerrerer e e e e e e e 1
12 1242 NUT, HEX, 5/16 = 18 ..ooeeiiiiiiiie ettt e e e e e e e e e e e e s e s e st bbb e e e e e e e e e eaeeeeaeeaeseaaaann 1
13 101837301 WIRE ASSEMBLY, #6 GREEN ...ttt e e e e e e e e e e e e 1
14 1015920 WIRE ASSEMBLY, #6 BRAIDED GROUND .....cccviiiiiiiiiieeeeee e a e n e e e e e e e e e e 1
15 7473 NUT, NYLON LOCK, 5/16 - 18 ...ttt ettt e e e e e e e e e e e e s s s s s a e s e e e e e aaeaaaaeaaeeaaaanan 1
16 1241 WASHER, FLAT, 5/16 ...ooiiiiiiii ittt e e e e e e e e e e e e e e e e st e e e e e e e e e e e eaeaeaeeeeeaeaaann 1
17 7173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 ..ottt 1

2000 DS Golf Car lllustrated Pa OEOCARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow', numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

AS SEEN FROM
PASSENGER SIDE
OF VEHICLE

5 i o LU\
o ) DN

TO NEGATIVE

BATTERY POST ™\
\ TERMINAL

AS SEEN FROM
DRIVER SIDE
OF VEHICLE

Z%CARTPROS

Page 6-14 2000 DS Golf Car lllustrated Parts List



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

BATTERY—GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTY E

12 3 4
1 1012328 BATTERY, L12-VOLT .oeiiitiiiiiiiiieii ettt e e e e e e e e e e e e e e e s s s e s bbb bbb e e e eeeeaaaeeaeeeeansnanann 1
2 1014374 SPACER, BATTERY TERMINAL BOLT ...ttt e e e st ana e e e e e e ae s 2
3 1014375 SCREW, HEX HEAD CAP, STAINLESS STEEL, 3/8 - 16 X 1/2 ..cccceeeeieeeei e 2
4 1010934 SCREW, HEX HEAD CAP, 5/16 - 18 X 1 .ooiiiiiiiiciitittiieeeeee et nen e e e e ee s 1
5 101898001 CLAMBP, BATTERY eiiiiiitititititt ittt ettt ettt et e e e e e e e e e e e e e e e e e sasa s sbbbb bbbt enaneeeeeeaaeeas 1
6 7173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 ..ottt ettt 1
7 1241 WASHER, FLAT, 5/16 ..ooiiiiiiii ettt e e e e e e e e e e e e e s e s e e e e e e e e e e e e e e aaaaaaeaaeeanaaann 2
8 7473 NUT, NYLON LOCK, 5/16 - 18 ....coiiiiiiiiiiiititrtie ettt e e e e e e e e e e e s e e s a e e e e e e e e aeaaaeeanaeeeas 2
9 1014288 SCREW, THREAD-FORMING, 5/16 - 18 X 3/4 ..ovveiieiiiiieee ettt 1

2000 DS Golf Car lllustrated Pa %%CA RTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

FE 290 ENGINE N

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow7 numbers from this manual. Enter the part number into
e our search box and it will find the part you are looking for.

TYPICAL 2
PLACES

CARBURETOR
REMOVED
TYPICAL 2 FOR CLARITY

PLACES

TYPICAL 3 PLACES
FOR ITEM 10

Page 7-2 2000 DS Golf Car lllustrated Parts List

GET STARTED
HERE

= https://CartPros.com/f.htm|

TYPICAL 6 PLACES

TYPICAL 2
PLACES

FORITEM 9

TYPICAL 4 PLACES
FOR ITEM 18

ZACARTPROS



CartPros directs you to the right part using the part
ﬂ[ﬁng, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE -
Fe 29U ENGINE—
SHROUDS AND BRACKETS

ITEM PART NO. DESCRIPTION QTY

101953901 FE290 OHV GASOLINE ENGINE (CLOCKWISE ROTATION) WITH CARBURETOR

(DOES NOT INCLUDE ITEMS 15 THROUGH 18) ......cciiiiiiiiiiiiic e 1

1 1016507 BOLT, 2-ENDED, M6 X 1 X 29MM ....ciiiiiiiiiiiie i 1
2 1016512 WASHER, FLAT, BMM ... 1
3 1016524 SHROUD, ENGINE, FE290 ... 1
4 1016456 BOLT, FLANGED, M6 X 1 X 12MM ...coiiiiiiiiiie ittt 15
5 1016547 NUT, FLANGE, MB X L ..ottt s 3
6 101909701 BOLT, 2-ENDED, M6 X 1 X 27MM  ....cooiiiiiiiiiiiiiiii e 2
7 1016526 SHROUD, ENGINE, FE290 (LOWER) .....coiiiiiiiiiiie e 1
8 1017221 BOLT, 2-ENDED, M6 X 1 X 46MM  ....ccoiiiiiiiiiie ettt 1
9 101915601 HOUSING, FAN ..o e bbb 1
10 1016525 SHROUD, ENGINE, FE290 (UPPER) ......coiiiiiiiiiieiii e 1
11 1016443 BRACKET ... e s e e e e e e e e e e e e e s e e e e e e e s 1
12 1016539 O-RING et e e e e e e e e e s 1
13 1016536 TUBE, OIL FILLER, FE290 ......coiiiiiiiiiiiiii i 1
14 1016531 DIPSTICK e 1
15 101887601 NUT, NYLON LOCK, MB X1 ... e e 1
16 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND ........ooiiiiiiiiiiee et 1
17 1015969 SCREW, PAN HEAD, MB X 1 X T4AMM ......ccciiiiiiiiiiiiiiiiic e 4
18 1015649 SHROUD, FAN .. 1

2000 DS Golf Car lllustrated P OEOCARTPROS



DID YOU CartPros directs you to the right part using the part

KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

Page 7-4 2000 DS Golf Car lllustrated Parts List OEO CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into * https://CartPros.com/f.html
our search box and it will find the part you are looking for. HERE

Fe 29U ENGINE—
IGNITION COMPONENTS AND FLYWHEEL

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101915701 FLYWHEEL ...ttt e s e e e e e e ettt et r e e e e e e e eeeeeennean 1
2 101915801 FAN, FLYWHEEL, GRAY .. ettt ettt e et e e e aaaaaaaeaaeeassasasnsnnneneneees 1
3 1017448 SCREW, FLANGED HEX HEAD, M6 X 1 X 10MM .....cootiiiiiiieiee e ee e e 3
4 1016548 WASHER, FLAT, LOMM ..ottt s s e e e e e e e et s e e e e e e e e e aaaasaan e e eeeaaaeees 1
5 1016505 NUT, HEX, MLB X 1.5 ittt ettt s sttt e et e e e e e e aeaaeaeaeessssasnnnenerennne 1
6 1017455 PLATE, FLYWHEEL FAN ..t e e e e et e e e e e e e eeeanennens 1
7 1016562 S SN 1
8 1016455 BOLT, FLANGED, M5 X.8 X 25MM ....iiiii it e e e e e e e e e e e e eaaeanean 2
9 101909201 COIL, IGNITION (WITH INTERNAL IGNITER) ....otviiiiiiiiiiiee et 1
10 1016578 GROMMET oottt et et et e e e e e e e e e e e e e s s s s s tat b e aber e e e s eeeaeaeaaaaeaaeeaaeaanaan 1
11 1016588 TUBE, 7TMM X TOMM L.ttt s e et e e s e e e e e e e e e e eaaa s e e e e e eeeeeanssnnnnaeaeaaaeees 1
12 1016493 ASSEMBLY, PLUG CAP ettt ettt e s e e e e e et s e e e e e e e e e e aaa e e e aeaaaeees 1
13 101881101 PLUG, SPARK, OHV ...ttt e et et et e e aaaaaaeaessassansnenerenene 1
14 1016456 BOLT, FLANGED, M6 X 1 X L12MM ...cociiiiiiiiieiee ettt et e e e e e e e e e e e e e e s e s s s nnnenenes 2
15 1012981 L I 1/ 1
16 1016579 BAND, RPM LIMITER MOUNT . oottt s e e e e e e e e e et e e e e e e e e e aeenennnan 1
17 1016586 DAMPER, RPM LIMITER ...ttt e e e e e e e eeenaeas 1
18 101909401 LIMITER, RPM—OHYV ... ittt e et e e e e e e aaaaeaeaeessassnenannsnenaees 1
19 1016445 BRACKET, RPM LIMITER ...ttt s e e e e e e e e et e e e e e e e e eeeanennnns 1
20 101909501 L0 I 1 1
21 1016497 SCREW, CROSS PAN HEAD, M5 X.8 X MM .....coiiiiiiiiiiiiiiiiiiiiiriererere et 1
22 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X.8 X 12MM ......ccccccviiieiiiiiiieieeeeeeeeeeenn 1
23 1016561 L I 1/ 1
24 1016587 L0 I 1 1
25 101909301 WIRE, LEAD oottt e e e e e ettt e e s e e e e e e e e e e e bbb e e e e e e eaes 1

2000 DS Golf Car lllustrated P %Q‘CA RTPROS



DID YOU CartPros directs you to the right part using the part

KN ow-, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Page 7-6 2000 DS Golf Car lllustrated Parts List '050 CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016467 ASSEMBLY, OIL FILTER, OHV ..ottt 1
2 1016502 BRACKET, OIL FILTER ..ottt 1
3 1016457 BOLT, FLANGED HEX HEAD, M6 X 1 X 40MM ......ooiiiiiiiii e 2
4 1017507 PLUG o e e e e e n e e e e e an 2
5 1016570 O-RING, OIL FILTER MOUNT ...oiiiiiiiiiiiiiiie et 1
6 1016576 PLUG, DRAIN, FE290 ...iiiiiiiiiiie ettt 1
7 1016432 GASKET, DRAIN PLUG ... e 1
8 1017456 SCREW, FLANGED HEX HEAD, M6 X 1L X 12ZMM .....coiiiiiiieiiiiiice e 6
9 1016484 COVER, PUMP .o e e 1
10 1016435 GASKET, OIL PUMP ...ttt et e st 1
11 1016473 PLATE, OIL PUMP ..o e e e e 1
12 101648203 PUMP, OIL, AND ROTOR ...oiiiiiiiiiiiee ettt et e e et e e e 1
13 1016429 SEAT, VALVE ..o e 1
14 1016537 BALL, STEEL, PRESSURE RELIEF ......ccoiiiiiiiiiiii e 1
15 1016581 SPRING e e e e a e 1

* https://CartPros.com/f.html
Fe 29U ENGINE—

OIL CIRCULATION

2000 DS Golf Car lllustrated P ;oaoCA RTPROS



DID YOU CartPros directs you to the right part using the part

KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.

Page 7-8 2000 DS Golf Car lllustrated Parts List

Z%CARTPROS



artP dir ou right part using th rt
ﬂ[ﬁng, ﬁu:b:r,ssfrorﬁcgisy .rna_:i@tli.] intgrth?e parljcSInugmb;r Fijrfto GET ::‘::TED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. -
Fe 29U ENGINE—
CYLINDER HEAD
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016442 CASE, ROCKER ..oiiiiiiiiiiiiie sttt ettt ettt e e e e e e e e e e e s s s s s bbbt e e e e e e e e e e aaaeeaeeanenanann 1
2 1016436 GASKET, ROCKER CASE ...ttt e e e e e e e e s e s s e e e e e e e e e aaaaaeeaeenanaaan 1
3 1016583 BOLT, FLANGED, M6 X 1 X 35MM ...eiiii it e e e e e e e e e e e e e eeeennnnnn 2
4 1016569 L 2 N 2
5 1016545 NUT, HEX, M5 X .8 ittt ettt e et s et a et e e et et e e e e aeaaeeeeesssesasnnnenerenene 2
6 1016542 SCREW, STUD, M5 X .8 ittt e e e e e e e s e e s e e e e e e et e e eaaaaeaaeeeanaan 2
7 1016451 AN Y R {1 - = S 2
8 1016450 L0 I 4
9 1016449 RETAINER, VALVE SPRING ....ottiiiiiiiiiiiiiiiieeee ettt et e e e e e e e e e e s e s ss s s ssssanenenenes 2
10 1016523 SPRING, ENGINE VALVE ...ttt a e e e e e e s e s s st aa e e e e e e e e e aaaaaaeeaeeaanannn 2
11 1016431 ASSEMBLY, CYLINDER HEAD, OHV (INCLUDES ITEMS 12 AND 13) .....ccccceeeiiiiiieeeeees 1
12 1016560 RING, SN A P ettt e e e e e e e e e et et e e e e e e aeeeeeaas st aaeeeaeeeeeerannnas 2
13 1016519 GUIDE, VALVE ...ttt ettt e ettt ettt eeaeaaaeaeaaeeeaenssaaanssnenebennnes 2
14 1016479 SEAT, SPRING ..ottt et e e e e e e e e e e e e e e s st b e e e ereaaaeaaeaaeaeaaeeaaaann 2
15 1016566 ] N N A S 2
16 1016448 VALVE, EXHAUST ittt e e e e ettt s s e e e e e e e e e e aa s e e e e e e eeeeaastannaaeeaeaaaeees 1
17 1016447 VALVE, INTAKE ..ot e ettt s e e e e e e e e e e e bbb n e e e e eeeeees 1
18 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X .8 X 12MM .....ccccccvvviiiiiiiiieeeeeeeeeeeeenn 1
19 1016474 T I PSRN 1
20 1016483 VALV E e e e e e ee e et e e e aeeeteetat— e aaaaan 1
21 1016563 L PP UPPPPPRPPPTTIN 2
22 1016489 BOLT, STUD, M8 X 1.25 X 29MM ...coiiiiiiiiiiiie ettt et e e e e e e e e e e e e e e s s s nenenenes 2
23 1016452 ] e e I {1 1 = S 1
24 1016471 ROD, PUSH ..ttt e e e e e e e e e e et e e e e e e e e e e e eastt e e eeeeaeaeeessnnnen 2
25 1016549 WASHER, FLAT, IML2 .ottt e e e e e e e e e e e e e e s s s s s bbbt b an e e eeeeeeaeaeas 1
26 1016517 CIRCLIP, TYPE E cooooiiiiie ittt ettt e e e e e e e e e e e e e e e st e e e e e e e e e e eaaaaeeaaeeanaan 1
27 1016458 BOLT, FLANGED, M8 X 1.25 X 45MM ... it e e e e e e e e eeannnnan 6
28 1016430 (7 NS = IR o | I 1

2000 DS Golf Car lllustrated P OEOCARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
e our search box and it will find the part you are looking for. HERE

TYPICAL 2

\@ TYPICAL 2 / ﬂ

PLACES - ‘
@ TYPICAL 3
PLACES

TYPICAL 2
PLACES

TYPICAL 6
PLACES

TYPICAL 2
PLACES

Page 7-10 2000 DS Golf Car lllustrated Parts List '050 CARTPROS



DID YOU

KNOW?

CartPros directs you to the rlght part USing the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

CRANKCASE, CAMSHAFT AND OIL SENSOR

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016535 CONNECTOR, CORD ...oiiiiiiiiiiii i 1
2 1016538 O RING e 1
3 1016506 L 1 PO PP 1
4 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X.8 X 12MM .......cccccooiiiiiiiiiiiiniiiins 1
5 1016564 PIN 2
6 1016565 BEARING, BALL ..ottt 1
7 1016567 SEAL, CRANKSH AR T e e e e 1
8 1016584 BOLT, 2-ENDED, M8 X 1.25 X BIMM ......ciiiiiiiiiiiiiie et 2
9 1016458 BOLT, FLANGED, M8 X 1.25 X 45MM ......ccciiiiiiiiiiiii e 6
10 1016520 COVER, CRANKCASE ...ttt ettt e s 1
11 1016446 GASKET, CRANKCASE COVER ...t 1
12 1016456 BOLT, FLANGED, MB X 1 X 12MM ...coiiiiiiiiiiiei et 2
13 1016510 BRACKET, OIL LEVEL SWITCH ....oiiiiiiiiiiiiii e 1
14 1016494 SENSOR, OIL LEVEL ..ottt et 1
15 1016496 SCREW, CROSS PAN HEAD, M4 X.7 X BMM .......ooiiiiiiie e 3
16 1016454 BOLT, FLANGED, M5 X.8 X BMM .....ciiiiiiiiiiie ittt 2
17 1016472 PLATE, OIL FILTER SCREEN ..ottt 1
18 1016521 SCREEN, OIL FILTER ..oiiiiiiiiiii ettt 1
19 101915401 CAMSHAFT, COMPLETE ..o 1
20 1016453 L2 e = PR 2

HERE —> https://CartPros.com/f.html
Fe 29U ENGINE—

2000 DS Golf Car lllustrated Pa ;oa‘oCA RTPROS



DID YOU CartPros directs you to the right part using the part

KN ow-, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Page 7-12 2000 DS Golf Car lllustrated Parts List '050 CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

CRANKCASE AND CRANKSHAFT

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 1016568 SEAL, OIL .veooraieieesaeeess st 1
2 | 101915501 CRANKCASE, COMPLETE, OHV ....c..oociumiiioiiaeeisseeessssesssssseesssss s 1
3 1016558 RING, SNAP ....ooioooitiieiesie et 2
4 1016460 PIN, PISTON .oooooivvetsaieeiesiesesssses s sssss s 1
5 | 101645901 PISTON, STANDARD .....ccoumrvietmmmeeessmesessssesssss et sesssss s 1
5 | 101645902 PISTON, .25MM OVERSIZED ....c..vocommveeiiaeeeseesesssesessse s esesssssssessss s 1
5 | 101645903 PISTON, .50MM OVERSIZED .......oooomevecrieeeeosneesessnsessssessessssssessssssesssssssessss s 1
6 | 101646101 RING SET, PISTON, STANDARD ......rvvommmrviesesssssssssssssssssssssessssssssssssssesssssnsssssss 1
6 | 101646102 RING SET, PISTON, .25MM OVERSIZED ........corverimeeeiineesessnnesessssesssssnsesesssessesss 1
6 | 101646103 RING SET, PISTON, .50MM OVERSIZED ........corveermmneiimnesessnesessnnesssssnsesessesessessne 1
7 | 101647501 ASSEMBLY, CONNECTING ROD, STANDARD (INCLUDES 2 EACH OF ITEM 8) ............ 1
7 | 101647502 ASSEMBLY, CONNECTING ROD, .50MM UNDERSIZED
(INCLUDES 2 EACH OF ITEM 8) ...ooovvotumiveiiseeessnesssseseessssssesssssessssssesssssssessssneee 1
8 1016509 SCREW, HEX HEAD CAP, M7 X 1 X 36MM .......ooomrvveromersionsnsssssssssssssssisesssssssnee 2
9 | 101922301 CRANKSHAFT, FE290 (LEFT-HAND THREAD)
(INCLUDES ITEMS 10, 11 AND ONE EACH OF ITEM 12) w.....oovrvvvrnrreerennesesesesieeee 1
10 1016533 GEAR, HELICAL .....ocooiiiietiaeieoseeess s 1
11 1016532 GEAR, SPUR ...oooomioiiitieeiosiseessssssessss s 1
12 1016516 ASSEMBLY, ROD (INCLUDES ONE EACH OF ITEM 13) ....oc.vvooieirneeissneesine 2
13 1016580 BEARING, PLAIN ....oooomivviooaiesisoosesessessessssessssssesssssssss s 2
14 1016562 KEY oottt 1
15 | 101655001 SHIM, CRANKSHAFT, 1.I3MM THICK ...coooivvvromiieeoneeessneeeissneesess s AR
15 | 101655002 SHIM, CRANKSHAFT, 1I8MM THICK ....ooorvvvrvoieecoraesessseescssneesssssessssssesssssssessssneee AR
15 | 101655003 SHIM, CRANKSHAFT, 1.23MM THICK .....oo.vvvromrrvoooasesesoseescssessssssssssssisessesss s AR
15 | 101655004 SHIM, CRANKSHAFT, 1.28MM THICK ....oocovvvrimiriiriaeeesseseesssessesssesess s AR
15 | 101655005 SHIM, CRANKSHAFT, 1.33MM THICK ....ooorovorumnriirmaneeeisneeeissseesess s sesssesssseee AR
15 | 101655006 SHIM, CRANKSHAFT, 1.38MM THICK .....oo.vvvrrmiiveeiaeeessseesisssssesssssessssssessssssessssneee AR
15 | 101655007 SHIM, CRANKSHAFT, 1A3MM THICK ....ooovvvormrrvoooeesesoeessisssessssssessessssesss s AR
15 | 101655008 SHIM, CRANKSHAFT, 1A8MM THICK ....oooovvvrimiiiismaeeessseecessneesesssesesssessesssesssseee AR
15 | 101655009 SHIM, CRANKSHAFT, 153MM THICK ....ooorvvorioiiecrraneiesseeesisneesesssessssses s AR
16 1016559 SPACER ... vvvotieeesse s 1
17 1016541 BOLT, STUD, MB X 1 X 22MM ....coovvvoomveeeoaensseossessssssssssssess s 4
18 1016547 NUT, FLANGED, MB X L ..coourvvotumeeessaneeesssaesssssseesessssesssss s esssss s 4
19 1016470 SHAFT, GUIDE COUNTERBALANCE ....ooo.ovorimiieiiiaeeesseseeesssseesssssesess s 1
20 1016571 O-RING .oooioeeoieeeese s 1
21 1016469 WEIGHT, COUNTERBALANCE .......oovvvormrvvisiasssssoesssssssssssssssssssssss s ssssssseene 1

* https://CartPros.com/f.html
Fe 29U ENGINE—

2000 DS Golf Car lllustrated Pa ;OGGCARTPROS



DID YOU

KNOW?

Page 7-14

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

TYPICAL
7 4 PLACES

IO
DS

/ TYPICAL

2 PLACES

/
&

\
TYPICAL @\ @

4 PLACES

el

,/

— TYPICAL -
> 2pLACES < @
,/
~ ) (s

2000 DS Golf Car lllustrated Parts List

GET STARTED ——3p htps://CartPros.com/f.html

REFERENCE
ENGINE

/ SECTION 7

""""" @ TYPICAL

2 PLACES

TYPICAL
4 PLACES

REFERENCE
UNITIZED TRANSAXLE—
SECTION 11

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow’ numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

ENGINE MOUNTING

ITEM PART NO. DESCRIPTION QTY

12 3 4
1 1012164 SNUBBER ...ttt e e sttt e et e e e e e e e e e e e e e e e e a et bttt e r et e e aaaeaas 1
2 1013924 NUT, HEX LOCK, 5/16 - 24, UNF ...ttt ettt eeaten e e eaannae e 6
3 101834601 BRACKET, SNUBBER ..ottt ettt s ettt s e e e e e e e e e e et s s e e e e e eaeeeeessnnnnnaanaeaaaaes 1
4 101827101 L I I R 1Y/ 1@ 1181V I NSRSt 1
5 101833001 NUT, FLANGE, M8 X 1.25 ittt ittt ittt e e e e e e s st e e e e e e e e aeeeeaeeenennan 6
6 101884801 SCREW, HEX WASHER, 5/16 =24 X T/8 ...coce ittt 6
7 101833301 SCREW, HEX HEAD CAP, M10 X 1.25 X B30MM ....iuuiiiiiie e e e e e e e e eeeeennnas 4
8 101833201 STUD, M8 X 1.25 X BOMM ......iiiiiiieiiiiiie et e e e e e e e ettt s e e e e e e e e e eaaaaaan e e eeeeeeeeeesennnnn 2
9 101832101 L] X1 S SSOS 2
10 101832901 NUT, FLANGE, M10 X 1.25 oottt e e e e e e e e e e e e e s e s s s a e e e e e e aaaaeaaeaeeeeaeanan 4
11 1012571 WASHER, HEAVY FLAT, 5/16 ...ttt ettt e e s s e e e e e e e e e eaaaeaeaeaeaannn 4
12 101855901 SCREW, HEX HEAD CAP, M8 X 1.25 X 43MM ...cotiiiiiii ettt e e e e e e e eeaeennnas 4
13 101832701 STIFFENER, FLYWHEEL SIDE ......coiiiiiii oottt e e e e e e e 1

2000 DS Golf Car lllustrated Pa ;03‘OCA RTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow numbers from this manual. Enter the part number into GET STARTED —* https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. I: leiéﬁ L I N T K E

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Page 8-2 2000 DS Golf Car lllustrated Parts List OEOCARTPROS



8

artP dir ou right part using th rt
ﬂ[ﬁng, ﬁu:b:r,ssfrorﬁcgisy .rna_:i@tli.] intgrth?e parljcSInugmb;r Fijrfto GET ::‘::TED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
FUEL SYSTEM
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016003 KIT, FUEL TANK, (INCLUDES ITEMS 2 = 8) .eoiiiiiiiiiiiiee ettt e ettt e e sitvee e e saananaa s 1
2 1015188 CAP, FUEL TANK, NONVENTED ....coiiiiiieeetiiie ettt e e e e e e e e eenannnn e s 1
3 1015143 ASSEMBLY, FUEL TANK VENT ...ttt s e e e e e e e e s e e e e e e e e eeaanaannn e e e eeaaeeees 1
4 1015139 GROMMET, INSULATION ..ottt e e et s e s e e e e e e et e e e s e e e e e e e e eesaaraa e as 1
5 1015137 LINE, BULK VENT (AVAILABLE BY THE FOOT) ...oiiiiiiiiiiie ettt A/R
6 101896901 VALVE, FUEL PICKUP TUBE WITH SHUT-OFF ...t 1
7 1013746 CLAMP, HOSE 2
8 101824401 BARB, VENT ............. 1
9 101824401 BARDB, VEN T oottt e e e e e e e et et e e e e e e et bt eaaaaes 1
10 1014928 ASSEMBLY, REAR FUEL STRAP ...ttt e e e e e e e et e e e e e aeaees 1
11 1013746 L8 I N1V 0 1 Y SN 2
12 1014523 PUMP, FUEL IMPULSE ......ootiiiiii ittt e e e e e e et e s e e e e e e e e e e aaa e e e e eaaaaees 1
13 1014524 REBUILD KIT, FUEL IMPULSE PUMP  ......utiiiiiiiiiiieiiiieeee ettt a s e e e e e e e e e e 1
14 1017203 BOLT, ROUND-HEAD SQUARE-NECK, 1/4 - 20 X 1 .eeoiiieieee ettt e e e e e e 2
15 101987701 CLAMP, PLASTIC ittt ettt e e ettt e e e e e e e e e e eeeeaaa e s e e eaeeeeeeeastnnnaaeeeeeeeeeesennnnn 1
16 8233 NUT, NYLON LOCK, 1/4 - 20 ..o oiii ittt ettt e e e e e e e e et st s st s s a e s e e e e e eaeaeeeeeeeeeaeann 2
17 1014116 NUT, U-TYPE SPEED, 1/4 = 20 ..cciii ittt ettt ettt a e et e e e e et a e e e s saaaaaaa s 2
18 1011988 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 x 2 1
19 1013692 LINE, BULK FUEL (GRAY) .iiiiie ettt ettt e e e e ettt e e e e e st e e e e e aneteeeaeaannaneeaaean AIR*
20 102003201 FILTER, FUEL ..onniiiii ettt e e et e e et e e e e et e e e e et e e e e eba e e e e atb e e e aaaaneeeeees 2
21 1012649 CLAMP, HOSE (RED) ...uttiiiiiei ettt ettt e e et e e et e e e e e s aa e e e e e e sata e e e e e s nasaeeas 10
22 8248 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 3/4 ...ouuiiiiiieeieeeteeeee et e e 1

*THE TOTAL FUEL LINE LENGTH FOR THE DS GOLF CAR IS 47 INCHES.

2000 DS Golf Car lllustrated P OEOCARTPROS



DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

8

Page 8-4 2000 DS Golf Car lllustrated Parts List '050 CARTPROS



DID YOU CartPros directs you to the right part using the part  eer cTARTED

KN ow’ numbers from this manual. Enter the part number into HERE * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
CARBURETOR ASSEMBLY
ITEM PART NO. DESCRIPTION QTY E
12 3 4
1 101905601 ASSEMBLY, CARBURETOR (INCLUDES ITEMS 2 - 11) .eiiiiiiiiiiiie et 1
2 1016501 ASSEMBLY, IDLE SCREW ..ottt ettt et e e e e e e e e e e e e e e e e s s s sennnsnenenenes 1
3 N/A ASSEMBLY, PILOT AIR SCREW ..ottt ettt s e e e e e e e e s e e e e e e e eeeeennnas 1
4 101973101 N1 DR 0 A T SRRt 1
5 1016486 ASSEMBLY, FLOAT ..ottt e et e e e e e e e e e e e e e e s s s s s sa bbb bbbt b aneeeeeeaeeaaeas 1
6 101973201 NOZZLE, MAIN ..ttt e e e e e e e e et e e e e s e e sttt e e s e e e et tetaaaeaaaaaaeassssaaanassnsnsrrnnnes 1
STANDARD JETTING:
7 101642582 JET, MAIN, 0 - 3,000 FEET ...t e e e e e e e e e a et e e e e e aaaees 1
7 101642580 JET, MAIN, 3,000 - 5,000 FEET ...ttt e e e e e e e e e e e s sssnenenenes A/R
7 101642578 JET, MAIN, 5,000 - 8,000 FEET ...uitttiiiiiiiiiiiiieiee ettt e e e e e e e e e e e e e e e e s e s nnnnenenanes A/R
7 101642575 JET, MAIN, 8,000 - 10,000 FEET ....ciiiiiiieieieeeiie et e e e e e e e e e s e e e e e e e e e e eannnann e e s A/R
7 101642572 JET, MAIN, 10,000 FEET AND ABOVE ......cooiiiiieie ettt e e e e s AR
8 1016437 GASKET, FLOAT CHAMBER ...ttt e e e e e e e e e e e e e e e e e e e naan 1
9 1017461 ASSEMBLY, FLOAT CHAMBER (INCLUDES ITEM 10) ..cccciiiiiieeiiiee e 1
10 1016499 ASSEMBLY, SCREW ...ttt s e e e e e ettt s s s e e e e e eeeeeearenneaeeeaaaeee 1
11 1016585 ASSEMBLY, BOLT ...t e ettt e s e e e e e e e e e e aa e e e e e e et eeeaaa e aaaaeaaaaees 1

2000 DS Golf Car lllustrated P ;oaoCA RTPROS



DID YOU CartPros directs you to the right part using the part
KN o numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

8

Page 8-6 2000 DS Golf Car lllustrated Parts List '050 CARTPROS



DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

CARBURETOR INSTALLATION

ITEM PART NO. DESCRIPTION QTY E
12 3 4
1 1016440 GASKET, INSULATOR ..ottt e e e e e e e e e e e e e e e e e s e s s s s bb bbb aaeneeaeaeaaeeas 1
2 101648102 INSULATOR, CARBURETOR ...ttt et s s as e e e e e aaaaaaaeaaeenaeaan 1
3 1016439 GASKET, CARBURETOR INSULATOR TO THROTTLE BRACKET ....cooviiievieeee e 1
4 1016444 BRACKET, THROTTLE ..ot e e e e et s e e e e e e e e e e e e aaan e e e e eaaaaees 1
5 101820201 GUARD, GOVERNOR ..ottt ittt e e e e e e e e e e e e e e e e s e s s sa bbbt bt b an e e e e eeaeaeeeas 1
6 1011697 WASHER, FLAT, 5/16 ...oiiiiiiiiiiee ettt e e e e et e e e e e et e e e e e s satr e e e e s saataeeeeeeannes 1
7 101887601 LI L I N @ ]\ VI 1 G 1 [ G 1
8 1016441 GASKET, THROTTLE BRACKET TO CARBURETOR ....ccooiieiiiiiieee e 1
9 1016582 SPRING, THROTTLE RETURN ...oiiiiiiiiiiiii ittt ettt e e e e e e e e as 1
10 101905601 ASSEMBLY, CARBURETOR ...ttt et e e e e s s a e e e e e e e e e aaaaaaaaeeaeaaaan 1
11 1013746 CLAMP, HOSE (GRAY ) . .iitiitie ittt ettt ettt e e ettt e e e e ettt e e e e et b et e e e e e annebeeaeeeannteeeaeeeannneeas 1
12 1017466 CLAMP, HOSE (BRONZE) ..ceiiiiitiiiiie ettt ettt at et e e e st e e e e e anstae e e e e s annteeeaeesnnsneeas 2
13 1015137 LINE, BULK VENT ittt e e e e e ettt e e e e e e e e e e e et bt n e e e eeaeeees A/R
14 1016572 TUBE, CRANKCASE VENT ...ttt ettt e st e e e e e aaaaaaaaaaaaeaassasannnnsnsnennnes 1
15 1016438 GASKET, CARBURETOR TO INTAKE MANIFOLD ....cooiiiiiiiieeeeee e 1
16 1016480 L L T A 1 0 SRR 1
17 101649002 SCREW, 2-ENDED STUD, M6 X 1 X 90MM ......iiiiiiiiiiiiiiiiiiieieee e evsaeeeeeeaea s 2
18 1016547 NUT, FLANGED, IMB X L .oiiiiiiiiiii ittt e e e e e e e e e e e et e s s s e e e e e aaaaaaaaeaeesnenaan 2

2000 DS Golf Car lllustrated P OEOCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

Page 8-8 2000 DS Golf Car lllustrated Parts List

GET STARTED
HERE

= https://CartPros.com/f.htm|

Z%CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

SERE = https://CartPros.com/f.htm|

GOVERNOR AND ACCELERATOR CABLES

ITEM PART NO. DESCRIPTION QTY E

12 3 4
1 101832501 CABLE, ACCELERATOR ..ottt ettt ettt e e e e e e e e e e e e e s st a e e e e e e aeaeas 1
2 101832401 CABLE, GOVERNOR ...citiiiiitiiiiiiiet ettt ettt et e e e e e e e e e e e e e e e s s s s s a b sbanaanereeaaaaeas 1
3 1013700 CLAMP, CABLE RETAINING ..ottt s s e e e e et s e e e e e e e e e eeeaaaann e e e e e eeeeeennennnan 2
4 1016546 NUT, FLANGED HEX, M8 X 1.25 ...ttt e e e e e e e e e et e e e e e e eeeeees 2
5 101832301 BRACKET, ACCELERATOR SUPPORT ..ottt ssiiiiirereserreeeaaa e e e e e e s e e e nannnns 1
6 1012285 SCREW, THREAD ROLLING, 1/4 - 20 X 5/8 ....uveiieieeiiee ettt 4
7 1016202 L L R 3
8 1015408 PIN, GOVERNOR CABLE CLEVIS ...ttt e e e e e e n e e e e aaaees 2
9 1014413 PIN, HAIR SPRING COTTER, 1/8 1.D. X 5/8 .....ciiiiiiiiiii ettt 2
10 101832201 BRACKET, SUPPORT ...coiiiiiiiiiii ettt et e e e e e e e e e e e s e s s s s st a e e e reeeaaaaaaaaeaeesnananan 1
11 1015845 BRACKET, GOVERNOR CABLE ENGINE ......cco oot e e e e e 1
12 101903501 SCREW, HEX HEAD CAP, M8 X 1.25 X 24 MM ...outiiiiii et a e e e e e e eeanannnas 1
13 7174 WASHER, LOCK, 5/LB ..oiiiiiiiiiiee ettt ettt e e e ettt e e e e e et e e e e e s snntbaeeeesnntbaeaaesanne 1
14 1011697 WASHER, FLAT, 5/16 ...oiiiiiiiiiie ettt e et e e e e e et e e e e e ettt e e e e e e satreeeeesentbeeeaeeannes 1

2000 DS Golf Car lllustrated P ;oaoCA RTPROS



= https://CartPros.com/f.htm|

GET STARTED
HERE

into
looking for.

right part using the part
nd it will find the part you are

mbers from this manual. Enter the part number
h box a

KNOW? ..
- our searc

CartPros directs you to the

DID YOU

ZACARTPROS

Page 8-10 2000 DS Golf Car lllustrated Parts List



DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY

ITEM PART NO. DESCRIPTION QTY E
12 3 4

101821501 ASSEMBLY, AIR BOX (INCLUDES ITEMS 1 - 13) ..iiiiiiiiiiiiie ettt esittee et e e eivan e e e 1

1 101804301 SCREW, HI-LO HEX HEAD, #8 = 1/2 ...cc ittt et 2
2 101881701 WASHER, STAINLESS STEEL, #8 ...coerieiiiii ettt e e e e et e eeeaeeees 2
3 101925701 LATCH, WIRE ...t e e e e e e e e e e e e e e e e e e e aas bt e e eeeeaeeeeesenneen 2
4 101972801 ASSEMBLY, AIR BOX TOP (INCLUDES ITEMS 5 - 10) ..cccvvviiieiiiiiieee e 1
5 101813001 O S PPPR 1
6 101917601 LEVER, CHOKE ..ot e e e e e et e e s e e e e e e e e e eeaatnn e e e eeeeeeeeenannnan 1
7 N/A O-RING, 5/16 (RED) .....citiiiiei ittt ettt e e e ettt e e e e et e e e e e e ntaeeae e e nsaeeeaanan 1
8 N/A O-RING, 3/8 (GREEN) ...eeeeeeeeeeeeeeeeee e e et ettt ee st s et ne e et ee s 1
9 N/A VALVE, CHOKE ...ttt e e e e e sttt e e e e e e e e eaeaaeeeeeeeeassnnnnsnrnennnns 1
10 101812301 SPRING, RETURN ..ttt s e e e e e e e e e e e e e e e e e e eeeeeaennnnnn e e s 1
11 1015426 L L N 1 PSRN 1
12 101811901 BOTTOM, AIR BOX ...ttt et e e e et s sttt e e et e e e e e aaeaaeeeeasssasannnnnenerennne 1
13 101921501 SEAL, INTAKE oot e e e e e e e e e e e e e s s e e sttt e e e e e e e e aaeeeeaaaeaeaneaaaaan 1
14 183 WASHER, FLAT, HL0 ..ot e s e e e e e e et et s e s e e e e e e e eeeeeass i aeeeeeeaeeenessnnnnaaaeeaaneee 4
15 101971301 CLAMP, HOSE (AIR INTAKE) .. .etiiiiie ettt e et e e et e e e e e anstae e e e e e snnteeeeeesnnnneeas 2
16 101837101 HOSE, INTAKE ..ottt ettt e e e e e e e e e e e e s s s s e s bbbt e e et eeaeaaaeaeeeeeenenanann 1
17 101850301 SCREW, HI-LO, H#12 X 1/2 oottt ettt e et e e e e ettt e e e e s at e e e e e e eaaaeeas 4
18 101917701 POSITIONER, CHOKE ...ttt e ettt s e e e e e e e e e e e e e e e e e e e eaeeeasnsnnnnnaeaeeaeeees 1
19 101805701 ASSEMBLY, CHOKE BUTTON (INCLUDES ITEMS 20, 21 AND 22) ......ccviiiiiiiiieeeeeiiieee e 1
20 101811501 GUIDE, CHOKE LEVER ... oottt e e e e e e e e e e e e e e e e e e naan 1
21 101856201 SPRING, COMPRESSION ...ttt e e e e e s s e e e e e e e e aaaaeaaaaeaeaeas 1
22 101811401 LI Yy O [ - SN 1
23 332 WASHER, FLAT, L/4 ..ottt e e e e e e e e e e e e e s et e e r e e e e e e e eeeeeaaaeeeaeeeaaann 3
24 1015752 SCREW, HI-LO, #12 - 16 X 5/8 ...eeiiiiieiiiiieie ettt e et e e et e e e e s enaaees 3
25 101958101 ASSEMBLY, AIR DUCT ittt ettt e e e e e e e e e e e e e s s s s st a b e a e e e e eeeaaaaeaeaeaeeesaaaanan 1
26 1606 RIVET, POP, 3/LB oottt e e e e e e e e e e e e e e e e e s e e a e e e e e e e e aaaaaeaaeeesaanannn 2
101971001 AIR DUCT REPAIR KIT (NOT SHOWN) ...ttt ettt e sietee e e e st ee e e s sneneeaeeanneee AR

2000 DS Golf Car lllustrated Pa %Q‘CA RTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

EXHAUST SYSTEM

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

P

@@@@

4
20”4

g

TYPICAL 2
PLACES

/@/‘@/

25
o

PLACES

\

£ A
>

Page 9-2 2000 DS Golf Car lllustrated Parts List '050 CARTPROS



DID YOU CartPros directs you to the right part using the part  eer cTARTED

KN ow-, numbers from this manual. Enter the part number into HERE * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
EXHAUST SYSTEM
ITEM PART NO. DESCRIPTION QTY E
12 3 4
1 101859301 SYSTEM, EXHAUST ..ottt ettt e e et e e e e e e e e e e e e s s s sa s s bbb bbb bbb aneneeaeaeeaeeas 1
2 1015814 BRACKET, MUFFLER MOUNTING ...ttt e e e e e e e s s s svan s eeeeaaaaaaaaaaaeanannaan 1
3 332 WASHER, FLAT, L/4 oottt e e e e e e e e e e e e e e e e e s et e e e e e e e e e e eeaaeaaaeaeeeeaaaaan 2
4 451 WASHER, LOCK, 1/4 ..ottt e e e e e e e e e s bbb e e e e e e e e e e eaeaeeeaeeeseaanann 2
5 7847 SCREW, HEX HEAD, 1/4 - 20 X 3/4 oottt e et 2
6 1017689 CLAMP, MUFFLER ...ttt et e e e e e e e e e e e e e e e s s s e s n b bt s asanaeeeeaaaaeas 1
7 1012830 SCREW, HEX HEAD CAP, M8 X 1.25 X 22MM ...ceiiiiiiie ettt e e e e e e e eeeeannnas 1
8 7174 WASHER, LOCK, 5/16 ...ccoiiiiiii ittt ettt e e e st r e e e e e e e e aeaaeeaeeeaeaeann 1
9 1015075 WASHER, FLAT, 5/16 ..oeiiiiiiitiiiie ettt et e e e e e ettt e e e e e et e e e e s sntaeeeeessntbaeeaeaanne 1
10 1012528 NUT, HEX, M8 X L.25 oooiiiiiiiiiieie ettt e et e e e e e e e e e e e e e e s s e s bbbt a e e e et et et e aaaaaaaaaaaaeens 2
11 1013734 WASHER, LOCK, MM . ..cciiiiiiii ettt s e et s s e s e e e e e e e e e aeaaa s e e e eeeeeeeeensnnnnaaaeeeaeeee 2
12 1015330 GASKET, EXHAUST .ottt ettt e e s e e e e e e e e et e s e e e e e e e eeeeataan e aeeeeeeeeeesennnnn 1

2000 DS Golf Car lllustrated P %%CA RTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
e our search box and it will find the part you are looking for. HERE

TORQUE CONVERTER

¢

ZACARTPROS



right part using the part
I art number into GET STARTED —> https://CartPros.com/f.html
looking for.

2000 DS Golf Car lllustrated Parts List

ZACARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into https://CartPros.com/f.html
KNOW? HERE > hto

our search box and it will find the part you are looking for.

DRIVE CLUTCH

ITEM PART NO. DESCRIPTION QTY m
12 3 4
101833902 ASSEMBLY, DRIVE CLUTCH (INCLUDES ITEMS 1 - 15) ..iiiiiiiiiiiei e 1
1 1016801 KIT, DRIVE CLUTCH WEIGHT ..ottt e et e e e e e e e e e e eeaeaaaan 1
2 101929801 ASSEMBLY, FIXED FACE ... et et e e e e e et e e e eaa e 1
3 1014049 BEARING, IDLER ...ttt et et e e e ettt e e e et e e e et eeeeabaaeeeeraaens 1
4 1014050 RETAINER, SPRING. ... ..ottt e e e s e e e e e e e e e e e s et e e e eeeaeeeeesenaees 1
5 1014051 SPRING, DRIVE CLUTCH - BLACK 1
6 1016289 SPACER, FIXED FACE SHAFT .... 1
7 1014057 RING, RETAINING ... .ottt e e e et e e e et e e e et e e e s et e e e eataeeseranaes 1
8 1014059 ASSEMBLY, DRIVE HUB ....ouiiiiii ettt s e e e e e e e e e e st e e e eeeaeeees 1
9 101925601 PLUG, DRIVE CLUTCH ..ottt et e s e e e e e e e e e e ea it e e e e e e e eeeeesenaees 1
10 1014453 KIT, DRIVE CLUTCH BUTTON (INCLUDES ONE SPRING AND THREE EACH OF
THE SCREW, WASHER, AND BUTTON) ....iiiiiiiiiiiiiit ettt 1
11 1014058 WASHER, THRUST ...t e et e e e e e e e e et e e e e et e e e eeranss 1
12 1014056 RING, SPIRAL BACK-UP ..ottt e et e e e 2
13 1014052 ASSEMBLY, MOVEABLE FACE (INCLUDES ITEMS 14 AND 15) 1
14 N/A BUSHING 1
15 1014055 RETAINER 1
16 1016203 BELT, DRIVE ..ottt e e et e e et e e e et e e e e et e e e e eba e e e e etan e esesanaeeeens 1
17 101916701 BELT, STARTER/GENERATOR .....coiiiiicitititttteetee ettt e et et s bbb s e e e e e e e e eaeeeeeeeeeeeeenann 1
18 101916501 SCREW, HEX HEAD CAP, 3/8 - 24 x 5-1/2 (LEFT-HAND THREADS) ....cccociiiiiiiiieiee e, 1
19 1017328 WASHER, MOUNTING—GREEN ...... oot e e 1

2000 DS Golf Car lllustrated Pa ;oa‘oCA RTPROS



e right part using the part GET STARTED
I he part number into * https://CartPros.com/f.html
ill fi re looking for. HERE P

2000 DS Golf Car lllustrated Parts List

ZACARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into https://CartPros.com/f.html
KNOW? HERE > ntp

our search box and it will find the part you are looking for.

DRIVEN CLUTCH

ITEM PART NO. DESCRIPTION QTY m

12 3 4
1 101834001 ASSEMBLY, DRIVEN CLUTCH (INCLUDES ITEMS 2 - 8) ..cccoiiiiiieieiiiiieee e 1
2 1014080 RING, RETAINING ...ttt e e e e e e e e et e s e st e e et e e aaaaaeaaaeaeeassasanannnnnsenenn 1
3 1014078 S SR 1
4 1017686 L0 A 1Y P 1
5 101836201 SPRING——GREEN .....cciiiiiiiiiiiiiiii e a e e e st e e e et et e e eeaeaaaeaesnanaan 1
6 1014454 KIT, BUTTON (INCLUDES 3 SCREWS AND 3 BUTTONS) ...ccoiuiiiiiiireiiiee e 1
7 1014072 ASSEMBLY, MOVEABLE FACE, WITH BUSHING .......cooiiiiiiciin e 1
8 1014070 ASSEMBLY, FIXED FACE ...ttt s e e e e s e e e e e e e e e e et e e e e eeeeeeees 1
9 101833401 KEY, SQUARE TRANSMISSION ....ciiiiiiiiiiiiiiiiie ettt s s re e e aaeeeaaeaeeananenas 1
10 1016203 L R I 1 S RSPPPE 1
11 7173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 ...ttt e e e e e e 1
12 1017327 WASHER, MOUNTING—YELLOW ...ttt s e e e e e e e e et a e e e e aaeees 1

2000 DS Golf Car lllustrated Pa %%CA RTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow numbers from this manual. Enter the part number into GET STARTED —* https://CartPros.com/f.html
T ONITIZED TRANSAXLE E

Z%CARTPROS



DID YOU

KNOW?

REFERENCE FORWARD/
REVERSE SHIFTER—
GASOLINE SECTION

REFERENCE AXLE
TUBES ON PAGE 11-6

Page 11-2

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into

our search box and it will find the part you are looking for.

e

2000 DS Golf Car lllustrated Parts List

GET STARTED
HERE

= https://CartPros.com/f.htm|

Z%CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

UNIIIZED IRANDSAXLE, GASULINE VEHICLE—
GEAR CASES AND BRACKETS

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1 101922601 BRACKET, TRANSMISSION CABLE SUPPORT ......ccociiiiiiiiiiiii i 1
2 1012285 SCREW, THREAD ROLLING, 1/4 - 20 X 5/8 ...c.ueiiiiiiieiie ettt 3
3 1013061 NUT, NYLON LOCK, #10 = 32 ..o e e 1
4 183 WASHER, FLAT, HLO ..ottt e et e e e e e e e s e e e e e sennneeeeeaaene 1
5 1010954 STUD, BALL, 1/4 - 28 X /1B ...eoiuiiiiieieeetie ettt 1
6 1016341 LEVER, TRANSMISSION SHIFTER ....ooiiiiiiiiiiii e 1
7 1017082 SCREW, HEX WASHER HEAD, #10 - 32 X 3/4 ..ot 1
8 8717 NUT, NYLON LOCK, 1/4 = 28 ..ottt ettt 1
9 1017231 KEY, WOODRUFF ....ooiiiiiii i e 1
10 101834801 ARM, GOVERNOR LEVER ....cooiiiiiiii ittt 1
11 101886101 SCREW, SQUARE HEAD, 1/4 - 20 X 1 ..oiiiceie ittt 1
12 1014007 WASHER, TYPE B, L1/4 .ottt nne s 1
13 8233 NUT, NYLON LOCK, L/4 - 20 ..ceiiiiiiitieieteeiet ettt 1
101833601 UNITIZED TRANSAXLE (INCLUDES ITEMS 14 - 90) ....oocuiiiiiiiiieriieiieesiee e 1

14 101890201 SHAFT, SHIFTER ... 1
15 101927301 RING, SNAP et e e e e e s e e e e et e e e s e e e e e e e nnrneeeeens 1
16 101892901 WASHER, FLAT oo e 1
17 101927201 SEAL, OIL ettt 1
18 101890101 LEVER, SHIFTER ..o e e 1
19 1012752 PIN, ROLL oot e et e et e e e et e e e e e e e e e e e eeeeean 1
20 101928601 PIN, COTTER oo e 1
21 1016513 WASHER, FLAT oottt sne e e nnee s 1
22 101927101 SEAL, Ol e e 1
23 101893801 WASHER et e e 1
24 101891301 ARM, PIVOT oo e s 1
25 101890601 GEAR CASE (PASSENGER SIDE) ....cccttiitiiiiieitit ittt 1
26 101890501 GEAR CASE (DRIVER SIDE) ....oeiiiiiiiiiiii ettt 1
27 101926901 BOLT, FLANGED, M8 X 1.25 X 40MM ......ootiiiiiiiiiiiie et 15
28 1012896 PIN, DOWEL ...oiiiiiiiiiiiie i 2
29 1013759 PLUG, DRAIN (INCLUDES ITEM 30) ....oeitieiuiiitieiieesiie ettt 2
30 1016432 G A S KT e e e 1
31 1012711 BREATHER .ottt e et e e e e e e s e e e e e e e e an 1
32 101928701 GASKET, LIQUID, 8.8 OZ. (250 GRAMS) ....ccciiiiiiiieiii ittt AR

= https://CartPros.com/f.htm|

2000 DS Golf Car Illustrated Pa ;Q‘CARTPROS



DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

o
5 @j !

REFERENCE
DRIVER SIDE

REFERENCE
PASSENGER SIDE
CASE

Page 11-4 2000 DS Golf Car lllustrated Parts List OEOCARTPROS



CartP directs to the right part using th rt
Rﬁgw-, n:mb:-:ﬁmrl:ss frc::i this).( {:;:antijal t:Ijznrtlgr th’?eaparljcs::lugmb:r Fi:::to GEY STARTED + https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE
UNIIIZED IKRANDSAXLE, GASULINE VEHICLE—
F&R TRANSMISSION AND GEAR REDUCTION

ITEM PART NO. DESCRIPTION QTY
12 3 4
33 101892001 L0 ] Y o 1 PSSP 1
34 101890001 FORK, SHIF T it e et e e e e s e ettt r e e e e et e eaaaaaaaaaaeeeassasanasnsnsnenane 1
35 1012748 ] e 1L 1
36 1012747 BALL, STEEL ..ottt e s e e e e e e et e e e e e e e e e e et e e e e e e e e eearaana, 1
37 101889401 GUIDE ...ttt ettt ettt et e e e e e e e e e e e e e e s s e e s bbb bbb bbbt e e e ettt e e e e eaeeeeeanenanaan 1
38 7336 BEARING, BALL ..ottt ettt e e e s e et e et e e e e e e aaeaaaeeeeaeaaeannnanerrrane 2
39 1016338 WASHER, SPRING ...ttt s s e e e e e e e e et as e e e e e e e e eeaensannneeeaeaaeeens 2
40 101892401 L A S 1 1
41 101892201 PLATE, THRUST .ottt e e e e e e e s s b bbb r et e et e e e e aeaaaaeeeeaassesasannenebenenn 3
42 101980901 GEAR ASSEMBLY, INPUT, 28 TOOTH (L16°) ..eciiuieeiiiiieiiieeiiieeeiieeesiieeesieeesieee s sneeeesnneeens 1
43 101927601 BEARING, NEEDLE ...ttt s e e e e e e e e e et e e e e e e e eeeeeeennnnn 3
44 101927501 BEARING, NEEDLE ... e e e e e e e e e e et e e e e e e e eeeeenennenn 1
45 101981001 RING, SYNCHRONIZER (16°) ...uuitiiiieiiiiiiiee ettt e ettt e st e ettt a s e stbaa e e e e e snnereaaeeaaes 2
46 1012741 SPRING, SYNCHRONIZER ...ttt e e e e e e e e e e e e e e e e e e e eanan 2
47 101928001 HUB, SYNCHRONIZER CLUTCH ...uiiiiiiiieieees e e e e e s e e e e e e aeeeannnnnn 1
48 1012740 INSERT, SYNCHRONIZER ...ttt s e e e e e e et e e e e e e aeaees 3
49 101927901 SLEEVE, SYNCHRONIZER ...ttt a e e e e e e e nan e 1
50 101927701 PIN, DOWEL .ottt e e s e e et e e et e e e aaeaeaaeaeeeasaasasnsnnnenenanes 1
51 101889901 ] e e R 111 O U 1
52 101980801 GEAR ASSEMBLY, INPUT, 25 TOOTH (16°) ..eeiicieiiieeiiiiiiee e eeieiee e et siiaee e neaeee e 1
53 1016337 WASHER, THRUST ..ottt ettt e e e e e e e e e e e e s s s s s bbbt an e e e e e e anaeaeas 1
54 101927801 BEARING, BALL ..ottt e e e et s et e e e e e e e e e e aaeaaeaaaeaeeesannnnnnerrarne 1
55 1012714 ] =y AN I O L I N U ] o Y e 1
56 101892601 (] = A o A 0 L 1 I 1
57 101893201 LN PO UUPPPPPRPPTTTIN 1
58 101892501 GEAR, BL TOOTH ittt e e e e e e e e e e e s e s bbb e e e e e e e e eaeeaeaeeeaaseananan 1
59 101928101 BEARING, BALL .ottt ettt s e e e e e e e e e e et e s e e e e e e e e e e aaae e e e e e e e eeeeeeennnan 1
60 101889501 (10 115 S | 1
61 101928201 SCREW, M8 X 1.25 X 10 MM ..ttt s st e e e e e e e e e aaeeeeanenenaan 1
62 101893901 LTS 1 = PP 1
63 101892301 GOVERNOR ASSEMBLY ..ottt ettt e et s s e e e e e e e e e e aaaaas e e s e e eeeeeneeennnnaaaaaes 1
64 101891601 SLEEVE ... e e e e e e e e e et 1
65 101891901 GEAR, CLUSTER IDLER ...ttt ettt e e e e e e e e e e e e e e e e e e e nann 1
66 7335 BEARING, BALL ..ottt e e s e e et e e e e e e e aaaaeaaeaeaeaeaasannnnnrnarane 2

2000 DS Golf Car Illustrated Pa QCARTPROS



DID YOU CartPros directs you to the right part using the part

KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
e our search box and it will find the part you are looking for. HERE

Page 11-6 2000 DS Golf Car lllustrated Parts List '050 CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

HERE —> https://CartPros.com/f.html
UNIIIZED IRANDSAXLE, GASULINE VEHICLE—

DIFFERENTIAL AND AXLES
ITEM PART NO. DESCRIPTION QTY
12 3 4
67 101891501 AXLE ASSEMBLY, DRIVER SIDE (INCLUDES ITEMS 69 - 73) cuvvviiieiiiiiere e 1
68 101891401 AXLE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 69 - 73) ...cccoiieeiiiieeiieee e 1
69 1013787 1S3 11 1 0 R 4
70 1013792 RING, RETAINING ...t e e e e e e et e s e e e e e e e e e e e et e e e e e eeeeeeesennnan 1
71 1011291 BEARING, OUTER AXLE TUBE .....coiiiiitiitiiiiiitieteet et eeee e e 1
72 1014207 COLLAR, 25 MM L D, ittt e et e e e e e e aeaa e e e e e e s ssassnnnnnsnennnes 1
73 1016672 RING, RETAINING ...t e e e e e et s e e e e e e e e e e e aeeatan e e eeeeeeeeeenannnan 1
74 1013794 ] A O | 2
75 101891001 ASSEMBLY, AXLE TUBE, DRIVER SIDE ........utttiiiiiiiiiiiiiiiiieeee e ssiiiineveneeeeee e 1
76 101890901 ASSEMBLY, AXLE TUBE, PASSENGER SIDE ......couviiiiiiiiiiiiieeeeeee s 1
77 1013790 BOLT, M10 X 1.5 X BOMM ... ittt e e e e e e e e e et s e e e e e e e e e e e eatnn e e e e e e e eeeeeennnnan 14
78 1013791 WASHER, LOCK, ML ..ottt s s e e e e e e e e e v e e s s e e e e e e e e aassennnneeeaeaaaeaes 14
79 7330 BEARING, INNER AXLE TUBE ....ooiiiiiiiiiiii ittt 2
80 101928301 BOLT, M8 X 1.25 X S7IMM ...eiiitiiiiiiiiiiieiete et e s e ettt e e e e e e e aaaaaeaeaeaesasanannnsnenenes 8
81 101892701 L] A o 1 I N I 1
82 1014193 PIN, DOWEL ...ttt e e e e e e e e et e e et it b e e e e e e e e e e e easstsaa e e eeeeaeaeeesennnnn 1
83 101910501 KIT, DIFFERENTIAL GEAR CASE (INCLUDES ITEMS 84 - 87) ..occovicviiieeeeeciiieee e 1
84 1013768 CASE, GEAR CARRIER ..ottt ettt e e e e e e e e e e e e e e e e s e s s annnenennnes 1
85 1013774 PLATE, THRUST (IDLER GEAR) ...ttt ettt e s e e e 2
86 1013773 PLATE, THRUST (DIFFERENTIAL GEAR) ...oiiiiiiiiiie ettt 1
87 1013769 COVER, GEAR CASE ..ottt ettt et e e e e e e e e e e e e e e s e e s s ssssnsseneneneees 1
88 1013772 PIN, DIFFERENTIAL oeiiiiii ittt e e e ettt s e e e e e e e e e e eaa e neeeeeeeeeeenennenn 1
89 1013770 GEAR, DIFFERENTIAL IDLER ...uniii it e e e e e e s 2
90 1013771 GEAR, DIFFERENTIAL ..ottt ettt e e e ettt e s e e e e e e e e e et a s e e e e e e e eeaeannann e e s 2

2000 DS Golf Car Illustrated Pa QCARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow numbers from this manual. Enter the part number into GET STARTED —* https://CartPros.com/f.html
T ELECTRICAL SYSTEM
ELECTRIC VEHICLE E

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow’ numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

AS SEEN
FROM FRONT
DRIVER SIDE
OF VEHICLE,

BODY
REMOVED

POWERDRIVE SYSTEM 48 AND
POWERDRIVE PLUS VEHICLES

Page 12-2

TYPICAL
2 PLACES

R

=Y

= f /
N

Q
‘ =)
I 5
oY
: 5 W iy
M,‘«

e

TYPICAL
2 PLACES

\/

V-GLIDE 36-VOLT
VEHICLE

2000 DS Golf Car lllustrated Parts List ;oad CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

SERE = https://CartPros.com/f.htm|

ELEC | KICLAL CUVMIFUNEN IS, FRUNIT BODY—

2000 DS Golf Car lllustrated Pa ;oaoCA RTPROS

ELECTRIC VEHICLE
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 2 AND 3) ..ottt 1
2 1016849 SCREW, PAN HEAD HI-LO, #4 - 24 X 5/16 .....eeeiiiiiieiiiiiiesee ettt 2
3 1016851 BUZZER, REVERSE ... e 1
4 101830601 ASSEMBLY, SCREW AND WASHER ...t 2
5 101826201 SWITCH, KEY oottt s e e s 1
6 101851101 WASHER ..o 1
7 101830701 NUT, KEY SWITCH ... e e neee e 1
8 101834502 CAP, KEY SWITCH ettt e e e e e e e e e e e nenneeas 1
9 1012505 | KEY (PAIR) voveeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeseeseeseeseesseseesseseeseeseeesesseseeseesseseseseeseeseeseeseeeeseseseeseeseeseens 1
10 101802601 PLUG, HOLE (V-GLIDE 36-VOLT VEHICLE ONLY) ....cciiiiiiiiiiiiieiiesieesiee e 1
11 101935501 LIGHT, BATTERY WARNING (AMBER) (POWERDRIVE SYSTEM 48 AND
POWERDRIVE PLUS) ...ttt ettt 1
12 8990 TIE, WIRE . et e e e e e e e s e e e e s e e e e e e snnee e e e e e annee 2




DID YOU CartPros directs you to the right part using the part
KN ow numbers from this manual. Enter the part number into GET STARTED
@ oursearch box and it will find the part you are looking for.

FORWARD /
REVERSE
SWITCH

FUSE AND
RECEPTACLE ©
o‘?*NA

SWITCH

TYPICAL
5 PLACES

Page 12-4 2000 DS Golf Car lllustrated Parts List

SERE = https://CartPros.com/f.htm|

— YOV 9

MOTI3A
Ll \EE 1)
— NG

Z%CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

SERE = https://CartPros.com/f.htm|

WIRING—V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016070 WIRE ASSEMBLY, #6 BROWN .....ccciiiiiiiiiiiiii e 1
2 1016069 WIRE ASSEMBLY, #6 PURPLE ......c.oiiiiiiiiii e 1
3 1012651 WIRE ASSEMBLY, #6 BLACK ... .o 1
4 1016068 WIRE ASSEMBLY, #6 GRAY ...ttt e e e e e e e e 1
5 1014036 WIRE ASSEMBLY, #6 BLACK, 6TH SPEED .......cccoiiiiiiiiiii e 1
6 1014035 WIRE ASSEMBLY, #6 BLUE, 5TH SPEED ......ccciiiiiiiiiieee e 1
7 1014034 WIRE ASSEMBLY, #6 GREEN, 4TH SPEED 1
8 1014033 WIRE ASSEMBLY, #6 YELLOW, 3RD SPEED 1
9 1014032 WIRE ASSEMBLY, #6 ORANGE, 2ND SPEED ........cccciiiiiiiiiiiiiiic e 1
10 1014029 WIRE ASSEMBLY, #6 WHITE .....ooiiiiiiiiiee et 1
11 1014030 WIRE ASSEMBLY, #6 WHITE, 1ST SPEED ... 1
12 1014828 WIRE ASSEMBLY, #6 GREEN .......oooiiiiiiiiie et 1
13 N/A WIRE ASSEMBLY, #18 BLACK ....ooiiiiiiiiiii i 1
14 1013092 WIRE ASSEMBLY, #10 RED ............ 1
15 N/A WIRE ASSEMBLY, #18 ORANGE 1
16 N/A WIRE ASSEMBLY, #18 WHITE 1
17 N/A WIRE ASSEMBLY, #18 GREEN 1
18 102018001 WIRE ASSEMBLY, #10 RED ..ottt e 1
19 1011010 WIRE ASSEMBLY, #LI0 WHITE ... .o 1
20 N/A WIRE ASSEMBLY, #18 RED ...ciiiiiiiiiii ettt e e e n e e 1
21 1014039 WIRE ASSEMBLY, #6 WHITE ......oiiiiiiiiii e 1
22 N/A WIRE ASSEMBLY, #18 BLUE .....ciiiiiiiiiiiieie e 1
23 1011069 WIRE ASSEMBLY, #6 RED ... 1
24 N/A WIRE ASSEMBLY, #18 YELLOW 1
25 N/A WIRE ASSEMBLY, #18 BLACK ....oiiiiiiiiiiii i 1
26 1010958 WIRE ASSEMBLY, #6 BLACK .. .oiiiiiiiiiie e 5

2000 DS Golf Car lllustrated Pa %Q‘CA RTPROS



DID YOU

KNOW?

Page 12-6

TYPICAL 3
PLACES

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

SEAT SUPPORT /
FRONT PANEL @

2 /

/ </

TYPICAL 3
PLACES

TYPICAL 3
PLACES

A

oS
} a3
Z \

2000 DS Golf Car lllustrated Parts List

TYPICAL 3
PLACES

=

«

.////ﬁ\\

GET STARTED
https://CartPros.com/f.html
HERE > http

TYPICAL 2
PLACES

TYPICAL 2
PLACES

TYPICAL 3
PLACES

=/

N/

|

_—

ZACARTPROS



CartPros directs you to the right part using the part
Rﬂng, numbers from this manual. Enter the part number into GEY STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE .
FURWARUD/IREVERSE SWITCH—
V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1011997 ASSEMBLY, FORWARD/REVERSE SWITCH (INCLUDES ITEMS 2 - 5) ...cccooviiiiiiiiiciieeee, 1
2 1014808 SWITCH, LIMIT Lottt e st s e e st e e e 1
3 8057 NUT, HEX, #4 = 40 ..o e e e e e 2
4 8058 WASHER, LOCK, #4 ... oottt e e e e e e e e 2
5 1016896 SCREW, HEX HEAD MACHINE, #4 - 40 X 1-1/8 ....eoeiiiiiieiiiiiec ettt 2
6 1028 NUT, HEX, 1/4 = 20 ..oiiiiii ettt sttt et nb ettt e ne s 3
7 451 WASHER, LOCK, /4 ..ottt et e e e nnne e nnnee s 3
8 304 SCREW, HEX HEAD CAP, 1/4 - 20 X 1 .eoiiiiiiie s 3
9 1012987 HANDLE, FORWARD/REVERSE SWITCH .....ciiiiiiiiiiiiiie e 1
10 1013198 SCREW, PHILLIPS HEAD MACHINE, #8 - 32 X 5/8 ....ccciiiiiiiieeiee e 1
11 1016845 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 2-1/8 ...cieiiiiee et 3
12 8233 NUT, NYLON LOCK, 1/4 = 20 ..eiiiiieeiiiie ittt ettt 3
13 8049 WASHER, INTERNAL TOOTH LOCK, #10 .....coociiiiiiiiiiiiii e 2
14 8450 SCREW, HEX HEAD MACHINE, #10 - 24 X 1/2 ..cuviiiiiiii et 2
15 1014528 WASHER, PLASTIC, 1/4 ...ttt e e s 3

2000 DS Golf Car lllustrated Pa OEOCARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

TYPICAL
8 PLACES
TYPICAL
5 PLACES :
%

REF.

o

R

TYPICAL
2 PLACES

TYPICAL
2 PLACES
N
X
)

MOUNTING
DETAIL

Page 12-8 2000 DS Golf Car lllustrated Parts List '050 CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GET STARTED * https://CartPros.com/f.html

WIPER SWITCH—V-GLIDE 36-VOLT VEHICLE

2000 DS Golf Car lllustrated Pa %GGCA RTPROS

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1014735 ASSEMBLY, V-GLIDE WIPER SWITCH AND RESISTOR GROUP
(INCLUDES WIPER SWITCH ASSEMBLY LISTED BELOW,
RESISTOR AND BOARD ASSEMBLY —ITEMS 1 - 11 ON PAGE 12-11, AND
CONNECTING WIRES—ITEMS 5 - 11 ON PAGE 12-5)......uvtiiiiiiiiiiie e 1
1016140 ASSEMBLY, V-GLIDE WIPER SWITCH (INCLUDES ITEMS 1 - 27) 1
1 1014999 ASSEMBLY, WIPER SWITCH CASE, 6-SPEED (INCLUDES ITEMS 2 AND 3) ........... 1
2 1014414 BUMPER, WIPER SWITCH ....oiiiiiiiiiie et 1
3 101610901 DECAL, WIPER SWITCHWARNING ..o 1
4 1014253 NUT, BRASS HEX JAM, 1/4 = 20 ..ooiiiiiiiiiiee ittt 3
5 7473 NUT, NYLON LOCK, 5/16 - 18 ....ociiiiiiiiiieiiie ettt 1
6 1012353 STUD, SHORT BALL, 1/4 - 28 ....oioitiiiiieieeitt ettt 1
7 1014003 CRANK, BELL <. 1
8 8449 NUT, DIMPLED LOGCK, 1/4 = 28 ....oe ittt 1
9 1012903 BEARING, BRONZE, 3/8 x 1/2 2
10 1014189 SCREW, BRONZE HEX HEAD CAP, 1/4 - 20 x 2 1
11 1013886 COVER, WIPER SWITCH CASE ... ..t 1
12 1013061 NUT, NYLON LOCK, #10 = 32 ..oiiiiiiiiiiiiie ettt e e e nee e e 1
13 1014017 CARRIER, WIPER SWITCH ARM ..ottt 1
14 1013998 SPRING, WIPER SWITCH BRUSH .......cooiiiiiiiieiiiein e 1
15 1014 STUD, WIPER SWITCH ADJUSTING ....ooiiiiiie e 1
16 1014019 SCREW, SELF-TAPPING, #4 - 40 X 3/8 ....cociiiiiiiiiii e 1
17 8058 WASHER, LOCK, #4 ..o s 3
18 1013887 ARM, SPEED SWITCH ...ttt 1
19 1013860 ASSEMBLY, SWITCH BRUSH 1
20 8056 SCREW, ROUND-HEAD MACHINE, #4 - 40 x 3/4 2
21 1014807 SWITCH, LIMIT it 1
22 1014010 GROMMET, SPLIT ottt 1
23 8057 NUT, HEX, #4 - 40 ..o e e 2
24 451 WASHER, LOCK, 1/4 ..ottt 1
25 N/A WIRE ASSEMBLY, #18 BLACK 1
26 N/A WIRE ASSEMBLY, #18 GREEN 1
27 1017692 CAP, PROTECTOR ... et 1
28 1014109 BOLT, ROUND-HEAD SQUARE-NECK, #10 - 24 X 1 ...coooiiiiiiiiiiiiiicie i 2
29 1016175 WASHER, LOCK, #L0 ..ottt e 2
30 1017 NUT, HEX, #L0 - 24 oottt nes 2
31 101949201 SHIM, WIPER SWITCH ..o e 1
32 1028 NUT, HEX, STEEL, 1/4 = 20 ...ooiiiiiieiiiee ettt 13
33 451 WASHER, LOCK, 1/4 ..ottt et 9




DID YOU

KNOW?

TYPICAL

Page 12-10

SC
6 PLACES : ) % % % % <
&L B DENS)

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into

our search box and it will find the part you are looking for.

TYPICAL
2 PLACES

2000 DS Golf Car lllustrated Parts List

GET STARTED
HERE

A
N A€
TYPICAL
6 PLACES
/

= https://CartPros.com/f.htm|

TYPICAL
% /@ 2 PLACES

Z%CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

RESIS 1URK AND BUARD ADOS

HERE —> https://CartPros.com/f.html
EMBLY—

V-GLIDE 36-VOLT VEHICLE

2000 DS Golf Car lllustrated Part OEOCARTPROS

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1028 NUT, HEX, L1/4 - 20 ..oiiiiieieiit ettt sttt ne s 12
2 451 WASHER, LOCK, 1/4 ..ottt ettt ettt ettt 12
3 1011931 WASHER, FLAT, 1/4 ..ttt ettt e e e ennn e e nnnee s 6
4 1014045 STAND-OFF, RESISTOR COIL ..ottt ettt e e e 6
5 1014728 BOARD, RESISTOR MOUNTING ....ccooiiiiiiiiiiie i s 1
6 332 WASHER, FLAT, 1/4 ..ottt et ettt ettt 6
7 1014476 COIL, RESISTOR, 5TH SPEED, .182" WIRE DIAMETER, 3-COIL ......ccooiiiiiiiiieeeee e 1
8 1014012 COIL, RESISTOR, 4TH SPEED, .162" WIRE DIAMETER, 3-COIL .....cccccoociiiiiiiiiiiiiniiins 1
9 1014013 COIL, RESISTOR, 3RD SPEED, .144" WIRE DIAMETER, 3-COIL ......ccccccociiiiiiiiiiiiiniiiie 1
10 1014014 COIL, RESISTOR, 2ND SPEED, .128" WIRE DIAMETER, 4-COIL ......cccccceoiiiniiiiiiiieinieeee 1
11 1014729 COIL, RESISTOR, 1ST SPEED, .128" WIRE DIAMETER, 6-COIL ........ccocciiiiiiiiiiieeeee. 1
12 1012285 SCREW, THREAD-ROLLING, 1/4 - 20 X 5/8 .....eeiiiiiiiiieie ittt 4
13 1013971 SHIELD, RESISTOR ...ooiiiiiii it 1




DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into * https://CartPros.com/f.html
KN OW? our search box and it will find the part you are looking for. HERE

VEHICLE TYPICAL
BODY 2 PLACES

TYPICAL

/ TYPICAL
< 2 PLACES
D
Y @ 2 PLACES
N

/ /\

TYPICAL
4 PLACES

TYPICAL
2 PLACES

TYPICAL
2 PLACES
TYPICAL

TYPICAL @\ 3 PLACES
6 PLACES @\
hd
TYPICAL ? d
Is TYPICAL
6 PLACES C‘Q/‘ 5 PLACES
|

TYPICAL
12 PLACES

TYPICAL p
6 PLACES —at
)

S

it

TYPICAL
2 PLACES

TYPICAL
6 PLACES

Page 12-12 2000 DS Golf Car lllustrated Parts List '050 CARTPROS



CartP: directs to the right part using th rt
RDNYg‘ n r, n:mb;or:frc:ﬁ thig{:;Jantijal.EEnrtlgr th’?eaparl'JtSIr:lLngb:r Fi:::to GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE
BAI | ERIES, CHARKGER KRECEF IALLE, SULENOID—
V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1015072 NUT, NYLON LOCK, STAINLESS STEEL, 5/6 - 18 .....ccccociiiiiiiiieiiiiieesee e 6
2 1011578 WASHER, FLAT, TYPE B WIDE, 5/16 .....coittiiiiiiieiiieiite ittt 6
3 101090801 HOLD-DOWN, BATTERY ..o 3
4 1013683 JoBOLT ittt e et e e e e et e e e r e e e n e e e e e e a e e e e naen 6
5 101661601 BATTERY, B-VOLT ..ottt s bbb 6
5 101661602 BATTERY, 6-VOLT, DRY ..ottt 6
6 1010958 WIRE ASSEMBLY, #6 BLACK ... e 5
7 101831401 CAP, 6-VOLT BATTERY ...eetiiiiiiittie ettt ettt ettt e e e e e e e s e e e e e nenneeas 6
8 1014304 NUT, HEX, STAINLESS STEEL, 5/6 - 18 .....oiiiiiiiiiiieierit et 12
9 1012022 CLAMP, CABLE ...ttt 2
10 1606 RIVET, POP, 3/16 ...iiiiiiiiiii ettt et e e e e s e nres 2
11 101975901 SOLENOID, 36-VOLT . ..iieiieei ettt e e e s e e e e e e s e e e e e nnneeas 1
12 1012285 SCREW, THREAD-ROLLING, 1/4 - 20 X 5/8 ....veiiiiiiieiiieitie ettt 2
13 7893 NUT, HEX, #L0 = 32 .ottt e e e e snn e 2
14 1010521 NUT, HEX, 516 = 24 ...ttt ettt e e e sn e e nnne e nres 2
15 7174 WASHER, LOCK, 516 ....iiiiiiiiiiiieeeit ettt ettt e st e s e nnne s 2
16 101342501 KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 17 - 31) ..cccoiiiiiiiieiii e 1
17 1014516 KIT, FUSE (INCLUDES ITEMS 18 - 22) ....etiiiiiiieiiie sttt 1
18 N/A LENS, FUSE . e e e 1
19 N/A FUSE, B0-AMP .ottt e e e e e et e e e e e 1
20 N/A HOLDER, FUSE ..o 1
21 1016 WASHER, LOCK, #LO ..oiiiiiiiiiiiie e 2
22 8797 NUT, BRASS, #10 - 32 .o e e 4
23 4107 RECEPTACLE, CHARGER, 2-PRONG ......ciiiiiiiiiieiece et 1
24 1013092 WIRE ASSEMBLY, #10 RED .....occiiiiiiiiiiii e 1
25 1013628 BRACKET, FUSE AND RECEPTACLE MOUNTING .....cccccoiiiiiiieiieeen e 1
26 8796 SCREW, PHILLIPS PAN HEAD SELF-TAPPING, #7 -19 X 3/4 .....ooovieeeieeeee e 6
27 8795 SCREW, PHILLIPS PAN HEAD SELF-TAPPING, #7 -19 X 1-3/4 ......ccccooiiiiiiiiiiieieie 2
28 1013649 BEZEL, CHARGER RECEPTACLE ..ot 1
29 8797 NUT, BRASS, #10 - 32 ..ottt 2
30 1016 WASHER, LOCK, #L0 ...t e e e e e e e e e e 2
31 1013266 SCREW, PHILLIPS PAN HEAD SELF-TAPPING, #8 - 18 X 1/2 .....ccccoiiiiiiiiiiiieeece 2
32 1014948 DIODE ..ottt s 1
33 102047201 SNUBBER ...ttt 1
34 102048301 BASE, MOUNTING ... e e e e e e e e e s 1
35 8639 THE, WIRE ettt e e et e e e e e et e e s et e e e s e s e e e e s e nnnn e e e e e naanne 1

2000 DS Golf Car lllustrated Part '050 CARTPROS



DID YOU CartPros directs you to the right part using the part

KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

KEY
SWITCH

REVERSE
BUZZER
FORWARD /
WARNING REVERSE
\@ LIGHT SWITCH
&

QY MULTI-STEP
POTENTIOMETER

THREE PIN
CONNECTOR

an1g
FONVIHO

FUSE AND
RECEPTACLE

MOVId /3LIHM

31ddnd

3LHWA3

TYPICAL
BATTERY 5 PLACES

THREE PIN
CONNECTOR

ONBOARD
COMPUTER

Page 12-14 2000 DS Golf Car lllustrated Parts List OEO CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KN owv, numbers from this manual. Enter the part number into HERE * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
WIRING—POWERDRIVE SYSTEM 48 VEHICLE
ITEM PART NO. DESCRIPTION QTY
12 3 4
102052503 WIRE HARNESS (INCLUDES ITEMS 1 - 19) ..iiiiiiiiiei ittt et et e e e e e 1
1 N/A WIRE ASSEMBLY, #18 BROWN .....coiiiiiiiiiiiiie ettt e e e e e e e e e e e e e e s s s s s ssnnnenennnes 1
2 N/A WIRE ASSEMBLY, #18 BLUE ..ottt e e e e s e e e e e e e e eeeannnas 1
3 N/A WIRE ASSEMBLY, #18 PURPLE ......ooeiiiiiii i e e e e e aees 1
4 N/A WIRE ASSEMBLY, #18 YELLOW ...oooiiiiiiiiiii ettt a e e s 1
5 N/A WIRE ASSEMBLY, #18 GREEN/WHITE ...ttt 1
6 101883002 WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) ........... 1
7 N/A WIRE ASSEMBLY, #18 GREEN ..o e e e e 1
8 N/A WIRE ASSEMBLY, #18 WHITE/BLACK AND #18 RED ......cccvvviiiiiiiiiee et 1
9 101901401 WIRE ASSEMBLY, #6 BLUE ......ccoiiiiiiiii ittt e e e e e e e e e e e e e s s s st aaasaaaneeeeeees 1
10 101901201 WIRE ASSEMBLY, #6 ORANGE .....cooiiiiiiiie e e e e e e e e e e e e e e e e aeeees 1
11 101901501 WIRE ASSEMBLY, #6 WHITE ... oot e e e et e e e e e eeeees 1
12 N/A WIRE ASSEMBLY, #18 RED/WHITE 1
13 101901301 WIRE ASSEMBLY, #6 BLUE ................ccoenne. 1
14 N/A WIRE ASSEMBLY, #18 GREEN 1
15 N/A WIRE ASSEMBLY, #18 RED ......ccc oottt e e e e e et e e e e aaaees 1
16 N/A WIRE ASSEMBLY, #18 ORANGE ................... 1
17 N/A WIRE ASSEMBLY, #18 RED ....ooiiiiiiiiiiiiiie ettt et e e e e e e e e e e e e e e s e s ssnnnnenennnes 1
18 N/A WIRE ASSEMBLY, #18 YELLOW ...coeiiiiiii ettt s e e e e e e e e e e s e e e e e e e eeeaennnan 1
19 101795701 WIRE ASSEMBLY, #6 BLACK ..ottt s e e e e e e et s e e e e e e e e e e e aanaa e s 5
20 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ONBOARD COMPUTER ASSEMBLY) ................ 1
21 1014947 ASSEMBLY, RESISTOR ..ottt e e e e e e e e e e e e s e s e e e e e e e e e e aeaaeaaeeeaaaaaan 1
22 101902801 WIRE ASSEMBLY, #6 RED .....ciiiiiiiiiiieeeiis ettt s s e e e et s e e e e e e e e e e eaatnaneaeeeeaneees 1
23 101903001 WIRE ASSEMBLY, #6 YELLOW 1
24 N/A WIRE ASSEMBLY, #18 GREY (PART OF ONBOARD COMPUTER ASSEMBLY) 1
25 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ONBOARD COMPUTER ASSEMBLY) ................ 1
26 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) ......c.c........ 1
27 101902901 WIRE ASSEMBLY, #6 GREEN .....oouiiiiiiiiecie et e e e e e s 1
28 101827801 KIT, WIRE AND TERMINAL, #6 BLACK .....uuttiiiiiiiiiiiiiiieiee et reeeaea e e e e e s e e e s 1
29 N/A WIRE ASSEMBLY, #18 ORANGE/WHITE (PART OF BATTERY WARNING LIGHT) .............. 1

2000 DS Golf Car lllustrated Part '050 CARTPROS



DID YOU

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into 9 https://CartPros.com/f.html
KN OW? our search box and it will find the part you are looking for. HERE

Page 12-16 2000 DS Golf Car lllustrated Parts List

TYPICAL 2
PLACES

@\ ANTI-ARCING
\\ LIMIT SWITCH
I

' I
i SEAT SUPPORT

FRONT PANEL ‘

\ i
|

%\ é

N
TYPICAL 3 PN

TYPICAL 3
PLACES

REVERSE BUZZER

LIMIT SWITCH
n M HALF-SPEED
§ LIMIT SWITCH
S s
\

>
% I S ‘.
@é (flé
TYPICAL 2

PLACES

TYPICAL
4 PLACES

TYPICAL
2 PLACES

ZACARTPROS



CartP directs to the right part using th rt
ﬂtﬁg n:mb:r’ssfrclnrrﬁ thisy ?#an?.:al.inr'gr th?eaparl'JtSIr:lugmb:r Fijrfto GET STARTED * https://CartPros.com/f.html
u U » our search box and it will find the part you are looking for. HERE .
FURVWARD/REVERSE SWITCH—
POWERDRIVE SYSTEM 48 VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1 101753005 ASSEMBLY, FORWARD/REVERSE SWITCH (INCLUDES ITEMS 2 - 10) ...cccvevviiiieiieninens 1
2 101977101 SWITCH, LIMIT, SEALED ....ooiiiiiiiiii et e 1
3 101979101 SWITCH, LIMIT, SEALED ... e 1
4 1014808 SWITCH, LIMIT ottt e e e e s e e e e e e e e e s nnnneeeeens 1
5 8057 NUT, HEX, #4 - 40 ...ooiiiiiii e 2
6 8058 WASHER, LOCK, H4 ..ottt e 2
7 1014871 SCREW, HEXWASHER HEAD, #4 - 40 X 2 ..o 2
8 1017799 BAR, BUS .t e e e e e 2
9 451 WASHER, LOCK, /4 ..ottt ettt 4
10 1028 NUT, HEX, 1/4 = 20 ..ottt sttt bttt ettt nb e neennneens 4
11 1012987 HANDLE, FORWARD/REVERSE SWITCH ....ooiiiiiiiiiiie et 1
12 1013198 SCREW, PHILLIPS HEAD MACHINE, #8 - 32 X 5/8 .....cciiiiiiiieiiiicee e 1
13 1016845 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 2-1/8 .....cccviiiiiiiiieiie e 3
14 8233 NUT, NYLON LOCK, L/4 = 20 ..oeeiiiiiitieieeete ettt ettt 3
15 8049 WASHER, INTERNAL TOOTH LOCK, #L0 ...ooiiiiiiiiieiiee e 2
16 8450 SCREW, HEX HEAD MACHINE, #10 - 24 X 1/2 ..cociiiiieie ettt 2
17 1014528 WASHER, PLASTIC, L/4 ..ottt 3

2000 DS Golf Car lllustrated Part OEOCARTPROS



= https://CartPros.com/f.htm|

GET STARTED

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

KNOW?

DID YOU

TYPICAL
4 PLACES

TYPICAL
3 PLACES

TYPICAL
2 PLACES

TYPICAL

TYPICAL
5 PLACES

TYPICAL
12 PLACES

3 PLACES
S) » g

TYPICAL
6 PLACES

TYPICAL
6 PLACES

Z%CARTPROS

2000 DS Golf Car lllustrated Parts List

Page 12-18



CartP directs to the right part using th rt
ﬂtﬁng, n:mb:r’ssfrclnrrﬁ thisy ?;Jan?.Jal.EEnr'gr th?eaparl'JtSIr:lLngb:r Fijrfto GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE
BAI | ERKIEDS, CHARGER ReECLEFP TACLE—
POWERDRIVE SYSTEM 48 VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101802101 KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 2 - 9) ..ciiiiiiiiiiiese e 1
2 101796501 BEZEL, RECEPTACLE ...ttt 1
3 N/A WIRE ASSEMBLY, SENSE LEAD, GRAY ... 1
4 N/A WIRE ASSEMBLY, #10 RED ....ooiiiiiiiiiiic ettt 1
5 N/A WIRE ASSEMBLY, #10 BLACK ..ottt s 1
6 101796801 ASSEMBLY, FUSE, 48-VOLT (INCLUDES ITEM 7) ...coooiiiiiiiieeiie e 1
7 1013061 NUT, NYLON LOCK, #L0 ... e e 2
8 1017705 SCREW, PHILLIPS PAN HEAD, #8 TYPE AB .. ..o 3
9 101894901 FUSE, 3/8-AMP ...ttt ettt et 1
10 101801001 PLATE, RECEPTACLE BACKING ...ttt 1
11 101832001 SCREW, PHILLIPS PAN HEAD, #7 - 18 X 3/4 ..oe ettt 4
12 101797701 BATTERY, 8-VOLT POWERDRIVE ......oooiiiiiiiiiiieiet et 6
12 101797702 BATTERY, 8-VOLT POWERDRIVE, DRY .....ccciiiiiiiiiiiii i 6
13 101797801 CAP, BATTERY, 4-PORT GANG .....ooiiiiiiiiiiieiiiie ettt e s 6
14 101795701 WIRE ASSEMBLY, #6 BLACK ... .o 5
15 1014304 NUT, HEX, STAINLESS STEEL, 5/16 - 18 .....coiiiiiiiiieeie e 12
16 101090801 HOLD-DOWN, BATTERY ...ttt e s 3
17 1015072 NUT, NYLON LOCK, STAINLESS STEEL, 5/16 - 18 .....ccociiiiieiiieiie e 6
18 1011578 WASHER, FLAT, TYPE B WIDE, 5/16 .....ooiiiiiiiiiiicieee et 6
19 1013683 JoBOLT ittt e et e e e e et e e e a e e e e e e e e e n e 6

2000 DS Golf Car lllustrated Part '050 CARTPROS



GET STARTED ——3p htps://CartPros.com/f.html

CartPros directs you to the right part using the part

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for
TYPICAL
2 PLACES @

DID YOU
KNOW?

TYPICAL
2 PLACES
)

| o
R i ! \ Halg |
- \ ‘ A jo 2
o | 3
= > N
‘ 2 I/ ~ ! 8
/ ’ TYPICAL .
: ‘/ 4 PLACES -
ﬁ‘%! J\% SOLENOID
TYPICAL
@ 2 PLACES
TYPICAL
2 PLACES

TYPICAL
2 PLACES

TYPICAL
2 PLACES

i
\!
y 2,
N N4
7 AL |
s\ g N
—R . !
‘l!ﬂ"
@ = = :
° =
2)

Z%CARTPROS

2000 DS Golf Car lllustrated Parts List

Page 12-20



CartP directs to the right part using th rt
ﬂtﬁg‘ ﬂ r, n:mb:r’ssfrclnrrﬁ thisy ?;Jan?.Jal.EEnr'gr th?eaparl'JtSIr:lLngb:r Fijrfto GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE
CUNIFU I ER, CUN I RULLEK, ANUD SULENOID—
POWERDRIVE SYSTEM 48 VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101965201 PLATE, COMPONENT MOUNTING .....oooiiiiiiiiiiii s s 1
2 1014288 SCREW, THREAD-FORMING, 5/16 - 18 X 3/4 ..ottt 2
3 101908701 SOLENOID, 48-VOLT (WITH DIODE) (INCLUDES ITEMS 4 - 6) ...ceooiiiieeriiie e 1
4 1016545 NUT, HEX, M5 X .8 oottt e e e e e e e 2
5 1012528 NUT, HEX, M8 ... e 2
6 7174 WASHER, LOCK; 516 ....oitiiiiiiiiieiiie ettt ettt ettt ettt sne e e s 2
7 1014948 ASSEMBLY, DIODE (SERVICE PART ONLY) ittt 1
8 101910401 SCREW, THREAD-FORMING, 5/16 - 18 X 1-1/4 ....cociiiiiiiiiieeei e 2
9 1014947 ASSEMBLY, RESISTOR ...ttt e e 1
10 1242 NUT, HEX, 5/16 = 18 ....oeiiiiiiiiieiieiie ettt sttt ettt ettt e ne s 3
11 7174 WASHER, LOCK, 516 ....eiiieiiiiiieeeiiie ettt nnne e nnnee s 3
12 1012285 SCREW, THREAD-ROLLING, 1/4 - 20 X 5/8 .....ooiiiiiiieiiieie e 8
13 101840201 CONTROLLER, 48-VOLT (225-AMP) ....iiitiiiiiiiie ittt 1
14 1241 WASHER, FLAT, 5/16 ...eiiiiiiieiiii ittt ettt ettt ettt ettt 6
15 7173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 ...oe oottt 2
16 1218 SCREW, HEX HEAD CAP, 5/16 - 18 X 1-1/4 ...cueoiiiiieii et 1
17 101909901 COMPUTER, ONBOARD (INCLUDES ITEMS 18 AND 19) ...ccceeiiiiiiieiienieeeerre e 1
18 101894901 FUSE, 3/8-AMP ...ttt ettt ekttt e sb et s bt e bt et 1
19 101942301 KIT, 3-PIN RECEPTACLE ..o 1
20 101920101 KIT, 3-PIN PLUG ASSEMBLY ..ottt ettt 1
21 101827801 KIT, WIRE AND TERMINAL, #6 BLACK .....coiiiiiiiiiiiii e 1

2000 DS Golf Car lllustrated Part '050 CARTPROS



DID YOU

KNOW?

TYPICAL
2 PLACES

Page 12-22

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

2000 DS Golf Car lllustrated Parts List

GET ::::TED * https://CartPros.com/f.html

|
|
|
|
|

S
S

RO s
uﬁ\ 9”7 rererence

PN ACCELERATOR
2 Q ROD
@rﬂ

Z%CARTPROS



CartP directs to the right part using th rt
Rﬁgwt, n:mb;or: frclnrri thig%an%al.inrtlgr thzaparljcs;:lugmbeer Fi::?to GEY STARTED # https://CartPros.com/f.html
e our search box and it will find the part you are looking for. HERE
MULTI-S1EF PUITENTIUMETER—
POWERDRIVE SYSTEM 48 AND POWERDRIVE PLUS

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

101932004 ASSEMBLY, WIPER SWITCH (INCLUDES ITEMS 1 - 36) ...ccoccviiiieiiiiiiieee et eeiiene e 1

1 1014999 ASSEMBLY, WIPER SWITCH CASE, 6-SPEED (INCLUDES ITEMS 2 AND 3) ................ 1
2 1014414 BUMPER, WIPER SWITCH ..ottt s s e e e e e e e e e e e e e eenannnas 1
3 1012903 BEARING, BRONZE ...ttt e e e e et e e e e e e e e e eeaannnas 2
4 101932801 ASSEMBLY, 3-WIRE AND RECEPTACLE (INCLUDES ITEMS 5-8) ...cccoccveevviiiiiee e, 1
5 101942301 KIT, 3-PIN RECEPTACLE ..ottt e e e e eeeeeeae s 1
6 N/A WIRE ASSEMBLY, #18 WHITE/BLACK ..ottt e e e e 1
7 N/A WIRE ASSEMBLY, #18 PURPLE........ciiiii it e e e e e 1
8 N/A WIRE ASSEMBLY, #18 YELLOW.....ccitiiiiiiiiiiie ettt a e e e e e s ssinenannees 1
9 N/A WIRE ASSEMBLY, #18 GREEN/WHITE ...ttt 1
10 N/A WIRE ASSEMBLY, #18 BLUE ..ottt e e e e s e e e e e e e e eeaanneas 1
11 451 WASHER, LOCK, L/4 oottt e e e e e e e e e e e e s s st eereaeaeaeaeas 9
12 1028 NUT, HEX, STEEL, 1/4 - 20 ...oi oottt e e e etaar e e e e e nnnaaeaeeeanes 7
13 101946901 PROTECTOR, WIPER SWITCH RESISTOR .....coiiiiiiiiiieerer et 1
14 101971101 KIT, RESISTOR ASSEMBLY ...ttt ettt ettt s s e e e e e e e e e e aaaann e e e e e eaeeeeeennnnnn 1
15 8056 SCREW, ROUND HEAD MACHINE, #4 - 40 X 3/4 ...ttt 2
16 8058 WASHER, LOCK, H4 oottt e e e e e e e e e e e e e e s s s s s s bbbt b b e r e e e eeeaeaeaeas 3
17 1014807 SWITCH, LIMIT ettt e e e e e e e e e e e e s e e e e et b e e e e e e e eeaeaeeaaaaeeensnananan 1
18 8057 LI L I ) =7 T SN 2
19 1013886 COVER, WIPER SWITCH ..ot s e e e e et s e e e e e e e e anerananan e e 1
20 1013061 NUT, NYLON LOCK, #10 - B2 .otitiiiiiiiiiiiiiiitiee e st eeeeeaaaaaaaaeaeesessssssnsnnnennnes 1
21 1014017 CARRIER, WIPER SWITCH ARM ....uiiiiiiiiiitiiiiiiee et nea e a e e e e e e e e e n e e e e 1
22 1013998 SPRING, WIPER SWITCH BRUSH ... e et 1
23 1014 STUD, WIPER SWITCH ADJUSTING ...oooiiiiiiiiie et e e e e e e e e e 1
24 1014010 GROMMET, SPLIT ittt e e e bbb e e e e e e aeeaeaeaeeeasssanaan 1
25 1014019 SCREW, SELF-TAPPING, #4 - 40 X 3/8 ....uveiii ittt et 1
26 1013887 ARM, SPEED SWITCH ..ot s e e e e e et e e e e e e e e e e e ee e e e e eeeeeeeeeeennnnn 1
27 1013860 ASSEMBLY, SWITCH BRUSH ..ot e e e e e e e et a e e e e eaeees 1
28 1013461 SCREW, HEX HEAD HI-LO, #10 - 16 X 1/2 ..oiieiiiieiiee ettt 2
29 1014189 SCREW, HEX HEAD CAP, 1/4 - 20 X 2 oottt ettt ettt e e naanan e 1
30 1014253 NUT, BRASS HEX JAM, 1/4 = 20 oottt et et e e e e e e e e e e e e e e e e s e s nennnnees 4
31 8990 TIE, WIRE ..ottt e e e e e ettt e e e e e e et e e e et b e e e e e e eeeeaessannnaaaaaaaeees 1
32 7473 NUT, NYLON LOCK, 5/16 - 18 ....uiiiiiiieeiiiiiiie ettt e e sttt e e st e e e s et e e e e e satvaea e e s snnaaaaaeas 1
33 1012353 STUD, SHORT BALL, 1/4 - 28 ...ttt e et e e aare e 1
34 1014003 L8 23 A N SR = S 1
35 8449 NUT, DIMPLED LOCK, 1/4 = 28 ...oeeeeeeiiieieie ettt e e e e e e e e e e e e e e e e e s e s e s s sannnenenes 1
36 101610901 DECAL, WIPER SWITCH WARNING ....ooiiiiiiiiiii ittt e e e snenenenes 1
37 1014109 BOLT, ROUND-HEAD SQUARE-NECK, #10 - 24 X L...cciiciiieie ittt e n e 2
38 101949201 SHIM, WIPER SWITCH ..ottt e s e e e e e e s s e e e e e e e e e e eaaaann e e e e e eeeeeeeeennnan 1
39 1016175 LAY NS o 1=t I L @ = L 2
40 1017 NUT, HEX, #10 - 24 oottt e e e e e e e e e e s bbbt e e et e et e e e aeaaaeeaeenenaan 2
41 101920101 KIT, 3-PIN PLUG ASSEMBLY ...ttt et e e e e e e e e et e s s s s st aa e e aeaaaaaeaaeaeeenaaanan 1

2000 DS Golf Car Illustrated Part ;OGGCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GET STARTED
HERE

KEY
SWITCH

REVERSE
BUZZER

Al

WARNING
LIGHT

MULTI-STEP
POTENTIOMETER

BULLET
CONNECTOR

FUSE AND
RECEPTACLE

MNOVId/3LIHM:
MOVIG/MOTITA
an1g
JLIHM
ALIHWIONVHO

Iddnd
ALIHWNIFEO

ONBOARD
\jPUTER

TOW/RUN
SWITCH

FORWARD /
REVERSE
SWITCH

TYPICAL
5 PLACES

<
\
Wi
g
o

(PIN 4) WHITE WIRE
(PIN 3) GREEN/WHITE WIRE
(PIN 2) ORANGE/WHITE WIRE =

(PIN 5) BLUE WIRE

(PIN 6) YELLOW WIRE

— (PIN7) YELLOW/BLACK WIRE SOLENOID

(PIN 1) RED WIRE —(5 (L
10 20 30 40 50 60 7

99109 119 12¢ 137 14

16
(PIN 16) BLACK WIREJ

O|l010|0]0O

(PIN 8) WHITE/BLACK WIRE
Ls

15Q

o110

(PIN 15) RED/GREEN WIRE

(PIN 9) PURPLE WIRE
(PIN 10) ORANGE WIRE

(PIN 14) LIGHT GREEN WIRE
(PIN 13) GREEN WIRE

(PIN 11) BLUE/WHITE WIRE

Page 12-24

(PIN 12) BROWN WIRE

2000 DS Golf Car lllustrated Parts List

= https://CartPros.com/f.htm|

ALIHWIONVHO

ENEIYeER]

AN

e\ 2

o
\>€| %
N m

o)
2
c
m

a3y

@
Py
m
m
z

| ] BLU/WHT
SOLENOID

THREE PIN
CONNECTOR

ZACARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KN owv, numbers from this manual. Enter the part number into HERE * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
WIRING—POWERDRIVE PLUS VEHICLE
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101964801 WIRE HARNESS ..ottt et e e e e e e e e e e e s s s s bbbttt e e e e e e e e e aeeaeeaeenenanaan 1
2 N/A WIRE ASSEMBLY, #18 ORANGE/WHITE (PART OF BATTERY LIGHT) ..ccooviiieiiieiiee e, 1
3 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) .......cc........ 1
4 101827801 KIT, WIRE AND TERMINAL, #6 BLACK .....uiiiiii et e e e e e e eeaaavann e e e e e e aaees 1
5 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ONBOARD COMPUTER ASSEMBLY) .......c........ 1
6 N/A WIRE ASSEMBLY, #18 GRAY (PART OF ONBOARD COMPUTER ASSEMBLY) ......ccc....... 1
7 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ONBOARD COMPUTER ASSEMBLY) ................ 1
8 101795701 WIRE ASSEMBLY, #6 BLACK ...oiiiiiiii ettt e e e e e e e e s e e e e e e e e e e aaanaa e e s 5
9 101853502 WIRE ASSEMBLY, #10 ORANGE .....ouiiiiiiiiiiiiiiiiiiee e a e e e e e e e e 1
10 101902801 WIRE ASSEMBLY, #6 RED .....cccii ittt e e e e s s s a e e e e e et e aeaaaeaeeeeaaaaan 1
11 101853602 WIRE ASSEMBLY, #10 BLUE ... s et e e e e e e e e e et e e e e eeaeeees 1
12 101968701 WIRE ASSEMBLY, #6 WHITE ..ot e e e e e e e e e e e e e e as 1
13 101902901 WIRE ASSEMBLY, #6 GREEN ...ttt e e e e e e e e e e e e 1
14 101920001 WIRE ASSEMBLY, #6 YELLOW ...ttt e e e e e e e e e e e e e e e e e e naan 1
15 1014856 WIRE ASSEMBLY, #6 WHITE ...t e e e e e e e e e e e e e eeeeees 1

2000 DS Golf Car lllustrated Part OEOCARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow’ numbers from this manual. Enter the part number into GET STARTED _> https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

TYPICAL

3 PLACES REFERENCE

DECALS—
SECTION 3

ZACARTPROS

Page 12-26 2000 DS Golf Car lllustrated Parts List



artP, i ou right part using t
ﬂngw’ ﬁu;b;?ssf?orrﬁcgisy rna_:\%;.] intgrth?e parljcs‘r?ugmg;r Fijrft:: GET ::‘::‘TED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. .
FURVARU/KEVERSE SWIITCH, TUW/RKUN SWITCH—
POWERDRIVE PLUS VEHICLE
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101856001 SWITCH, FORWARD/REVERSE ..ottt 1
2 101855001 CASE, FORWARD/REVERSE SWITCH .....oiiiiiiiiiiii ettt ettt e e 1
3 101856101 SCREW, HI-LO HEX HEAD, 1/4 - 15 X 1/2 .ottt 3
4 8248 SCREW, TRUSS PHILLIPS MACHINE, 1/4 - 20 X 3/4 ..oovi et 2
5 101922501 BRACKET, TOW/RUN SWITCH (WITHOUT DECAL) ...cooiiiiiiiiieiiiee ittt 1
6 101908401 BOOT, TOW/RUN SWITCH (WITH NUT) ..eotiiitiiieiiiee ettt 1
7 332 WASHER, FLAT, L/4 ettt ettt e e e ettt e e e e e et e e e e e annbeeeaeeaantaeeaaeaannes 2
8 8233 NUT, NYLON LOCK, /4 = 20 ..oeieiieiiiiiiie e eeeiee et e ettt e et e e e e e nsaaae e e e e sntaeeee e s snsaneeaeeas 2
9 101908101 SWITCH, TOW/RUN ..ottt ettt bttt ettt e et e s st e e e sbeeesbneeenn 1
10 8990 TIE, WIRE ittt e e e e e e e ettt et et e e e e e eeeeae s e aa e nenrnnnes AR

2000 DS Golf Car lllustrated Part OEOCARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

I 2 TYPICAL
4 PLACES

TYPICAL
2 PLACES

TYPICAL
3 PLACES

TYPICAL

@\ @ 3 PLACES
[©]
o | @
‘ i TYPICAL
TYPICAL @ 12 PLACES
6 PLACES | | TYPICAL
5 PLACES

TYPICAL
6 PLACES

TYPICAL
6 PLACES

L=

RAe_()

§,
( @
v

= h

&7
S—— ||

G

Page 12-28 2000 DS Golf Car lllustrated Parts List 'OEOCARTPROS



CartP! directs to the right part using th rt
ﬂ[ﬁng, n:mb:r,ssfrclnrrﬁ thisy ?;Jan%al.inrgr th'?eaparljcgr?ugmb:r Fijrfto GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE
BAI | ERKIEDS, CHARGER ReECLEFP TACLE—
POWERDRIVE PLUS VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101802101 KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 2 - 9) ..ciiiiiiiiiiiese e 1
2 101796501 BEZEL, RECEPTACLE ...ttt 1
3 N/A WIRE ASSEMBLY, SENSE LEAD, GRAY ... 1
4 N/A WIRE ASSEMBLY, #10 RED ....ooiiiiiiiiiiic ettt 1
5 N/A WIRE ASSEMBLY, #10 BLACK ..ottt s 1
6 101796801 ASSEMBLY, FUSE, 48-VOLT (INCLUDES ITEM 7) ...coooiiiiiiiieeiie e 1
7 1013061 NUT, NYLON LOCK, #L0 ... e e 2
8 1017705 SCREW, PHILLIPS PAN HEAD, #8 TYPE AB .. ..o 3
9 101894901 FUSE, 3/8-AMP ...ttt ettt et 1
10 101801001 PLATE, RECEPTACLE BACKING ...ttt 1
11 101832001 SCREW, PHILLIPS PAN HEAD, #7 - 18 X 3/4 ..oe ettt 4
12 101797701 BATTERY, 8-VOLT POWERDRIVE ......oooiiiiiiiiiiieiet et 6
12 101797702 BATTERY, 8-VOLT POWERDRIVE, DRY .....ccciiiiiiiiiiiii i 6
13 101797801 CAP, BATTERY, 4-PORT GANG .....ooiiiiiiiiiiieiiiie ettt e s 6
14 101795701 WIRE ASSEMBLY, #6 BLACK ... .o 5
15 1014304 NUT, HEX, STAINLESS STEEL, 5/16 - 18 .....coiiiiiiiiieeie e 12
16 101090801 HOLD-DOWN, BATTERY ...ttt e s 3
17 1015072 NUT, NYLON LOCK, STAINLESS STEEL, 5/16 - 18 .....ccociiiiieiiieiie e 6
18 1011578 WASHER, FLAT, TYPE B WIDE, 5/16 .....ooiiiiiiiiiiicieee et 6
19 1013683 JoBOLT ittt e et e e e e et e e e a e e e e e e e e e n e 6

2000 DS Golf Car lllustrated Part '050 CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

TYPICAL
2 PLACES

TYPICAL
2 PLACES

TYPICAL
4 PLACES

Ve
A— 3\
/ N—_V
QQ’ < \ TYPICAL

< 2 (&5 2PLaces
[ o %AK
—

Page 12-30 2000 DS Golf Car lllustrated Parts List OEO CARTPROS



CartP! directs to the right part using th rt
ﬂnoou‘ ﬂ r, n:mb:r’ssfrclnrrﬁ thisy 0r|E1Jan{|J.JaI.?Enr'gr th?eaparl'JtS‘r:lugmb:r Fijrfto GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE
SULENUIDS, ENERGY DISFLACENMENT VMIODULE—
POWERDRIVE PLUS VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1017237 NUT, HEX FLANGED LOCK, 5/16 = 24 .....ccciiiiiiiii ittt 4
2 101888201 TAB, MOUNTING ..ceiiiiiieiiie ettt s e st e s e e nne s 2
3 1015069 SCREW, HEX HEAD CAP, 1/4 - 20 X 3/4 ...oeee ettt 2
4 1011931 WASHER, FLAT, 1/4 .otttk ettt et e e e et ennee e nnnee s 2
5 451 WASHER, LOCK, 1/4 ..ottt bttt 2
6 1028 NUT, HEX, 1/4 = 20 ..oiiiiii ettt sttt et nb ettt e ne s 2
7 1018028 NUT, SERRATED, #10 - 32 ... oo e e e e e e 4
8 101964401 MODULE, ENERGY DISPLACEMENT ...ttt 1
9 1012285 SCREW, THREAD-ROLLING, 1/4 - 20 X 5/8 ...cveiiiiiiieiii ittt 4
10 101883601 SOLENOID, 48-VOLT (WITH MOUNTING BRACKET) ....oiiiiiiieiiiiiiieniee et 2
11 101957901 BRACKET, MOUNTING ... e e e 2

2000 DS Golf Car lllustrated Part OEOCARTPROS



DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

TYPICAL
2 PLACES

TYPICAL
3 PLACES

TYPICAL
2 PLACES

= |
TYPICAL I NG
2 PLACES ‘mk J o 00 =e
‘!:
=

TYPICAL
2 PLACES

Page 12-32 2000 DS Golf Car lllustrated Parts List OEOCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

= https://CartPros.com/f.htm|

CUN I RULLEK, UNBUARKD CUVIPUTER—
POWERDRIVE PLUS VEHICLE

2000 DS Golf Car lllustrated Part OEOCARTPROS

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1242 NUT, HEX, 5/16 - 18 ... ittt sttt et 4
2 7174 WASHER, LOCK, 5/16 ....utiitiiiiiiiiie ettt ettt ettt ettt e 4
3 1241 WASHER, FLAT, 5/16 ....ooiiiiiiiiiiie ettt sttt nnne e nnnee s 8
4 1218 SCREW, HEX HEAD CAP, 5/16 - 18 X 1-1/4 ....eeeiiiiiieeet ettt 1
5 7173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 ...eei ittt 3
6 101887901 CONTROLLER, 48-VOLT (220-AMP) ..ottt ettt ettt ettt 1
7 8450 SCREW, HEX HEAD MACHINE, #10 - 24 X 1/2 ..ottt 2
8 1018038 WASHER, L0 oottt e e st e e e e e e e e e e e e e 4
9 1016175 WASHER, LOCK, #L0 ..ottt e 2
10 1017 NUT, HEX, #L0 - 24 .ottt e e st 2
11 101965201 PLATE, COMPONENT MOUNTING ..o 1
12 8990 THE, WIRE .ottt e e et e e e e ettt e e s et e e e s e s ne e e e e e nnnne e e e e naaene AR
13 101909902 COMPUTER, ONBOARD (INCLUDES ITEMS 14 AND 15) ...cccoiiiiiiieiie e 1
14 101894901 FUSE, 3/8-AMP ...ttt ekttt ekttt sb et s bt en e nh et 1
15 101932601 KIT, 6-PIN RECEPTACLE ... e 1
16 101827801 KIT, WIRE AND TERMINAL, #6 BLACK ... .t 1
17 1012285 SCREW, THREAD-ROLLING, 1/4 - 20 X 5/8 ....veiiiiiiieiiieitie ettt 5
18 1014288 SCREW, THREAD-FORMING, 5/16 - 18 X 3/4 ..ottt 2
19 101910401 SCREW, THREAD-FORMING, 5/16 - 18 X 1-1/4 ...ooiiiieie it 2
20 101932701 KIT, 6-PIN PLUG ASSEMBLY ..ottt 1




DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
e our search box and it will find the part you are looking for. HERE

BATTERY CHARGER &

ZACARTPROS



DID YOU CartPros directs you to the right part using the part

KN ow~, numbers from this manual. Enter the part number into GET STARTED _> https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

Page 13-2 2000 DS Golf Car lllustrated Parts List OEO CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

ALLU-PUVWEKR CHARGER, DUMESTIC—
V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
101646401 CHARGER, ACCU-POWER, DOMESTIC, 120-VAC, 36-VDC, 60-HZ
(MODEL NUMBER 13800-11) (INCLUDES ITEMS 1 - 14)
108 IN. DC CORD, 72 IN. AC CORD ...ciiiiiiieiiee et 1
1 1015907 ASSEMBLY, CASE (INCLUDES FASTENERS) .....ooiiiiiiiiiiieiiiiecieee e 1
2 7577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 .....ccccviiiiieiieniee et 10
3 1015912 ASSEMBLY, TRANSFORMER ......ooiiii e 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 1015905 AMMETER (INCLUDES MOUNTING HARDWARE) .....coiiiiiiiieeiiie e 1
6 1015911 RELAY, 36-VDC ....oiiiiiiiiiitit ittt 1
7 1015910 CAPACITOR e s 1
8 101643301 CORDSET, DC, 108 IN. LONG (STANDARD) 12-AWG ......ccccoiiiiiiiiiie i 1
8 101643302 CORDSET, DC, 146 IN. LONG, 10-AWG .....cciiiiiiiiiiieiiiieiee et 1
8 101643303 CORDSET, DC, 242 IN. LONG, 10-AWG ......ccccoiiiiiiiiiiiiiiiee it 1
9 1012101 ASSEMBLY, FUSE (INCLUDES HARDWARE) ....cccvviiiiiiiiiree e 1
10 1012098 BUSHING, STRAIN RELIEF, 12-AWG DC CORD .....cccciiiiiiiiiieiie e 1
10 1012042 BUSHING, STRAIN RELIEF, 10-AWG DC CORD .....ccccutiiiiiiiiiiiie e 1
11 1015917 BUSHING, STRAIN RELIEF, AC CORD ......ooiiiiiiiiiiiiiieec e 1
12 101591601 CORDSET, AC, 72 IN. LONG (STANDARD) ....cootttiiiiiiiiiiee st 1
12 101591602 CORDSET, AC, 108 IN. LONG .....iiiiiieeiiiiie ettt 1
13 1015906 ASSEMBLY, TIMER KIT (INCLUDES MOUNTING HARDWARE) ......cccceviiiieiiiieniieeenieenn 1
14 1015913 ASSEMBLY, CONTROL CABLE ..ot 1

= https://CartPros.com/f.htm|

2000 DS Golf Car lllustrated Pa %Q,*CA RTPROS



DID YOU CartPros directs you to the right part using the part

KN ow~, numbers from this manual. Enter the part number into GET STARTED _> https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

Page 13-4 2000 DS Golf Car lllustrated Parts List OEO CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

ALLU-PUWER CHARGER, EXAPUKI,
V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
101643401 CHARGER, ACCU-POWER, EXPORT, 230-VAC, 36-VDC, 50-HZ
(MODEL NUMBER 14410-11) (INCLUDES ITEMS 1 - 14)
108 IN. DC CORD, 108 IN. AC CORD ....ociiiiiiiiee ettt 1
1 1015940 ASSEMBLY, CASE (INCLUDES FASTENERS) .....ooiiiiiiiiiiieiiiiecieee e 1
2 7577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 .....ccccviiiiieiieniee et 10
3 1015936 ASSEMBLY, TRANSFORMER ......ooiiii e 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 1015905 AMMETER (INCLUDES MOUNTING HARDWARE) .....coiiiiiiiieeiiie e 1
6 1015911 RELAY, 36-VDC ....oiiiiiiiiiitit ittt 1
7 1015910 CAPACITOR e s 1
8 101643301 CORDSET, DC, 108 IN. LONG, 12-AWG (STANDARD) .....cccccoiiiiiiiiiieiin e 1
8 101643302 CORDSET, DC, 146 IN. LONG, 10-AWG .....cciiiiiiiiiiieiiiieiee et 1
8 101643303 CORDSET, DC, 242 IN. LONG, 10-AWG ......ccccoiiiiiiiiiiiiiiiee it 1
9 1012101 ASSEMBLY, FUSE (INCLUDES MOUNTING HARDWARE) ....cccccoiiiiiiiiieneee e 1
10 1012098 BUSHING, STRAIN RELIEF, 12-AWG DC CORD .....cccciiiiiiiiiieiie e 1
10 1012042 BUSHING, STRAIN RELIEF, 10-AWG DC CORD .....ccccutiiiiiiiiiiiie e 1
11 1015917 BUSHING, STRAIN RELIEF, AC CORD ......ooiiiiiiiiiiiiiieec e 1
12 1014696 CORDSET, AC, 108 IN. LONG (STANDARD) .....cotiiiiiiiiiieeiiee e 1
13 1015906 ASSEMBLY, TIMER KIT (INCLUDES MOUNTING HARDWARE) ......ccccociiiiieiiiieeeeee 1
14 1015913 ASSEMBLY, CONTROL CABLE ...ttt 1

—> https://CartPros.com/f.html
230-VOLT—

2000 DS Golf Car lllustrated Pa %Q,*CA RTPROS



DID YOU CartPros directs you to the right part using the part

KN ow~, numbers from this manual. Enter the part number into GET STARTED _> https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

Page 13-6 2000 DS Golf Car lllustrated Parts List OEO CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

ALLU-PUWER CHARGER, EXAPUKI,
V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
101646201 CHARGER, ACCU-POWER, EXPORT, 100-VAC, 36-VDC, 50-HZ
(MODEL NUMBER 14900) (INCLUDES ITEMS 1 - 14)
108 IN. DC CORD, 108 IN. AC CORD ...ociiiiieiieei et 1
1 101590703 ASSEMBLY, CASE (INCLUDES FASTENERS) .....cooiiiiiiiiiiieiiiee it 1
2 7577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 .....ccccviiiiieiieniee et 10
3 1016336 ASSEMBLY, TRANSFORMER ......ooiiii e 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 1015905 AMMETER (INCLUDES MOUNTING HARDWARE) .....coiiiiiiiieeiiie e 1
6 1015911 RELAY, 36-VDC ....oiiiiiiiiiitit ittt 1
7 1015939 CAPACITOR e s 1
8 101643301 CORDSET, DC, 108 IN. LONG, 12-AWG (STANDARD) .....cccccoiiiiiiiiiieiin e 1
8 101643302 CORDSET, DC, 146 IN. LONG, 10-AWG .....cciiiiiiiiiiieiiiieiee et 1
8 101643303 CORDSET, DC, 242 IN. LONG, 10-AWG ......ccccoiiiiiiiiiiiiiiiee it 1
9 1012101 ASSEMBLY, FUSE (INCLUDES MOUNTING HARDWARE) ....cccccoiiiiiiiiieneee e 1
10 1012098 BUSHING, STRAIN RELIEF, 12-AWG DC CORD .....cccciiiiiiiiiieiie e 1
10 1012042 BUSHING, STRAIN RELIEF, 10-AWG DC CORD .....ccccutiiiiiiiiiiiie e 1
11 1015917 BUSHING, STRAIN RELIEF, AC CORD ......ooiiiiiiiiiiiiiieec e 1
12 1016282 CORDSET, AC, 108 IN. LONG ...ttt 1
13 1015906 ASSEMBLY, TIMER KIT (INCLUDES MOUNTING HARDWARE) ........cccccoiiiiiiiiiieee 1
14 1015913 ASSEMBLY, CONTROL CABLE ...ttt 1

—> https://CartPros.com/f.html
1U0-VOLT—

2000 DS Golf Car lllustrated Pa %Q,*CA RTPROS



DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Page 13-8 2000 DS Golf Car lllustrated Parts List '050 CARTPROS



CartP: directs to the right part using th rt
RDNYg‘nr, n:mb;or:frc::ﬁ thig%lan%al.inrtlgr thru)eaparl'Jts:lugmbeerFij:to GET STARTED*https://CartPros.com/f.htmI
e our search box and it will find the part you are looking for. HERE
PUWERDUKIVE CHARGER, DUMESTIC—
POWERDRIVE SYSTEM 48 AND POWERDRIVE PLUS

ITEM PART NO. DESCRIPTION QTY

1 2 3 4

101802201 CHARGER, BATTERY, POWERDRIVE, DOMESTIC 120-VAC 48-VDC 60-HZ
(MODEL NUMBER 17930-11) (INCLUDES ITEMS 1 - 14)

103 IN. DC CORD WITH MALE 3-PIN PLUG, 12-AWG

74 IN. AC CORD WITH MALE GROUNDED PLUG .......ooiiiiiiceee e 1

101802202 CHARGER, BATTERY, POWERDRIVE 120-VAC 48-VDC 60-HZ
(MODEL NUMBER 17930-18) (INCLUDES ITEMS 1 - 14)

144 IN. DC CORD WITH MALE 3-PIN PLUG, 12-AWG

108 IN. AC CORD WITH MALE GROUNDED PLUG .......cccoiiiiiiiiiiiciiiee e 1
101802203 CHARGER, BATTERY, POWERDRIVE 120-VAC 48-VDC 60-HZ
(MODEL NUMBER 17930-19) (INCLUDES ITEMS 1 - 14)

240 IN. DC CORD WITH MALE 3-PIN PLUG, 12-AWG

108 IN. AC CORD WITH MALE GROUNDED PLUG ..ottt 1

1 101828301 ASSEMBLY, CASE (INCLUDES FASTENERS) .....ccoiiiiiiiiiiiieiit et 1
2 7577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 ....coeeiiiieiiiie e 10
3 101819701 ASSEMBLY, TRANSFORMER ...t 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 101828501 AMMETER (INCLUDES MOUNTING HARDWARE) ......ooiiiiiiiiiiiiiieiee e 1
6 101831101 KIT, WIRE ASSEMBLY ... 1
7 101828901 CORDSET, DC, 113 IN. LONG WITH MALE 3-PIN PLUG, 12-AWG .........ccecoiiiiiiniiiins 1
7 101828902 CORDSET, DC, 154 IN. LONG WITH MALE 3-PIN PLUG, 12-AWG ..........ccoceiiiiiiniiiinns 1
7 101828903 CORDSET, DC, 250 IN. LONG WITH MALE 3-PIN PLUG, 12-AWG .........cccoeciiiiiieenninns 1
8 1012101 ASSEMBLY, FUSE (INCLUDES MOUNTING HARDWARE) ....cccccoiiiiiiniiieneee e 1
9 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12-AWG ......cccooiiiiiiiiiiee e 1
10 101914401 ASSEMBLY, VOLTAGE SUPPRESSOR .......citiiiiiiiiiiiie ettt 1
11 101828701 BREAKER, CIRCUIT, 15-AMP ....ciiiiiiiiiiiiiie e 1
12 101828601 RELAY, POWER, 48-VDC ..o 1
13 101828801 CORDSET, AC, 80 IN. LONG ...ttt 1
13 101828802 CORDSET, AC, 116 IN. LONG ....iiiiiii ettt e s 1
14 1015917 BUSHING, STRAIN RELIEF, AC CORD ......coiiiiiiiiiiiiiicec e 1

2000 DS Golf Car lllustrated Pa ;OGGCARTPROS



DID YOU

KNOW?

Page 13-10

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

2000 DS Golf Car lllustrated Parts List

Z%CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

PUWERDUKIVE CHARGERK, EXPORT—
POWERDRIVE SYSTEM 48 AND POWERDRIVE PLUS

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
101831503 | CHARGER, BATTERY, POWERDRIVE, EXPORT WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48-VDC 50/60-HZ
(MODEL NUMBER 18780-11) (INCLUDES ITEMS 1 - 16)
103 IN. DC CORD WITH MALE 3-PIN PLUG, 12-AWG
74 IN. AC CORD WITH NO PLUG ......oooomvvooereocseeessseesesesssssesessssssssesss s 1
101831504 | CHARGER, BATTERY, POWERDRIVE EXPORT WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48-VDC 50/60-HZ
(MODEL NUMBER 18780-18) (INCLUDES ITEMS 1 - 16)
144 IN. DC CORD WITH MALE 3-PIN PLUG, 12-AWG
108 IN. AC CORD WITH NO PLUG .....cooveooeeeeeeeoeeeeeeseeeeeeeeseeseeeseseeees e 1
1 N/A ASSEMBLY, CASE (INCLUDES FASTENERS) .......ovvuuiviimeesisesssssssssnssssssssssssssssnnnens 1
2 7577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 x 1/2 10
3 101838201 ASSEMBLY, TRANSFORMER .......ooorvviirereeeeesoeseeeeseseessssssssseesesssessssesssseeesse s 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ........... 1
5 101914401 ASSEMBLY, VOLTAGE SUPPRESSOR .........ooomrveimmiimsnesisssssesssssssssssssssssssssssssssennsons 1
6 101838501 KIT, WIRE ASSEMBLY .....ooooorvveoeceoooceeeeseseseseesseesesssss s esss s esses s 1
7 101828501 AMMETER (INCLUDES HARDWARE) .........oooomvrerreoeneeeesessssseseessseseesesesssssenesse e 1
8 101838301 RELAY, POWER, 48-VDC (INCLUDES MOUNTING HARDWARE) 1
9 101838701 BRACKET, POWER RELAY MOUNTING 1
10 101838601 SWITCH, 4-POSITION, SLIDE ....ooooevoeoeeeeeeeoeseseeseseeeessssssss s essssesessanenns 1
11 101828901 CORDSET, DC, 113 IN. LONG WITH MALE 3-PIN PLUG, 12-AWG ........ccovvvveerrrrrrerrrennnee. 1
11 101828902 CORDSET, DC, 154 IN. LONG WITH MALE 3-PIN PLUG, 12-AWG .... 1
11 101828903 CORDSET, DC, 250 IN. LONG WITH MALE 3-PIN PLUG, 12-AWG ........ccovvverrrrrrrrrrnnnee. 1
12 1012101 ASSEMBLY, FUSE (INCLUDES HARDWARE) ..........orvvroemrreeseeeessssseesssssssssssessssnesens 1
13 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12-AWG ..........orveeeeererrereeeesseeseseeseeeseneseeee 1
14 | 101838401 BREAKER, CIRCUIT, 15-AMP ........ooovvooeeeeeeneeeeeeeeoeseoeeseseeeseseesesssesessesesesnesssenese 2
15 101831701 CORDSET, AC, 80 IN. LONG, WITH LEADS (NO PLUG) ......covvvrrrirrrerioersoesnecsnsse 1
15 101831702 CORDSET, AC, 116 IN. LONG, WITH LEADS (NO PLUG) ......cooorrvrrrrereeereeennreesnere 1
16 1015917 BUSHING, STRAIN RELIEF, AC CORD 1

= https://CartPros.com/f.htm|

2000 DS Golf Car Illustrated Part ;036 CA RTP R OS



DID YOU CartPros directs you to the right part using the part

KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
e our search box and it will find the part you are looking for. HERE

Page 13-12 2000 DS Golf Car lllustrated Parts List '050 CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
101956201 | CHARGER, BATTERY, POWERDRIVE, EUROPEAN WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48-VDC 50/60-HZ
(MODEL NUMBER 20300) (INCLUDES ITEMS 1 - 15)
103 IN. DC CORD WITH MALE 3-PIN PLUG, 12-AWG ..........ovveerreeesereeeesesesesesssssessesens 1
101956202 | CHARGER, BATTERY, POWERDRIVE EUROPEAN WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48-VDC 50/60-HZ
(MODEL NUMBER 20310) (INCLUDES ITEMS 1 - 15)
144 IN. DC CORD WITH MALE 3-PIN PLUG, 12-AWG ........orvrrrreernerisnsessesessensssssssseoons 1
1 N/A ASSEMBLY, CASE (INCLUDES FASTENERS) .....o.vvouevieeeseesesesssssseesssossessssssse s 1
2 7577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 ...ooovvooeeeeeeeeeeseeseeeeeseeseeeeee 10
3 101838201 ASSEMBLY, TRANSFORMER ........ovooimvioeeeeeeseeeoeseseseseessessesesessessssesesesssessssessenenens 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 101914401 ASSEMBLY, VOLTAGE SUPPRESSOR ........oooouiveemrrioiseressssssesesessesssssssssssssssessssesseoens 1
6 101838501 KIT, WIRE ASSEMBLY .....ooooivveoeeeeoeeeoeseseeeseeseeeesesesesees oo esssesess s 1
7 101976601 AMMETER (INCLUDES HARDWARE) ........oooorveoemveeereeeesseseesesesssesesssessseesessessesnenens 1
8 101987501 RELAY, POWER, 48-VDC (INCLUDES MOUNTING HARDWARE) .........ccoovvcmrrvrrrrirnnne. 1
9 101838701 BRACKET, POWER RELAY MOUNTING .....ccovvomrvvenereoeceseeseseeseseesssses o 1
10 101838601 SWITCH, 4-POSITION, SLIDE .....oooevoooceeeeeecoeeceeeeseseeeeeeesseseeseseseseseses s essseseseenenes 1
11 101828901 CORDSET, DC, 103 IN. LONG WITH MALE 3-PIN PLUG, 12-AWG ........ovvvveerrreeerreennnee. 1
11 101828902 CORDSET, DC, 144 IN. LONG WITH MALE 3-PIN PLUG, 12-AWG ........covvvvrrrrrrrrrrrrnnnee. 1
11 101828903 CORDSET, DC, 250 IN. LONG WITH MALE 3-PIN PLUG, 12-AWG ........covvvverrrrrrerrrrnnnes. 1
12 1012101 ASSEMBLY, FUSE (INCLUDES HARDWARE) ..........co.orrrerrereereressesesessesessssseesessesnenens 1
13 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12-AWG ..........rveereeeoreeeeseesseseeeeseesseneseee 1
14 101838401 BREAKER, CIRCUIT, 15-AMP .......oooumvvoimeviiinesssnesssssssssessssssssssss s ssssss s 2
15 101973501 RECEPTACLE, AC CORD .......ooomvveeaeveosseeeseoseesessss oo 1
16 101958301 | CORDSET, AC, CONTINENTAL EUROPE, 96 IN. LONG (WITH MALE 2-PIN PLUG) ........... 1
17 101958201 | CORDSET, AC, UK., 96 IN. LONG (WITH MALE 3-PIN PLUG) ......ccoooveorrvrrrrrrerereisrenene. 1

HERE * https://CartPros.com/f.html
FPUWERDKIVE CHARGER, EUROPEAN—

POWERDRIVE SYSTEM 48 AND POWERDRIVE PLUS

2000 DS Golf Car Illustrated Part ;036 CA RTP R OS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

ELECTRIC MOTOR NE

Z%CARTPROS



DID YOU

KNOW?

Page 14-2

CartPros directs you to the right part using the part

numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html

our search box and it will find the part you are looking for.

REFERENCE
TRANSAXLE—
SECTION 15

2000 DS Golf Car lllustrated Parts List

Z%CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

MOTOR—V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
101772801 ASSEMBLY, 36-VOLT MOTOR, 2.97-HP (INCLUDES ITEMS 1 - 17) .ccocoiiiiiieiieiieeseeereee 1
1 1017944 SHIELD, END ..ottt sttt s e st e s rn e 1
2 1017945 ASSEMBLY, STATOR SHELL AND WINDING ... 1
3 1017947 PACKAGE, HARDWARE (INCLUDES ITEMS 4 - 7) .ooiiiiieiiiee et 1
4 N/A BUSHING, INSULATOR ..ottt 2
5 N/A WASHER, FLAT, 5/16 ....eiiiiiiiiieiteeitt ettt ettt 4
6 N/A NUT, HEX, 5/16 - 18 ..ottt e e 4
7 N/A BUSHING, INSULATOR ...ttt ettt e e e e e 2
8 1017952 SCREW, CLAMP ...t 4
9 1017953 SCREW, BEARING RETAINER ...ttt e 2
10 1017951 SHIELD, END ... e e e e e e e e e e e s 1
11 1017949 SCREW, BRUSH HOLDER ......ociiiiiiiiiieiiiie ettt 2
12 1017948 RIGGING, BRUSH ...ttt s 1
13 1017946 PACKAGE, BRUSH (2 PIECES) (INCLUDES 4 BRUSHES) .......ccccviiiiiieniieniee e 1
14 1011411 PACKAGE, BRUSH SPRING (4 PIECES) ...oiiiiiiiiiiiiiiiiee et 1
15 1011290 BEARING, BALL ..ottt e e 1
16 1017950 RETAINER, BEARING ...ttt s 1
17 N/A ARMATURE ... e 1
18 1014201 BOLT, HEX HEAD, 1/4 - 20 X 2 1/4 ..ottt 3
19 451 WASHER, LOCK, /4 ..ottt ettt e e et e e nnn e b s 3
20 1010934 BOLT, HEX HEAD, 5/16 - 18 X 1 ..iuiiiiiiiiiieitii ittt et 1
21 7174 WASHER, LOCK, 5/16 ....utiiiiiiiiiitieiiee ettt ettt et sttt et 1

= https://CartPros.com/f.htm|

14

EZ

2000 DS Golf Car lllustrated Pa ;oa‘oCA RTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into * https://CartPros.com/f.html
KN OW? our search box and it will find the part you are looking for. HERE
TYPICAL
TYPICAL 2 PLACES
2 PLACES

REFERENCE
TRANSAXLE—
SECTION 15

Page 14-4 2000 DS Golf Car lllustrated Parts List 'OEOCARTPROS



DID YOU CartPros directs you to the right part using the part  eer era RTED

KN owv, numbers from this manual. Enter the part number into HERE * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
MOTOR—POWERDRIVE SYSTEM 48 VEHICLE
ITEM PART NO. DESCRIPTION QTY
12 3 4

101785701 ASSEMBLY, 48-VOLT MOTOR, 3.10-HP (INCLUDES ITEMS 1 -17) .iccoocvieiiiiiiieee e 1

1 1017944 SHIELD, END .eoooooo oo eeeeeeeeeesssssseseeeee e 1
2 1017958 ASSEMBLY, STATOR SHELL AND WINDING ....ouuiiiiiieiiiieeiiciie e e e e e e e e 1
3 1017947 PACKAGE, HARDWARE (INCLUDES ITEMS 4 - 7) oottt 1
4 N/A BUSHING, INSULATOR ..ottt e e e e e e s s st anaaeeeeeeaaaaa s 2
5 N/A WASHER, FLAT, 5/16 ..ottt e e et e e e e e et e e e e e et e e e e e e nareeas 4
6 N/A I L R o ) Y B T PP 4
7 N/A BUSHING, INSULATOR ...ttt e e e e e e ettt s s e e e e e e e e e aaaasaan e e e e e eaeeeeasennens 2
8 1017961 SCREW, CLAMP .ottt e e e e e e e e bbbt e e et e e e e e e eaaaaeeaeenanaan 4
9 1017953 SCREW, BEARING RETAINER ....eiiiititiiiie ettt e e e e e e e e e e e e n e e e 2
10 1017951 ] I T N 5 1
11 1017949 SCREW, BRUSH HOLDER .....couiiiiiii ittt e e e e e e et s e e e e e e e e naenaann e as 2
12 1017948 RIGGING, BRUSH ...ttt et et e e e e e e e e e e e e e ss s e sasnnnenerenene 1
13 1017946 PACKAGE, BRUSH (2 PIECES) (INCLUDES 4 BRUSHES) .....ccooiiiiieiiiieieee e 1
14 1011411 PACKAGE, BRUSH SPRING (4 PIECES) ...oiiiiiitiiiee ettt e 1
15 1011290 BEARING, BALL ..ottt s e e e e e e e e et e e e e e e e e e e aa s bt e e e e e e e eeeeeaaaanan 1
16 1017950 RETAINER, BEARING .....iiiiiiiiiiiiiiiiiieiiie sttt e e teeaaaaaaaaeeeeesssssasnnsansnenene 1
17 N/A ARMATURE e e e e e ettt e e e e e e e e e e e e e e eerrnrean 1
18 1014201 BOLT, HEX HEAD, 1/4 - 20 X 2 1/4 ...ttt ettt e e e e e e e e e e e e e e e e e e e s 3
19 451 WASHER, LOCK, 1/4 ..ottt e e e e e e e e et e et e e e e e e e e e eaeaeaeaeeeseaaaann 3
20 1010934 BOLT, HEX HEAD, 5/16 - 18 X 1 .oiiiiiiiiiiie e ittt ettt e et e e e e et e e e e e s ntbeea e e s snanaaaa s 1
21 7174 WASHER, LOCK, 5/LB ...ociiiiiiiie ettt ettt e ettt e e e ettt e e e e e ettt e e e e e s satr e e e e s s entaeeeeesannes 1

2000 DS Golf Car lllustrated Pa ;oa‘oCA RTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into * https://CartPros.com/f.html
KN OW? our search box and it will find the part you are looking for. HERE
TYPICAL
2 PLACES

TYPICAL
3 PLACES

REFERENCE
TRANSAXLE—
SECTION 15

Page 14-6 2000 DS Golf Car lllustrated Parts List 'OEOCARTPROS



DID YOU CartPros directs you to the right part using the part = rr crARTED

KN owv, numbers from this manual. Enter the part number into HERE * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
MOTOR—POWERDRIVE PLUS VEHICLE
ITEM PART NO. DESCRIPTION QTY
12 3 4

101854501 ASSEMBLY, 48-VOLT MOTOR, 3.20-HP (INCLUDES ITEMS 1 - 21) ..ccoccvveeiiiiiiee e 1

1 1017944 SHIELD, END .eoooooo oo eeeeeeeeeesssssseseeeee e 1
2 101879201 ASSEMBLY, STATOR SHELL AND WINDING ....ouuiiiiiiieiiieeeeies e ee e e e e e eeeeenneas 1
3 1017947 PACKAGE, HARDWARE (INCLUDES ITEMS 4 - 7) oottt 1
4 N/A BUSHING, INSULATOR ..ottt e e e e e e s s st anaaeeeeeeaaaaa s 2
5 N/A WASHER, FLAT, 5/16 ..ottt e e et e e e e e et e e e e e et e e e e e e nareeas 4
6 N/A I L R o ) Y B T PP 4
7 N/A BUSHING, INSULATOR ...ttt e e e e e e ettt s s e e e e e e e e e aaaasaan e e e e e eaeeeeasennens 2
8 1017961 SCREW, CLAMP, #10 - 32 X 8-5/8 ....ieiiiiiiiiiiie ettt ettt ettt e e eaaaaea s 4
9 1017953 SCREW, BEARING RETAINER, #8 - 32 X 7/8 ....uveiiieiieeee ettt 2
10 101879301 SHIELD, END (INCLUDES ITEMS 11 - 14) ..ottt 1
11 101925801 SENSOR, HALL EFFECT (INCLUDES ITEM 12) ...cuuiiiiiiiiiiieee et 1
12 101895101 HOUSING, FEMALE 3-WIRE, GREY .....uutiiiiiiiiiiiiiiieiiieeee e ree e 1
13 N/A PLATE, RETAINING ....coitiiiiiiee ettt e e e e e e e e e e e e e e s s s st er e e e eeeeeeeaaeas 1
14 N/A SCREW, RETAINING.....cotttiiiie et ee ettt e e e et s s e e e e e e e e e e eaaaann s s e e e e e eeenenennnnnnneees 3
15 1011290 BEARING, BALL ..ottt s e e e e e e e e et e e e e e e e e e e aa s bt e e e e e e e eeeeeaaaanan 1
16 1017950 RETAINER, BEARING .....iiiiiiiiiiiiiiiiiieiiie sttt e e teeaaaaaaaaeeeeesssssasnnsansnenene 1
17 N/A ARMATURE e e e e e ettt e e e e e e e e e e e e e e eerrnrean 1
18 1011411 PACKAGE, BRUSH SPRING (4 PIECES) ...oiiiiiiiiiiee ettt 1
19 1017946 PACKAGE, BRUSH (2 PIECES) (INCLUDES 4 BRUSHES) .......ccoooiiiiiiiieeeiiiiecee e 1
20 1017948 RIGGING, BRUSH ...ttt et et e e e e e e e e e e e e e ss s e sasnnnenerenene 1
21 1017949 SCREW, BRUSH HOLDER, #6 = 32 X 1/2 ...vviiiiiiiieiee ettt 2
22 1014201 BOLT, HEX HEAD, 1/4 - 20 X 2-1/4 ...ttt ettt e e e e e e e e aaaaeaeeeeaanan 3
23 451 WASHER, LOCK, 1/4 ..ottt e e e e e e et a e e e e e e e e e e e eaeaeaeeeseaaann 3
24 1010934 BOLT, HEX HEAD, 5/16 - 18 X 1 .oiiiiiiiiiiie e ittt ettt e et e e e e et e e e e e s ntbeea e e s snanaaaa s 1
25 7174 WASHER, LOCK, 5/LB ..ottt ettt e ettt e e e et e e e e e ettt e e e e e s sabr e e e e e sentaeeeeesannes 1
26 101920101 KIT, 3-PIN PLUG ASSEMBLY, GRAY ..ottt sttt n e e e e e e eaees e nn e e e aeeaeeees 1

2000 DS Golf Car lllustrated Pa %Q‘CA RTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



YOU CartPros directs you to the right part using the part
lDzDN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. _I_RHERE N S x L E

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part

KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Page 15-2 2000 DS Golf Car lllustrated Parts List '050 CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

= https://CartPros.com/f.htm|

IKRANSAALE, YPE G—

2000 DS Golf Car lllustrated Pa %GGCA RTPROS

ELECTRIC VEHICLE
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
101896001 TRANSAXLE, TYPE G (INCLUDES ITEMS 1 - 32) ..ottt 1
1 101895801 AXLE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEM 3) ....coooiiiiiiiienieenreesiee e 1
2 101895901 AXLE ASSEMBLY, DRIVER SIDE (INCLUDES ITEM 3) ..ccciiiiieeiirie e 1
3 101922201 STUD, LUG ettt e e s e e e e s et e e e e e e e e ns 4
4 101976001 BOLT, M10 X 1.5 X 35MM ..oiiiiiiiiiiiii i e 10
5 101897901 WASHER, LOCK ..ttt ettt e s nnee s 10
6 101923501 SEAL, OIL, INPUT SHAFT 1
7 101895501 GEAR CASE, PASSENGER SIDE 1
8 101897201 BREATHER ...ooiiii 1
9 7330 BEARING, DIFFERENTIAL ....oviiiiiiie e 2
10 101895601 ASSEMBLY, AXLE TUBE, PASSENGER SIDE ... 1
11 1013794 SEAL, OIL, AXLE SHAFT 2
12 7335 BEARING, INPUT GEAR 3
13 101923701 SHAFT, INPUT ..o 1
14 7336 BEARING, INTERMEDIATE GEAR 1
15 101906901 ASSEMBLY, INTERMEDIATE GEAR ....oiiiiiiiiee et 1
16 101895401 GEAR CASE, DRIVER SIDE 1
17 101972201 PLUG, FILL ittt e e 1
18 101972101 PLUG, MAGNETIC .o e e 1
19 101923201 GASKET, PLUG ... ittt e e e e e e et e e e s nnnneeeeeas 2
20 101897001 BOLT, M8 X 1.25 X BOMM .....ciiiiiiiiiiiiiiii e e 11
21 101897601 PIN, DOWEL ..ottt ettt s e 2
22 101923601 HOUSING, DIFFERENTIAL ... 1
23 101923901 GEAR, DIFFERENTIAL 2
24 101903601 PLATE, THRUST (IDLER GEAR) 2
25 101923001 GEAR, DIFFERENTIAL IDLER ....coiiiiiiiiiiiiie et 2
26 101903701 PLATE, THRUST .. e e e e e e e 2
27 101922101 PIN, DIFFERENTIAL oottt et e e e e e e e e e 1
28 101906201 GEAR, OUTPUT i b e 1
29 101897401 BOLT, M10 X 1.5 X 25MM ..oiiiiiiiiiiiie ettt 4
30 101972401 PIN, DOWEL ...t e e e e e e e e 1
31 101895701 ASSEMBLY, AXLE TUBE, DRIVER SIDE ......ooiiiiiiie e 1
32 101928701 GASKET, LIQUID, 8.8 OZ. (250 GRAM) ..ottt AR
NOTE: TRANSAXLETYPE IS IDENTIFIED BY ORIENTATION OF GEAR CASE BOLTS
(ITEM 20). THETYPE G TRANSAXLE HAS GEAR CASE BOLT HEADS FACING
TOWARD THE PASSENGER SIDE OF THE VEHICLE.




DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Page 15-4 2000 DS Golf Car lllustrated Parts List '050 CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

= https://CartPros.com/f.htm|

IRANSAAXALE, TYPE K—

2000 DS Golf Car lllustrated Pa ;OGGCARTPROS

ELECTRIC VEHICLE
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
N/A TRANSAXLE, TYPE K (INCLUDES ITEMS 1 - 41) ..ooiiiiiiieiiieiee ittt 1
1 1013785 AXLE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 3 - 7) ..cocviiiienienreeneeeieee 1
2 1013786 AXLE ASSEMBLY, DRIVER SIDE (INCLUDES ITEMS 3 - 7) veiiiiiiiiiiicnieeeec e 1
3 1013787 STUD, LUG e 4
4 1014207 BUSHING, 25 MM L. D oot e e e e 1
5 1011291 BEARING, OUTER AXLE TUBE 1
6 1013792 CIRCLIP, TYPE € oottt et e e et e e e e e e as 1
7 1016672 RING, RETAINING .....ooiiiiiiiiii e 1
8 1013790 BOLT, M10 X 1.5 X 30MM ..ottt e 10
9 1013791 WASHER, LOCK ..o e e 10
10 1013775 SEAL, INPUT SHAFT OIL e 1
11 1013756 GEAR CASE, PASSENGER SIDE .....ooiiiiiiiiie et 1
12 1012711 BREATHER ..ottt e e e e e e e s e e e e e e e an 1
13 1013758 GASKET, CASE ... ettt e e e 1
14 7330 BEARING, INNER AXLE TUBE ......oooiiiiiiiiiie it 2
15 1013789 GASKET, AXLE TUBE ..ottt 2
16 1017704 ASSEMBLY, AXLE TUBE, PASSENGER SIDE 1
17 1013794 SEAL, AXLE SHAFT OIL 2
18 7335 BEARING, INPUT GEAR 3
19 1013764 SHAFT, INPUT ..o 1
20 7336 BEARING, INTERMEDIATE GEAR 1
21 1013766 GEAR, INTERMEDIATE, SMALL ...ttt 1
22 1013780 KEY, SUNK o 1
23 1013765 GEAR, INTERMEDIATE, LARGE ... 1
24 1013757 GEAR CASE, DRIVER SIDE ...ttt 1
25 1013759 PLUG, FILL, WITH GASKET ..ttt e e 2
26 1013763 BOLT, MB X 1 X BOMM ...ttt ettt e et r e e e e e e e e e ns 10
27 1012710 PIN, DOWEL ...oiiiiiiiiiiiie it 2
28 1013779 BOLT, M8 X 1.25 X 37MM ....oiiiiiiiiiiie ittt et 8
29 1013782 PLATE, LOCK e s e e e 4
30 1013767 GEAR, OUTPUT ... 1
31 1013772 PIN, DIFFERENTIAL 1
32 101910501 KIT, DIFFERENTIAL GEAR CASE (INCLUDES ITEMS 33 - 36) ....ccccooiiiiiiiiiiniieciee e 1
33 1013768 GEAR CASE, DIFFERENTIAL (DRIVER SIDE).......cciiiiiiiiiieiiiie e 1
34 1013773 PLATE, THRUST (DIFFERENTIAL GEAR) ...ootiiiiiiiieiieeeest e 2
35 1013774 PLATE, THRUST (IDLER GEAR) ....ooitiiiiiiiiiiit ettt 2
36 1013769 GEAR CASE, DIFFERENTIAL (PASSENGER SIDE).......cccociiiiiiiiiieeneee e 1
37 1013771 GEAR, DIFFERENTIAL ... 2
38 1013770 GEAR, DIFFERENTIAL IDLER .....oeiiiiiiiii et 2
39 1013781 SHIM et e e e et e e e e e s 1
40 1017703 ASSEMBLY, AXLE TUBE, DRIVER SIDE ......ccccoiiiiiiiiiiiiiic e 1
41 1014193 PIN, DOWEL ..ottt et 1
NOTE: TRANSAXLE TYPE IS IDENTIFIED BY ORIENTATION OF GEAR CASE BOLTS
(ITEM 26). THE TYPE K TRANSAXLE HAS GEAR CASE BOLT HEADS FACING
TOWARD THE DRIVER SIDE OF THE VEHICLE.




DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow~, numbers from this manual. Enter the part number into GET STARTED _> https://CartPros.com/f.html
@ oursearch box and it will find the part you are Iooklinlg<:|r._|_ Eﬁ“ N E N D
MA ANCE A .
SERVICE TOOLS Il'

Z%CARTPROS



DID YOU

KNOW?

=D =0 <0

Page 16-2

e eo@
\ o
(7)

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

2000 DS Golf Car lllustrated Parts List

@
e
(@

———3p https://CartPros.com/f.html

(=)
ZACARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KN owv, numbers from this manual. Enter the part number into HERE * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
MAINTENANCE AND SERVICE TOOLS
ITEM | PARTNO. | DESCRIPTION AL SE
12 3 4
1 101871001 ACCELERATOR PEDAL ADJUSTMENT TOOL ....coooiiiiiiiiiiiiiiieiceeeeee e 1 1
2 101813202 ADHESIVE, GUIDE RING, 3-GRAM TUBE .....cooi i 1 1
3 101831901 BATTERY DISCHARGE MACHINE, 36/48 VOLT ....ovvviiiiiiiiiecee e 1
4 1014305 BATTERY TERMINAL PROTECTOR SPRAY ...t 1 1
5 1011767 BATTERY THERMOMETER .....ccoiiiiiiiiiiiiciiiiiiire ettt envaneeees 1
6 1016417 BEARING AND OIL SEAL REMOVER ASSEMBLY 1 1
7 1016416 BEARING DRIVER SET 1 1
8 1012811 BEARING PULLER ...ttt e e e e e et e e e e e e e e e e v annnas 1 1
9 1012812 BEARING PULLER WEDGE ATTACHMENT ...uutiiiiiiiiiiieiiieieeeee e 1 1
10 1013582 BRAKE ADJUSTMENT TOOL (USED ONLY ON VEHICLES WITH
MANUALLY ADJUSTED BRAKES) ....ovviiiiiiiiiiiee ettt a e e 1
11 101887101 CALIBRATION TEST MODULE ....coieiiiiiiiiie ettt e e e 1
12 101808401 CAM INSTALLATION TOOL ..ottt e s e e e e e e e e e e e e e e e e e e enennnaas 1
1014510 CLUTCH TOOL KIT (INCLUDES ITEMS 13 - 19) .iiiiiiiiiieeeiiieiee e eiireee e siiveee e 1
13 1014498 CLUTCH ALIGNMENT TOOL (FOR PRE-UNITIZED TRANSAXLE)...........cccvve... 1
14 1014496 DRIVE CLUTCH PULLER 1
15 1014497 DRIVE CLUTCH HUB PULLER ....ooveiiiii et 1
16 1014508 DRIVEN CLUTCH CAM PULLER .....ouiiiiiie it 1
17 1014507 DRIVEN CLUTCH PULLER PLUG ...ooiiiiiiiiiii ittt 1
18 1015524 DRIVE CLUTCH HOLDER TOOL ASSEMBLY ...uvviiiiiiiieiiiiceeiiciin e 1
19 101809101 PRESS WELDMENT oot s e e e e e et e e e e e e e e e e e erennnnns 1
20 101831801 COMMUNICATION DISPLAY MODULE .......ccooiieeciie e 1
21 101641002 COMPRESSION GAUGE AND ADAPTER 1
22 1011273 CONTINUITY TESTER .oitiiiiiii ittt e et e e e e e e e e anaansns 1 1
23 1012151 DRY MOLY LUBRICANT oottt s e e e et e e e e e e e e e eeataan e s e e e e e e e e enennnnnnnns 1 1
24 1016627 [ I ATV o T I o O O 1
25 1016418 GEAR YOKE ...ttt ettt e et e et e e e e e e e e e e e e s s s s s s asntbtbbnbarnnees 1 1

PLEASE REFER TO THE MAINTENANCE AND SERVICE MANUAL
FOR PROPER TOOL APPLICATION.

2000 DS Golf Car lllustrated Pa %Q,*CA RTPROS



DID YOU CartPros directs you to the right part using the part
KN ow~, numbers from this manual. Enter the part number into GET STARTED _> https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

)

@@ ()

"
PULSE ENGINE TACHOMETER
PET-1000
Club Car
B

(s2) (s2)
ZACARTPROS

Page 16-4 2000 DS Golf Car lllustrated Parts List



DID YOU CartPros directs you to the right part using the part GET STARTED

KN ow7 numbers from this manual. Enter the part number into HERE * https://CartPros.com/f.html
e our search box and it will find the part you are looking for.
MAINTENANCE AND SERVICE TOOLS, CONTINUED
ITEM | PARTNO. | DESCRIPTION AL SE

12 3 4
26 101933101 GOVERNOR SHAFT INSTALLATION TOOL ...ouvuiiiiiiiiiiiiiiiiiiieeeeee e esessssssnininsnssneeees 1
27 1011478 HYDROMETER ..ottt e e e et e e e e e e e e e eraaneas 1 1
28 1013593 INTERNAL RETAINING RING PLIERS ..ot 1 1
29 101928701 LIQUID GASKET (TRANSAXLE CASE) ...ttt 1
30 1016414 PISTON RING COMPRESSOR KIT ..ottt e e s e e s s s ssinenensnssneeees 1
31 1016415 PISTON RING PLIERS ..ottt e e e e e e aaneas 1
32 1012549 RETAINING RING PLIERS, 45° EXTERNAL 1 1
33 1012560 RETAINING RING PLIERS, 90° INTERNAL 1 1
34 101823101 SAFETY FIRST CARD (50 PER PACK) ..eiiiiiiiiiiiie ettt e sitvaea e 1 1
35 1012809 SEAL PULLER ...ttt e e e e e e e e e e e e e anne s 1 1
36 1014264 STEERING COLUMN BEARING PRESS TOOL ...ccuvviiiiiiiiieiieeeiiiiee e 1 1
37 1014259 STEERING COLUMN RETAINING RING TOOL ...covvviiiiiieieiieeeeeciee e 1 1
38 102061201 STEERING WHEEL PULLER TOOL ...coooiiiiiiiiiiiiitiiieeeeeeee et ssinensnsnneeees 1 1
39 1016112 TACHOMETER ...cooiiiiiiiee e 1
40 101997201 PAINT, TOUCH-UP—BEIGE 1 1
40 101997202 PAINT, TOUCH-UP—WHITE .....cco i e e e e e e 1 1
40 101997204 PAINT, TOUCH-UP—GRAY 1 1
40 101997209 PAINT, TOUCH-UP—DARK GREEN ....oitiiiiiiiiiii e 1 1
40 101997211 PAINT, TOUCH-UP—CLASSIC BLUE .....ouiiiii i 1 1
40 101997212 PAINT, TOUCH-UP—BURGUNDY .....cottiiiiiiiie e e e e e e e 1 1
41 1014115 TRANSMISSION TOOL KIT Loiiititiiiiiiiiiiiiieieeeeeeeesssssssssieseseserereereeeeeaaeaeeesessssssssnsnnes 1
42 1014161 TRANSAXLE PINION SEAL TOOL ..uiiiiiiiiiiieeiiiiisees et e e e 1
43 1014162 TRANSAXLE AXLE SEAL TOOL .ouiuiiiii et e et s e e e e e eeeaannnnn e e e eaeaes 1
44 1016413 VALVE CLEARANCE ADJUSTER SCREW HOLDER (FOR

VEHICLES WITH FE290 ENGINES ONLY) ..ottt 1
45 101641201 VALVE GUIDE REAMER ... ettt e et e e e 1
46 101641202 ARBOR oottt ettt aaaaaaaas 1
47 1016551 VALVE SEAT CUTTER T'WRENCH ..o 1
48 1016552 VALVE SEAT CUTTER GUIDE ...t e e e e e e eenees 1
49 1016553 VALVE SEAT CUTTER, 45° (32MM DIAMETER) ...cooiiiiiiiiiie et 1
50 1016554 VALVE SEAT CUTTER, 32° AND 45° (35MM DIAMETER) (FOR VEHICLES

WITH FE350 ENGINES ONLY) ..iiiiiiiiiiiiiiee sttt e ettt e e e s sinare e e s s snsreeaeesnnnens 1
51 101641101 VALVE SPRING COMPRESSOR 1
52 1011480 VOLT OHM METER ... oottt ettt e e e e e e e e e e e e e e e e e e eeeennnes 1 1
53 101611003 TUNE-UP KIT, ALL OHV (INCLUDES AIR FILTER, SPARK PLUG,

OIL FILTER, FUEL FILTERS) (NOT SHOWN) ...ooiiiiiiiiiiiee it 1

PLEASE REFER TO THE MAINTENANCE AND SERVICE MANUAL
FOR PROPER TOOL APPLICATION.

2000 DS Golf Car lllustrated Pa ;OGGCARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU

KN OW? our search box and it will find the part you are looking for. HERE
NDEA

Part Numbers and Page 1012328 6-15 1013765 15-5
1010124 5-7 1012333 6-5 1013766 15-5
1010150 5-9 1012353 12-9, 12-23 1013767 15-5
1010219 5-7 1012382 6-3 1013768 11-7, 15-5
1010347 5-9 1012412 1-7, 1-9 1013769 11-7, 15-5
1010348 5-9 1012467 5-5 1013770 11-7, 15-5
1010413 1-13 1012499 5-3 1013771 11-7, 15-5
1010434 1-3, 1-13 1012505 6-9, 12-3 1013772 11-7, 15-5
1010543 1-11 1012549 16-5 1013773 11-7, 15-5
1010805 4-5 1012560 16-5 1013774 11-7, 15-5
1010850 4-3 1012566 5-3 1013775 15-5
1010878 4-5 1012597 1-11 1013780 15-5
101090801 12-13, 12-19, 12-29 1012649 8-3 1013781 15-5
1010927 4-5 1012651 12-5 1013782 15-5
1010932 4-5 1012656 1-11 1013785 15-5
1010933 4-5 1012657 1-11 1013786 15-5
1010954 6-5, 6-7, 11-3 1012711 11-3, 15-5 1013787 11-7, 15-5
1010958 12-5, 12-13 1012714 11-5 1013789 15-5
1010974 5-11 1012740 11-5 1013794 11-7, 15-3, 15-5
1010984 2-3, 5-9 1012741 11-5 1013860 12-9, 12-23
1011010 12-5 1012747 11-5 1013861 5-3
1011014 1-5 1012748 11-5 1013869 4-5
1011069 12-5 1012752 11-3 1013870 4-5
1011273 16-3 1012809 16-5 1013871 4-7
1011290 14-3, 14-5, 14-7 1012811 16-3 1013884 1-13
1011291 11-7, 15-5 1012812 16-3 1013886 12-9, 12-23
1011304 5-9 1012903 12-9 1013887 12-9, 12-23
1011393 5-9 1012981 7-5 1013935 1-13
1011394 1-5 1012987 6-5, 12-7, 12-17 1013971 12-11
1011402 4-5 1013001 6-11 1013998 12-9, 12-23
1011411 14-3, 14-5, 14-7 1013003 6-11 1014 12-9, 12-23
1011415 5-11 1013005 6-11 1014003 12-9, 12-23
1011418 4-5 101301102 6-11 1014010 12-9, 12-23
1011466 4-3 1013032 1-7, 1-9 1014012 12-11
1011478 16-5 1013035 5-5 1014013 12-11
1011480 16-5 1013052 5-5 1014014 12-11
1011652 1-11 1013092 12-5, 12-13 1014017 12-9, 12-23
1011694 4-7 1013135 5-9 1014029 12-5
1011700 4-7 1013140 1-7, 1-9 1014030 12-5
1011706 1-13 1013164 5-11 1014032 12-5
1011708 1-13 1013207 4-3, 5-11 1014033 12-5
1011710 1-13 1013335 1-13 1014034 12-5
1011734 4-7 1013343 1-3 1014035 12-5
1011767 16-3 1013344 1-3 1014036 12-5
101187702 4-5, 4-7 101342501 12-13 1014039 12-5
1011887 5-9 101347501 1-5 1014045 12-11
1011892 5-9 1013496 3-5 1014049 10-3
1011930 5-5, 5-7 1013582 16-3 1014050 10-3
1011997 12-7 1013587 6-5 1014051 10-3
1012022 12-13 1013590 6-5 1014052 10-3
1012030 5-9 1013593 16-5 1014056 10-3
1012042 13-3, 13-5, 13-7 1013609 6-7 1014058 10-3
1012098 13-3, 13-5, 13-7, 13-9, 13-11, 13- ~ 1013628 12-13 1014059 10-3

13 1013649 12-13 1014070 10-5
1012101 13-3, 13-5, 13-7, 13-9, 13-11, 13- 1013677 3-5 1014072 10-5

13 1013683 12-13, 12-19, 12-29 1014078 10-5
1012151 16-3 1013692 8-3 1014089 6-5
1012164 7-15 1013700 8-9 1014115 16-5
1012181 5-11 1013746 8-3, 8-7 1014119 6-3
1012182 5-11 1013754 1-13 1014125 5-3
1012295 6-7 1013756 15-5 1014126 5-3
1012303 5-9, 5-11 1013757 15-5 1014145 6-5, 6-7
1012304 5-11 1013758 15-5 1014153 4-3
1012324 5-11 1013759 11-3, 15-5 1014161 16-5

1013764 15-5 1014162 16-5

CartPros directs you to the right part using the part

numbers from this manual. Enter the part number into

GET STARTED

Z%CARTPROS

= https://CartPros.com/f.htm|



DID YOU CartPros directs you to the right part using the part GET STARTED
KN ow-, numbers from this manual. Enter the part number into * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE
NDEA
1014198 1-5 101562710 1-11 1016350 5-7
1014207 11-7, 15-5 101564804 1-11 1016353 5-7
1014211 5-3 101564805 1-11 1016379 1-3
1014213 5-3 101564807 1-11 1016384 5-9
1014217 5-3 101564808 1-11 1016385 5-7
1014235 5-7 1015649 7-3 1016386 5-9
1014259 16-5 101565102 1-13 1016389 5-9
1014264 16-5 101565105 1-13 101641002 16-3
1014276 5-9 101565106 1-13 101641101 16-5
1014289 6-11 101565107 1-13 101641201 16-5
1014305 16-3 1015670 1-11 101641202 16-5
1014374 6-15 101567202 2-3 1016413 16-5
1014413 8-9 101570501 2-3 1016414 16-5
1014414 12-9, 12-23 101570502 2-3 1016415 16-5
1014453 10-3 101570507 2-3 1016416 16-3
1014454 10-5 1015707 2-3 1016417 16-3
1014476 12-11 1015737 6-3, 6-7 1016418 16-3
1014496 16-3 1015741 6-7 101642572 8-5
1014497 16-3 1015769 6-3 101642575 8-5
1014498 16-3 1015777 6-7 101642578 8-5
1014507 16-3 1015814 9-3 101642580 8-5
1014508 16-3 1015845 8-9 101642582 8-5
1014510 16-3 1015905 13-3, 13-5, 13-7 1016429 7-7
1014516 12-13 1015906 13-3, 13-5, 13-7 1016430 7-9
1014523 8-3 1015907 13-3 1016431 7-9
1014524 8-3 101590703 13-7 1016432 7-7, 11-3
1014645 1-3 1015910 13-3, 13-5 101643301 13-3, 13-5, 13-7
1014696 13-5 1015911 13-3, 13-5, 13-7 101643302 13-3, 13-5, 13-7
1014728 12-11 1015912 13-3 101643303 13-3, 13-5, 13-7
1014729 12-11 1015913 13-3, 13-5, 13-7 101643401 13-5
1014771 2-3 1015914 13-3, 13-5, 13-7, 13-9, 13-11, 13- 1016435 7-7
1014807 6-5, 6-7, 12-9, 12-23 13 1016436 7-9
1014808 6-7, 12-7, 12-17 101591601 13-3 1016437 8-5
1014828 12-5 101591602 13-3 1016438 8-7
1014856 12-25 1015917 13-3, 13-5, 13-7, 13-9, 13-11 1016439 8-7
1014928 8-3 1015920 6-3, 6-13 1016440 8-7
1014947 12-15, 12-21 1015936 13-5 1016441 8-7
1014948 12-13, 12-21 1015939 13-7 1016442 7-9
1014999 12-9, 12-23 1015940 13-5 1016443 7-3
1015032 1-3 1016003 8-3 1016444 8-7
1015137 8-3, 8-7 1016068 12-5 1016445 7-5
1015139 8-3 1016069 12-5 1016446 7-11
1015143 8-3 1016070 12-5 1016447 7-9
1015188 8-3 101610901 3-5, 12-9, 12-23 1016448 7-9
101524001 6-13 101611003 16-5 1016449 7-9
1015330 9-3 1016112 16-5 1016450 7-9
1015332 6-3, 7-3 1016140 12-9 1016451 7-9
1015371 6-7 1016154 5-3 1016452 7-9
1015372 6-7 1016156 5-3 1016453 7-11
1015373 6-7 1016181 5-3 101645901 7-13
1015408 8-9 1016201 6-5 101645902 7-13
1015426 8-11 1016203 10-3, 10-5 101645903 7-13
101547601 3-3 1016214 5-3 1016460 7-13
1015524 16-3 101621601 3-3, 3-5 101646101 7-13

1015545 5-3 1016219 5-3 101646102 7-13
1015583 5-9, 5-11 1016263 5-3 101646103 7-13
1015597 5-5, 5-7, 5-9 1016282 13-7 101646201 13-7
1015625 1-11 1016289 10-3 101646401 13-3
101562601 1-13 1016336 13-7 1016467 7-7
101562602 1-13 1016337 11-5 1016469 7-13
101562604 1-13 1016338 11-5 1016470 7-13
101562605 1-13 1016341 11-3 1016471 7-9
101562701 1-11 1016342 6-5 1016472 7-11
101562702 1-11 1016346 5-7 1016473 7-7
101562704 1-11 1016349 5-7 1016474 7-9

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KN wv, numbers from this manual. Enter the part number into * https://CartPros.com/f.html
0 » our search box and it will find the part you are looking for. HERE
NDEA
101647501 7-13 1016586 7-5 1017466 8-7
101647502 7-13 1016587 7-5 1017507 7-7
1016479 7-9 101660404 1-3 101753005 12-17
1016480 8-7 101661601 12-13 1017653 6-11
101648102 8-7 101661602 12-13 101768202 1-3
101648203 7-7 1016622 5-3 1017686 10-5
1016483 7-9 1016627 16-3 1017689 9-3
1016484 7-7 1016630 6-9 1017692 12-9
1016486 8-5 1016801 10-3 101769302 2-3
1016493 7-5 1016851 12-3 1017696 4-7
1016494 7-11 1016859 6-9, 12-3 1017703 15-5
1016501 8-5 1016868 1-5 1017704 15-5
1016502 7-7 1016875 1-3 101772801 14-3
1016506 7-11 1016883 6-13 1017748 1-7, 1-9
1016510 7-11 101692501 1-5 1017774 1-13
101651401 2-3 101692502 1-5 1017799 12-17
101651402 2-3 101692504 1-5 1017814 1-9
101651407 2-3 101692510 1-5 1017815 1-9
1016516 7-13 101692512 1-5 101785701 14-5
1016519 7-9 101692513 1-5 101791101 4-3
1016520 7-11 101692601 1-7 1017936 1-7, 1-9
1016521 7-11 101692602 1-7 1017944 14-3, 14-5, 14-7
1016523 7-9 101692604 1-7 1017945 14-3
1016524 7-3 101692610 1-7 1017946 14-3, 14-5, 14-7
1016525 7-3 101692612 1-7 1017947 14-3, 14-5, 14-7
1016526 7-3 101692613 1-7 1017948 14-3, 14-5, 14-7
1016531 7-3 101693301 1-9 1017949 14-3, 14-5
1016532 7-13 101693302 1-9 1017950 14-3, 14-5, 14-7
1016533 7-13 101693304 1-9 1017951 14-3, 14-5
1016535 7-11 101693310 1-9 1017952 14-3
1016536 7-3 101693312 1-9 1017953 14-3, 14-5, 14-7
1016537 7-7 101693313 1-9 101795701 12-15, 12-25
1016538 7-11 101693901 1-5 1017958 14-5
101655001 7-13 101693902 1-5 1017961 14-5, 14-7
101655002 7-13 101693904 1-5 101796201 4-7
101655003 7-13 101693909 1-5 101796501 12-19, 12-29
101655004 7-13 101693911 1-5 101796801 12-29
101655005 7-13 101693912 1-5 101797701 12-19, 12-29
101655006 7-13 1016947 6-5 101797702 12-19, 12-29
101655007 7-13 101696201 1-9 101797801 12-19, 12-29
101655008 7-13 101696202 1-9 101801001 12-19, 12-29
101655009 7-13 101696204 1-9 101802101 12-19, 12-29
1016551 16-5 101696208 1-7 101802201 13-9
1016552 16-5 101696209 1-7 101802202 13-9
1016553 16-5 101696211 1-7 101802203 13-9
1016554 16-5 101696216 1-7 101802601 1-3, 12-3
1016559 7-13 101696218 1-9 101805701 8-11
1016561 7-5 101696220 1-7 101808401 16-3
1016562 7-5, 7-13 101696221 1-7 101809101 16-3
1016563 7-9 101696223 1-9 101811401 8-11
1016564 7-11 101696224 1-9 101811501 8-11
1016565 7-11 101706702 1-3 101811901 8-11
1016566 7-9 101707206 1-13 101812301 8-11
1016567 7-11 1017079 1-3 101813202 16-3
1016568 7-13 1017080 1-5 101815501 4-3
1016569 7-9 101708301 1-3 101815502 4-3
1016570 7-7 1017141 1-7, 1-9 101816301 4-3
1016571 7-13 1017231 11-3 101816501 4-3
1016572 8-7 1017266 5-7 101816502 4-3
1016576 7-7 1017378 4-7 101817401 4-7
1016578 7-5 1017380 4-7 101818801 4-7
1016579 7-5 1017409 1-13 101819701 13-9
1016580 7-13 1017424 4-7 101820201 8-7
1016581 7-7 1017455 7-5 101821301 6-7
1016582 8-7 1017461 8-5 101821501 8-11

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KN w7 numbers from this manual. Enter the part number into * https://CartPros.com/f.html
o e our search box and it will find the part you are looking for. HERE
NDEA

101823101 16-5 101871901 4-7 101895901 15-3
101823201 4-3 101874901 6-11 101896001 15-3
101823301 4-3 101875001 6-11 101896901 8-3
101823302 4-3 101875101 6-11 101897201 15-3
101824001 4-3 101875201 6-11 101898001 6-15
101824002 4-3 101875301 6-11 101900801 4-3, 5-11
101824401 8-3 101875501 6-11 101900901 6-9
101825101 3-3, 3-5 101875601 6-11 101901201 12-15
101826201 12-3 101875701 6-11 101901301 12-15
101826301 6-9 101875802 6-11 101901401 12-15
101827101 7-15 101876001 6-11 101901501 12-15
101827801 12-15, 12-21, 12-25, 12-33 101876202 6-11 101902801 12-15, 12-25
101828301 13-9 101876301 6-11 101902901 12-15, 12-25
101828501 13-9, 13-11 101876402 6-11 101903001 12-15
101828601 13-9 101876501 6-11 101903601 15-3
101828701 13-9 101877601 6-11 101903701 15-3
101828801 13-9 101877701 6-11 101904101 1-7, 1-9
101828802 13-9 101878101 6-11 101905601 8-5, 8-7
101828901 13-9, 13-11, 13-13 101878201 4-5 101906201 15-3
101828902 13-9, 13-11, 13-13 101878302 5-5 101906901 15-3
101828903 13-9, 13-11, 13-13 101879001 6-11 101908101 12-27
101830701 6-9, 12-3 101879201 14-7 101908401 12-27
101831101 13-9 101879301 14-7 101908601 3-5
101831401 12-13 101879401 5-5 101908701 12-21
101831503 13-11 101879501 5-5 101909201 7-5
101831504 13-11 101879701 5-5 101909301 7-5
101831701 13-11 101879801 5-5 101909401 7-5
101831702 13-11 101880001 5-5 101909501 7-5
101831801 16-3 101880201 5-5 101909901 12-21
101831901 16-3 101881101 7-5 101909902 12-33
101832101 7-15 101883002 12-15 101910501 11-7, 15-5
101832201 8-9 101883601 12-31 101912401 4-7
101832301 8-9 101887101 16-3 101914401 13-9, 13-11, 13-13
101832401 8-9 101887901 12-33 101915201 3-3
101832501 8-9 101888201 12-31 101915401 7-11
101832701 7-15 101889302 6-3 101915501 7-13
101833201 7-15 101889401 11-5 101915601 7-3
101833401 10-5 101889501 11-5 101915701 7-5
101833601 11-3 101889901 11-5 101915801 7-5
101833701 6-11, 6-13 101890001 11-5 101916701 6-13, 10-3
101833902 10-3 101890101 11-3 101917601 8-11
101834001 10-5 101890201 11-3 101917701 8-11
101834502 6-9, 12-3 101890601 11-3 101920001 12-25
101834601 7-15 101890901 11-7 101920101 12-21, 12-23, 14-7
101834801 11-3 101891001 11-7 101921501 8-11
101836201 10-5 101891301 11-3 101922101 15-3
101837101 8-11 101891401 11-7 101922201 15-3
101837301 6-3, 6-13 101891501 11-7 101922301 7-13
101838201 13-11, 13-13 101891601 11-5 101922501 12-27
101838301 13-11 101891901 11-5 101922601 6-5, 11-3
101838401 13-11, 13-13 101892001 11-5 101923001 15-3
101838501 13-11, 13-13 101892201 11-5 101923201 15-3
101838601 13-11, 13-13 101892301 11-5 101923501 15-3
101838701 13-11, 13-13 101892401 11-5 101923601 15-3
101840201 12-21 101892501 11-5 101923701 15-3
101853502 12-25 101892601 11-5 101923901 15-3
101853602 12-25 101892701 11-7 101925601 10-3
101854501 14-7 101893201 11-5 101925701 8-11
101855001 12-27 101894901 12-19, 12-21, 12-29, 12-33 101925801 14-7
101855801 6-5 101895101 14-7 101927101 11-3
101856001 12-27 101895401 15-3 101927201 11-3
101856201 8-11 101895501 15-3 101927501 11-5
101859301 9-3 101895601 15-3 101927601 11-5
101869302 6-11 101895701 15-3 101927801 11-5
101871001 16-3 101895801 15-3 101927901 11-5

ZACARTPROS



DID YOU

KNOW?

101928001
101928101
101928701
101929801
101932004
101932601
101932701
101932801
101933101
101935501
101939901
101942301
101946901
101949201
101951101
101951501
101952401
101953101
101953901
101956201
101956202
101957901
101958101
101958201
101958301
101959901
101960501
101960601
101964401
101964801
101965201
101968701
101971001
101971101
101971301
101972101
101972201
101972801
101973101
101973201
101973501
101975901
101976601
101977101
101979101
101980801
101980901
101981001
101984801
101987501
101987701
101990801
101992601
101997201
101997202
101997204
101997209
101997211
101997212
102003201
102018001
102022101
102026001
102047201
102048301

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

11-5
11-5
11-3, 15-3, 16-5
10-3
12-23
12-33
12-33
12-23
16-5
12-3
6-11
12-21, 12-23
12-23
12-9, 12-23
1-11
6-5
33, 35
4-5

7-3
13-13
13-13
12-31
8-11
13-13
13-13
35

3-3

3-3, 35
12-31
12-25
12-21, 12-33
12-25
8-11
12-23
8-11
15-3
15-3
8-11
85

8-5
13-13
12-13
13-13
12-17
6-5, 12-17
11-5
11-5
11-5
5-3
13-13
8-3

45

6-7
16-5
16-5
16-5
16-5
16-5
16-5
8-3
12-5
4-3, 45
4-7
12-13
12-13

NDEA

102052503 12-15
102061201 16-5

4107 12-13

7048 5-9

727102 2-3

7310 2-3

7330 11-7, 15-3, 15-5

7335 11-5, 15-3, 15-5

7336 11-5, 15-3, 15-5

7539 5-7

7540 5-5, 5-7

8067 5-9

8639 12-13

8745 5-9

8990 5-5, 12-3, 12-23, 12-27, 12-33

A

A CONNECTOR 6-11

SPACER 4-7

ACCELERATOR PEDAL 4-7

ACCELERATOR PEDAL ADJUSTMENT
TOOL 16-3

ACCELERATOR PIVOT ROD 4-7

ACCELERATOR ROD 4-7

ADHESIVE, GUIDE RING 16-3

AIR BOX 8-11

AIR BOXTOP 8-11

AIR DUCT 8-11

AIR DUCT REPAIRKIT 8-11

AMMETER 13-3, 13-5, 13-7, 13-9, 13-11,
13-13

ARBOR 16-5

ARM, GOVERNOR LEVER 11-3

ARM, PIVOT 11-3

ARM, ROCKER 7-9

ARM, SPEED SWITCH 12-9, 12-23

ARMATURE 6-11, 14-3, 14-5, 14-7

ARMREST 1-11

AXLE ASSEMBLY 11-7, 15-3, 15-5

AXLE SEAL TOOL 16-5

AXLE TUBE 11-7, 15-3, 15-5

B

BAG HOOP 1-13

BAGWELL PROTECTOR 1-3

BALL BEARING 6-11

BALL JOINT 5-5, 5-7

BALL JOINT, LEFT-HAND THREAD 5-7

BALL, STEEL 11-5

BALL, STEEL, PRESSURE RELIEF 7-7

BAND, RPM LIMITER MOUNT 7-5

BAR, BUS 12-17

BARB, VENT 8-3

BASE, FORWARD/REVERSE SHIFTER 6-5

BASE, MOUNTING 12-13

BATTERY DISCHARGE MACHINE 16-3

BATTERY TERMINAL PROTECTOR SPRAY
16-3

BATTERY THERMOMETER 16-3

BATTERY, 12-VOLT 6-15

BATTERY, 6-VOLT 12-13

BATTERY, 6-VOLT, DRY 12-13

BATTERY, 8-VOLT POWERDRIVE 12-19,
12-29

BATTERY, 8-VOLT POWERDRIVE, DRY

GET ;:AR:TED _* https://CartPros.com/f.html

12-19, 12-29

BEARING 5-3

BEARING AND OIL SEAL REMOVER 16-3

BEARING DRIVER 16-3

BEARING PULLER 16-3

BEARING PULLER WEDGE 16-3

BEARING, BALL 7-11, 11-5, 14-3, 14-5, 14-
7

BEARING, BRONZE 12-9, 12-23

BEARING, DIFFERENTIAL 15-3

BEARING, IDLER 10-3

BEARING, INNER AXLE TUBE 11-7, 15-5

BEARING, INPUT GEAR 15-3, 15-5

BEARING, INTERMEDIATE GEAR 15-3, 15-
5

BEARING, LOWER PINION 5-5

BEARING, NEEDLE 11-5

BEARING, OUTER AXLE TUBE 11-7, 15-5

BEARING, PIVOT SUPPORT 4-7

BEARING, PLAIN 7-13

BEARING, THRUST 5-9

BEARING, UPPER PINION 5-5

BELL CRANK AND SHAFT 6-7

BELT, DRIVE 10-3, 10-5

BELT, STARTER/GENERATOR 6-13, 10-3

BEZEL, CHARGER RECEPTACLE 12-13

BEZEL, RECEPTACLE 12-19, 12-29

BLOCK, FUSE 6-7

BOARD, RESISTOR MOUNTING 12-11

BODY 1-7, 1-9

BODY, FRONT 1-5

BOLT, BRAKE CLUSTER MOUNTING 4-3

BOLT, CLAMP 6-11

BOOT, DUST 5-5

BOOT, STEERING COLUMN 5-3

BOOT, TOW/RUN SWITCH 12-27

BOTTOM, AIR BOX 8-11

BOX, ELECTRICAL COMPONENT 6-7

BRACKET 7-3

BRACKET, ACCELERATOR SUPPORT 8-9

BRACKET, ADJUSTING 6-13

BRACKET, FUSE AND RECEPTACLE
MOUNTING 12-13

BRACKET, GOVERNOR CABLE ENGINE 8-
9

BRACKET, MOUNTING 6-13, 12-31

BRACKET, MUFFLER MOUNTING 9-3

BRACKET, OIL FILTER 7-7

BRACKET, OIL LEVEL SWITCH 7-11

BRACKET, POWER RELAY MOUNTING 13-
11, 13-13

BRACKET, RPM LIMITER  7-5

BRACKET, SEAT SUPPORT 1-11

BRACKET, SNUBBER 7-15

BRACKET, SUPPORT 8-9

BRACKET, THROTTLE 8-7

BRACKET, TOW/RUN SWITCH 12-27

BRACKET,  TRANSMISSION  CABLE
SUPPORT 6-5, 11-3

BRAKE 4-3

ASSEMBLY, LEVER 4-3

BACKING PLATE 4-3

MECHANISM, ADJUSTING 4-3

BRAKE ADJUSTMENT TOOL 16-3

BRAKE CABLE 4-3, 4-5

Z%CARTPROS



CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

DID YOU

KNOW?

GET ;:AR:TED _* https://CartPros.com/f.html

BRAKE PEDAL 4-5

BRAKE PEDAL MOUNTING BLOCK 4-5

BRAKE SHOE 4-3

BRAKE SPRING 4-3

BREAKER, CIRCUIT, 15-AMP  13-9, 13-11,
13-13

BREATHER 11-3, 15-3, 15-5

BRUSH 6-11, 14-3, 14-5, 14-7

BRUSH CONNECTOR  6-11

BRUSH SPRING  14-3, 14-5, 14-7

BUCKLE, BAG STRAP 1-13

BUMPER, FRONT 1-5

BUMPER, REAR 1-3

BUMPER, RETURN SPRING 4-7

BUMPER, RUBBER 4-5

BUMPER, SEAT 1-11

BUMPER, SIDE GUARD TRIM 1-5

BUMPER, WIPER SWITCH 12-9, 12-23

BUSHING 10-3, 15-5

BUSHING, BRONZE 5-9, 6-5, 6-7

BUSHING, BRONZE SPINDLE 5-9

BUSHING, INSULATOR 14-3, 14-5, 14-7

BUSHING, STEEL 5-9, 5-11

BUSHING, STRAIN RELIEF 13-3, 13-5, 13-
7, 13-9, 13-11, 13-13

BUSHING, URETHANE 5-7, 5-9, 5-11

BUTTON 10-5

C

CABLE, ACCELERATOR 8-9

CABLE, GOVERNOR 8-9

CABLE, TRANSMISSION 6-5

CALIBRATION TEST MODULE 16-3

CAM 10-5

CAM INSTALLATION TOOL 16-3

CAM, ELECTRICAL BOX 6-7

CAMSHAFT  7-11

CAP, 6-VOLT BATTERY 12-13

CAP, BATTERY, 4-PORT GANG 12-19, 12-
29

CAP, FUEL TANK 8-3

CAP, KEY SWITCH 6-9, 12-3

CAP, PROTECTOR 12-9

CAP, SEAT BACK 1-13

CAPACITOR 13-3, 13-5, 13-7

CARBURETOR 8-5, 8-7

CARRIER, WIPER SWITCH ARM  12-9, 12-
23

CASE, CHARGER 13-3, 13-5, 13-7, 13-9,
13-11, 13-13

CASE, FORWARD/REVERSE SWITCH 12-
27

CASE, GEAR CARRIER 11-7

CASE, ROCKER 7-9

CHARGER, ACCU-POWER 13-3, 13-5, 13-
7

CHARGER, BATTERY, POWERDRIVE 13-
9, 13-11, 13-13

CHOKE BUTTON 8-11

CLAMP 7-5, 7-11

CLAMP, BATTERY 6-15

CLAMP, CABLE 12-13

CLAMP, CABLE RETAINING 8-9

CLAMP, HOSE  8-3, 8-7

CLAMP, HOSE (AR INTAKE) 8-11

NDEA

CLAMP, HOSE (RED) 8-3

CLAMP, MUFFLER 9-3

CLAMP, PLASTIC 8-3

CLEVIS, UPPER DELTA 5-9

CLIP, BODY KEEPER 1-7, 1-9

CLIP, SCORE CARD 5-3

CLUTCH ALIGNMENT TOOL 16-3

CLUTCH TOOL KIT 16-3

COIL, IGNITION 7-5

COIL, RESISTOR 12-11

COLLAR 11-7

COLLET 7-9

COLUMN, ALUMINUM STEERING 5-3

COMMUNICATION DISPLAY MODULE  16-
3

COMPRESSION GAUGE 16-3

COMPUTER, ONBOARD 12-21, 12-33

CONNECTING ROD  7-13

CONNECTOR, CORD 7-11

CONTINUITY TESTER 16-3

CONTROL CABLE 13-3, 13-5, 13-7

CONTROLLER, 48-VOLT (220-AMP) 12-33

CONTROLLER, 48-VOLT (225-AMP) 12-21

CORDSET, AC 13-3, 13-5, 13-7, 13-9, 13-
11, 13-13

CORDSET, DC 13-3, 13-5, 13-7, 13-9, 13-
11, 13-13

COVER, BRUSH INSPECTION PORT 6-11

COVER, CRANKCASE  7-11

COVER, DUST 4-3, 5-9

COVER, ELECTRICAL COMPONENT BOX
6-7

COVER, GEAR CASE 11-7

COVER, PUMP 7-7

COVER, STEERING COLUMN 5-3

COVER, VINYL SEAT BOTTOM 1-11

COVER, VINYL, SEAT BACK 1-13

COVER, WIPER SWITCH 12-23

COVER, WIPER SWITCH CASE  12-9

CRANK, BELL 12-9, 12-23

CRANKCASE 7-13

CRANKSHAFT 7-13

CUP, SPRING 4-7

CYLINDER HEAD 7-9

D

DAMPER, RPM LIMITER  7-5

LEFT DASH 1-3

PANEL, CENTER DASH 1-3

RIGHT DASH 1-3

DECAL, BATTERY DANGER 3-5

DECAL, DRIVER/PASSENGER WARNING
3-3, 35

DECAL, FRAME GROUND  AND
GOVERNOR WARNING 3-3

DECAL, GASOLINE WARNING 3-3

DECAL, INGERSOLL-RAND 3-3, 3-5

DECAL, KEY SWITCH 3-3, 3-5

DECAL, MOTOR BRAKING 3-5

DECAL, OPERATING INSTRUCTIONS  3-3,
35

DECAL, POTENTIOMETER 3-5

DECAL, RESISTOR WARNING 3-5

DECAL, ROTATING PARTS AND HOT
MANIFOLD WARNING 3-3

DECAL, TOW/RUN SWITCH 3-5

DECAL, WIPER SWITCH WARNING 12-9,
12-23

DELTA A-PLATE 5-7

DELTA SHOCK AND GEAR SUPPORT 5-7

DIFFERENTIAL GEAR CASE 11-7, 15-5

DIODE 12-13, 12-21

DIPSTICK 7-3

DOOR, ACCESS 1-7, 1-9

DRINK HOLDER 1-3

DRIVE CLUTCH 10-3

DRIVE CLUTCH BUTTON 10-3

DRIVE CLUTCH HOLDER TOOL 16-3

DRIVE CLUTCH HUB PULLER 16-3

DRIVE CLUTCH PULLER 16-3

DRIVE CLUTCH WEIGHT 10-3

DRIVE HUB 10-3

DRIVEN CLUTCH 10-5

DRIVEN CLUTCH CAM PULLER 16-3

DRIVEN CLUTCH PULLER PLUG 16-3

DRUM, BRAKE 4-3

DRY MOLY LUBRICANT 16-3

E

ECCENTRIC 5-9
END BELL 6-11
EQUALIZER 4-5

F

FASTENER, PLASTIC BARREL 1-3, 1-13

FENDER, INNER 1-7, 1-9

FIELD COIL 6-11

FILTER, AIR 8-11

FILTER, FUEL 8-3

FITTING, GREASE 5-9

FITTING, THREAD-FORMING GREASE  5-
5, 5-7

FIXED FACE 10-3, 10-5

FLOAT 85

FLOAT CHAMBER 8-5

FLY WHEEL PULLER 16-3

FLYWHEEL 7-5

FORK, SHIFT 11-5

FORWARD/REVERSE BELL CRANK 6-5

FORWARD/REVERSE SHIFTER 6-5

FORWARD/REVERSE SWITCH 12-7, 12-
17

FUEL IMPULSE PUMP 8-3

FUEL TANK 8-3

FUEL TANK VENT 8-3

FUSE 13-3, 13-5, 13-7, 13-9, 13-11, 13-13

FUSE AND RECEPTACLE 12-13, 12-19,
12-29

FUSE, 10-AMP  6-7

FUSE, 3/8-AMP  12-19, 12-21, 12-29, 12-33

FUSE, 80-AMP 12-13

G

GASKET 8-7, 11-3

GASKET, AXLE TUBE 15-5
GASKET, CASE 15-5

GASKET, CRANKCASE COVER 7-11
GASKET, DRAIN PLUG 7-7
GASKET, EXHAUST 9-3

GASKET, FLOAT CHAMBER 8-5

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED
KN ow numbers from this manual. Enter the part number into —* https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE
NDEA
GASKET, HEAD 7-9 J PIN, GOVERNOR CABLE CLEVIS 8-9
GASKET, INSULATOR 8-7 J-BOLT 12-13, 12-19, 12-29 PIN, HAIR SPRING COTTER 8-9
GASKET, LIQUID 11-3, 15-3 JET, MAIN 8-5 PIN, PISTON 7-13

GASKET, OIL PUMP  7-7

GASKET, PLUG 15-3

GASKET, ROCKER CASE 7-9

GASKET, SEAT, LONG 1-11

GASKET, SEAT, SHORT 1-11

GASOLINE ENGINE 7-3

GEAR 11-5

GEAR CASE 11-3, 15-3, 15-5

GEAR YOKE 16-3

GEAR, CLUSTER IDLER 11-5

GEAR, DIFFERENTIAL 11-7, 15-3, 15-5

GEAR, DIFFERENTIAL IDLER 11-7, 15-3,
15-5

GEAR, HELICAL 7-13

GEAR, INTERMEDIATE 15-5

GEAR, INTERMEDIATE, SMALL 15-5

GEAR, OUTPUT 11-7, 15-3, 15-5

GEAR, SPUR 7-13, 11-5

GOVERNOR 11-5

GOVERNOR SHAFT INSTALLATION TOOL
16-5

GRIP, PENCIL 5-3

GROMMET 7-5

GROMMET, INSULATION 8-3

GROMMET, SPLIT 12-9, 12-23

GUARD, GOVERNOR 8-7

GUIDE 11-5

GUIDE, CHOKE LEVER 8-11

GUIDE, OIL 11-5

GUIDE, STEERING RACK 5-5

GUIDE, VALVE 7-9

H

HANDLE, FORWARD/REVERSE 6-5

HANDLE, FORWARD/REVERSE SWITCH
12-7, 1217

HANGER, BRAKE CABLE 4-3, 5-11

HEATSINK, WITH DIODES  13-3, 13-5, 13-
7, 13-9, 13-11, 13-13

HOLD-DOWN, BATTERY 12-13, 12-19, 12-
29

HOLDER, BRUSH 6-11

HOLDER, FUSE 12-13

HOSE, INTAKE 8-11

HOUSING, DIFFERENTIAL 15-3

HOUSING, FAN 7-3

HOUSING, FEMALE 3-WIRE 14-7

HOUSING, FIELD COIL 6-11

HUB 5-9

HUB BEARING 5-9

HUB, SYNCHRONIZER CLUTCH 11-5

HYDROMETER 16-5

I

IDLE SCREW 8-5

INNER BALL JOINT 5-5

INSERT, SYNCHRONIZER 11-5
INSERT, WOOD 1-11
INSULATOR, CARBURETOR 8-7
INTERMEDIATE GEAR 15-3

JET, PILOT 8-5

JOINT, BALL 4-5, 6-5

JOINT, COMPOUND STEERING 5-3
JOINT, SPRING-LOADED BALL 4-7

K

KEY 7-5, 7-13, 10-5, 11-5
KEY (PAIR) 6-9, 12-3

KEY, SQUARE 10-5

KEY, SUNK 15-5

KEY, WOODRUFF 6-11, 11-3
KINGPIN 5-9

KNEE BRACE 1-13

L

LATCH, WIRE 8-11

LENS, FUSE 12-13

LEVER, CHOKE 8-11

LEVER, SHIFTER 11-3

LEVER, TRANSMISSION SHIFTER 11-3
LIGHT, BATTERY WARNING 12-3
LIGHT, OIL WARNING 6-9

LIMITER, RPM-OHV 7-5

LINE, BULK FUEL 8-3

LINE, BULK VENT 8-3

LINE, VENT 8-7

LINK, RACK AND PINION DRAG 5-5
LIQUID GASKET 16-5

M

MAT, FLOOR 1-3

MODULE, ENERGY DISPLACEMENT 12-31
36-VOLT MOTOR, 2.97-HP 14-3

48-VOLT MOTOR, 3.10-HP 14-5

48-VOLT MOTOR, 3.20-HP 14-7

MOUNT, SEAT BACK 1-13

MOVEABLE FACE 10-3, 10-5

N

NAMEPLATE—GOLD 1-5
NEUTRAL LOCK-OUT CAM 6-5
NOZZLE, MAIN 8-5

NUT, KEY SWITCH 6-9, 12-3
NUT, LUG 2-3, 5-9

0]

OIL FILTER 7-7

O-RING 7-9, 7-11, 7-13, 8-11
O-RING, OIL FILTER MOUNT 7-7

P

PAD, ACCELERATOR PEDAL 4-7

PAD, BRAKE PEDAL 4-5

PAD, MOUNTING, SEAT BACK SUPPORT
1-13

PAD, PARK BRAKE 4-5

PAD, SPRING 5-11

PAINT, TOUCH-UP 16-5

PARK BRAKE LATCH 4-5, 4-7

PARK BRAKE PEDAL 4-5

PILOT AIR SCREW 8-5

PIN 7-9, 7-11

PIN, DIFFERENTIAL 11-7, 15-3, 15-5

PIN, ROLL 11-3

PINION SEAL TOOL 16-5

PINION, STEERING 5-5

PIPE, INTAKE 8-7

PISTON 7-13

PISTON RING COMPRESSOR  16-5
PISTON RING PLIERS 16-5

PLATE 7-9

PLATE, BODY HINGE 1-7, 1-9

PLATE, BODY KICK 1-7, 1-9

PLATE, COMPONENT MOUNTING  12-21,
12-33

PLATE, FLYWHEEL FAN 7-5

PLATE, FRONT SPRING RETAINER 5-9
PLATE, LOCK 15-5

PLATE, MOUNTING 7-15
PLATE, MOUNTING, LONG 1-3
PLATE, OIL FILTER SCREEN 7-11
PLATE, OIL PUMP 7-7

PLATE, RECEPTACLE BACKING
12-29

PLATE, RETAINING 14-7

PLATE, SEAT HINGE 1-11

PLATE, SPRING MOUNTING 5-7

PLATE, THRUST 11-5, 11-7, 15-3, 15-5

PLUG 7-7

3-PINPLUG 12-21, 12-23, 14-7

6-PIN PLUG 12-33

PLUG CAP 7-5

PLUG, DRAIN 7-7, 11-3

PLUG, DRIVE CLUTCH 10-3

PLUG, FILL 15-3, 15-5

PLUG, HOLE 1-3, 12-3

PLUG, MAGNETIC 15-3

PLUG, SPARK 7-5

POSITIONER, CHOKE 8-11

PRESS 16-3

PROTECTOR, WIPER SWITCH RESISTOR
12-23

PULLEY 6-11

PUMP, FUEL IMPULSE  8-3

PUMP, OIL, AND ROTOR  7-7

R

RACHET, PARK BRAKE 4-7

RACK, STEERING 5-5

REAR FUEL STRAP 8-3

3-PIN RECEPTACLE 12-21, 12-23

3-WIRE AND RECEPTACLE 12-23

6-PIN RECEPTACLE 12-33

RECEPTACLE, AC CORD 13-13

RECEPTACLE, CHARGER, 2-PRONG 12-
13

RELAY, 36-VvDC 13-3, 13-5, 13-7

RELAY, POWER 13-9

RELAY, POWER, 48-VDC 13-11, 13-13

RESISTOR 12-15, 12-21

RESISTOR ASSEMBLY 12-23

RETAINER, BEARING 6-11, 14-3, 14-7

RETAINER, CABLE 6-5

RETAINER, HARNESS 6-9

RETAINER, SHOCK ABSORBER CUSHION

12-19,

Z%CARTPROS



CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

DID YOU

KNOW?

GET ;:AR:TED _* https://CartPros.com/f.html

5-11
RETAINER, SPRING 4-7, 10-3
RETAINER, VALVE SPRING 7-9
RETAINING RING PLIERS 16-5
REVERSE BUZZER 6-9, 12-3
RIGGING, BRUSH 14-3, 14-5, 14-7
RING SET, PISTON 7-13
RING, SPIRAL BACK-UP 10-3
RING, SYNCHRONIZER 11-5
ROD 7-13
ROD AND PAWL 4-5
ROD, EQUALIZER 4-5
ROD, PUSH 7-9
ROD, SHIFT 11-5
ROD, TIE 5-7

S

SAFETY FIRST CARD 16-5
SCORECARD PLATE 5-3

SCREEN, OIL FILTER 7-11

SCREW, BEARING RETAINER 14-3, 14-5,
14-7

SCREW, BRUSH HOLDER  14-3, 14-5
SCREW, CLAMP 14-3, 14-5, 14-7
SCUFF GUARD 1-3

SEAL PULLER 16-5

SEAL, AXLE SHAFT OIL 15-5

SEAL, BEARING 5-3

SEAL, CRANKSHAFT  7-11

SEAL, DOUBLE LIP 5-9

SEAL, DUST 5-5, 5-7

SEAL, DUST, STEERING PINION 5-5
SEAL, INPUT SHAFT OIL  15-5

SEAL, INTAKE 8-11

SEAL, OIL 7-13, 11-3, 11-7

SEAL, OIL, AXLE SHAFT 15-3

SEAL, OIL, INPUT SHAFT 11-5, 15-3
SEAL, VALVE 7-9

ASSEMBLY,  SEAT
ARMREST 1-11
SEAT BACK 1-13
SEAT BOTTOM 1-11
SEAT, BEARING 5-3
SEAT, SPRING 7-9
SEAT, VALVE 7-7
SENSOR, HALL EFFECT 14-7
SENSOR, OIL LEVEL 7-11

SET, POLE 6-11

SHACKLE, REAR SPRING 5-11

SHAFT, GUIDE COUNTERBALANCE 7-13
SHAFT, INPUT 11-5, 15-3, 15-5

SHAFT, ROCKER 7-9

SHAFT, SHIFTER 11-3

SHAFT, STEERING COLUMN 5-3
SHIELD, END 14-3, 14-5, 14-7

SHIELD, RESISTOR 12-11

SHIM 15-5

SHIM, CRANKSHAFT 7-13

SHIM, WIPER SWITCH 12-9, 12-23
SHOCK ABSORBER 5-7, 5-11

SHOCK ABSORBER CUSHION 5-11
SHOE RETAINER 4-3

SHROUD, ENGINE  7-3

SHROUD, FAN 7-3

SLEEVE 11-5

BOTTOM AND

NDEA

SLEEVE, DELTA INNER 5-7

SLEEVE, DELTA OUTER 5-7

SLEEVE, PARK BRAKE ROD 4-5

SLEEVE, SYNCHRONIZER 11-5

SNAP WASHER 1-3

SNUBBER 7-15, 12-13

SOLENOID, 12-VOLT 6-7

SOLENOID, 36-VOLT 12-13

SOLENOID, 48-VOLT 12-21, 12-31

SPACER 7-13, 7-15

SPACER, 1/2 1-9

SPACER, 1-7/8 1-9

SPACER, 5/16 6-11

SPACER, BAG HOOP 1-13

SPACER, BATTERY TERMINAL 6-15

SPACER, BODY 1-13

SPACER, FIXED FACE SHAFT 10-3

SPACER, PARK BRAKE 4-5

SPINDLE 5-9

SPRING 7-7, 11-5

SPRING, BRUSH 6-11

SPRING, COMPRESSION  5-3, 8-11

SPRING, DRIVE CLUTCH 10-3

SPRING, ENGINE VALVE 7-9

SPRING, FORWARD/REVERSE CAM 6-5

SPRING, PARK BRAKE TORSION 4-5

SPRING, REAR LEAF 5-11

SPRING, RETURN 4-7, 8-11

SPRING, SYNCHRONIZER 11-5

SPRING, TAPERED COMPRESSION 5-3

SPRING, TAPERED LEAF 5-9

SPRING, THROTTLE RETURN 8-7

SPRING, WIPER SWITCHBRUSH 12-9, 12-
23

SPRING, YOKE 5-5

SPRING—GREEN 10-5

STAND-OFF, RESISTOR COIL 12-11

STARTER/GENERATOR 6-11, 6-13

STATOR SHELL 14-3, 14-5, 14-7

WEDGE 5-3

STEERING COLUMN 5-3

STEERING COLUMN BEARING PRESS 16-

5
STEERING COLUMN MOUNTING
BRACKET 5-3

STEERING COLUMN RETAINING RING 16-
5

STEERING GEAR BOX 5-5

STEERING WHEEL PULLER TOOL 16-5

STEM, VALVE 2-3

STIFFENER, FLYWHEEL SIDE  7-15

STRAP, A-PLATE 5-7

STRAP, BAG 1-13

STUD 7-15

STUD, BALL 4-7, 6-5, 6-7, 11-3

STUD, LUG 5-9, 11-7, 15-3, 15-5

STUD, SHORT BALL 12-9, 12-23

STUD, WIPER SWITCH ADJUSTING 12-9,
12-23

SUPPORT, ACCELERATOR PIVOT ROD 4-
7

SUPPORT, FRONT BODY 1-7, 1-9

SUPPORT, SEAT BACK 1-13

SWEATER BASKET 1-13

SWITCH BRUSH 12-9, 12-23

SWITCH, 4-POSITION, SLIDE 13-11, 13-13

SWITCH, FORWARD/REVERSE 12-27

SWITCH, KEY 6-9, 12-3

SWITCH, LIMIT 6-5, 6-7, 12-7, 12-9, 12-17,
12-23

SWITCH, LIMIT, SEALED 12-17

SWITCH, TOW/RUN 12-27

SYSTEM, EXHAUST 9-3

T

TAB, MOUNTING 12-31

TACHOMETER 16-5

TAPPET 7-11

TERMINAL HARDWARE 6-11

TERMINAL INSULATOR 6-11

TIE, WIRE 12-3, 12-13, 12-23, 12-27, 12-33

TIMER 13-3, 13-5, 13-7

TIRE, UNMOUNTED 2-3

T-NUT, SLAB BASE 1-5

TRANSAXLE 15-3, 15-5

TRANSFORMER  13-3, 13-5, 13-7, 13-9,
13-11, 13-13

TRANSMISSION TOOL KIT 16-5

TRIM, FRONT BODY 1-5

TUBE, CRANKCASE VENT §-7

TUBE, OIL FILLER 7-3

TUNE-UP KIT 16-5

U
UNITIZED TRANSAXLE 11-3

Vv

VALVE 7-9

VALVE CLEARANCE ADJUSTER SCREW
HOLDER 16-5

VALVE GUIDE REAMER 16-5

VALVE SEAT CUTTER 16-5

VALVE SEAT CUTTER GUIDE 16-5

VALVE SEAT CUTTER T-WRENCH 16-5

VALVE SPRING COMPRESSOR 16-5

VALVE, CHOKE 8-11

VALVE, EXHAUST 7-9

VALVE, FUEL PICKUP TUBE 8-3

VALVE, INTAKE 7-9

V-GLIDE WIPER SWITCH 12-9

VOLT OHM METER 16-5

VOLTAGE REGULATOR 6-7

VOLTAGE SUPPRESSOR 13-9, 13-11, 13-
13

W

WASHER, KINGPIN WAVE 5-9

WASHER, SPRING 11-5

WASHER, STOP 5-5

WASHER, THRUST 10-3, 11-5

WASHER, WAVE 6-5

WEIGHT, COUNTERBALANCE 7-13

ASSEMBLY, WHEEL 2-3

WHEEL RIM  2-3

WHEEL, STEERING 5-3

WIPER SWITCH 12-23

WIPER SWITCH CASE  12-9, 12-23

WIRE AND TERMINAL 12-15, 12-21, 12-25,
12-33

WIRE ASSEMBLY 6-3, 6-7, 6-9, 6-13, 7-3,

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

12-5, 12-9, 12-13, 12-15, 12-19, 12-23,
12-25, 12-29, 13-9, 13-11, 13-13

WIRE ASSEMBLY, SENSE LEAD 12-19, 12-
29

WIRE HARNESS  6-3, 12-15, 12-25

WIRE TIE 5-5

WIRE, LEAD 7-5

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
GET STARTED ——3p htps://CartPros.com/f.html

numbers from this manual. Enter the part number into
KN OW? our search box and it will find the part you are looking for. HERE
CLUB CAR Golf Cars
Club Car Inc.
INGERSOLLRAND PO. Box 204658

Augusta, GA 30917-4658
ZACARTPROS



	USING THE ILLUSTRATED PARTS LIST
	TABLE OF CONTENTS
	BODY AND TRIM
	Body Trim
	Front Body
	Rear Body and Fender—Gasoline Vehicle
	Rear Body and Fender—Electric Vehicle
	Seat Bottom and Armrest
	Seat Back and Bag Hoop

	WHEELS AND TIRES
	Wheels and Tires

	DECALS
	Decals—Gasoline Vehicle
	Decals—Electric Vehicle

	BRAKES, PEDAL, AND CABLE ASSEMBLIES
	Brake Assembly
	Brake Pedal and Cable Assembly
	Accelerator Pedal Assembly

	STEERING, FRONT AND REAR SUSPENSION
	Steering Column
	Steering Gear Assembly
	Front Suspension, Upper
	Front Suspension, Lower
	Rear Suspension
	Wiring—Gasoline Vehicle

	ELECTRICAL SYSTEM— GASOLINE VEHICLE
	Forward/Reverse Shifter Assembly— Gasoline Vehicle
	Electrical Component Box— Gasoline Vehicle
	Electrical Components— Gasoline Vehicle
	Starter/Generator Assembly
	Starter/Generator Mounting
	Battery—Gasoline Vehicle
	Fe 290 Engine— Cylinder Head

	FE 290 ENGINE
	Fe 290 Engine— Shrouds and Brackets
	Fe 290 Engine— Ignition Components and Flywheel
	Fe 290 Engine— Oil Circulation
	Fe 290 Engine— Crankcase, Camshaft and Oil Sensor
	Fe 290 Engine— Crankcase and Crankshaft
	Engine Mounting

	FUEL, INTAKE, AND GOVERNOR SYSTEMS
	Fuel System
	Governor and Accelerator Cables
	Carburetor Assembly
	Carburetor Installation
	Intake Duct, Choke, and Air Box Assembly

	EXHAUST SYSTEM
	Exhaust System

	TORQUE CONVERTER
	Drive Clutch
	Driven Clutch

	UNITIZED TRANSAXLE— GASOLINE VEHICLE
	Unitized Transaxle, Gasoline Vehicle— Gear Cases and Brackets
	Unitized Transaxle, Gasoline Vehicle— F&R Transmission and Gear Reduction
	Unitized Transaxle, Gasoline Vehicle— Differential and Axles
	Wiper Switch—V-GLIDE 36-VOLT VEHICLE

	ELECTRICAL SYSTEM— ELECTRIC VEHICLE
	ELECTRICAL COMPONENTS, FRONT BODY— ELECTRIC VEHICLE
	WIRING—V-GLIDE 36-VOLT VEHICLE
	FORWARD/REVERSE SWITCH— V-GLIDE 36-VOLT VEHICLE
	RESISTOR AND BOARD ASSEMBLY— V-GLIDE 36-VOLT VEHICLE
	BATTERIES, CHARGER RECEPTACLE, SOLENOID— V-GLIDE 36-VOLT VEHICLE
	WIRING—POWERDRIVE SYSTEM 48 VEHICLE
	FORWARD/REVERSE SWITCH— POWERDRIVE SYSTEM 48 VEHICLE
	Batteries, Charger Receptacle— PowerDrive System 48 Vehicle
	Computer, Controller, and Solenoid— PowerDrive System 48 Vehicle
	Multi-Step Potentiometer— PowerDrive System 48 And PowerDrive Plus
	Wiring—PowerDrive Plus Vehicle
	Forward/Reverse Switch, Tow/Run Switch— PowerDrive Plus Vehicle
	Batteries, Charger Receptacle— PowerDrive Plus Vehicle
	Solenoids, Energy Displacement Module— PowerDrive Plus Vehicle
	Controller, Onboard Computer— PowerDrive Plus Vehicle
	PowerDrive Charger, Domestic— PowerDrive System 48 And PowerDrive Plus

	BATTERY CHARGER
	Accu-Power Charger, Domestic— V-Glide 36-Volt Vehicle
	Accu-Power Charger, Export, 230-Volt— V-Glide 36-Volt Vehicle
	Accu-Power Charger, Export, 100-Volt— V-Glide 36-Volt Vehicle
	PowerDrive Charger, Domestic–PowerDriveSys
	PowerDrive Charger, Export— PowerDrive System 48 And PowerDrive Plus
	PowerDrive Charger, European— PowerDrive System 48 And PowerDrive Plus

	ELECTRIC MOTOR
	Motor—V-Glide 36-Volt Vehicle
	Motor—PowerDrive System 48 Vehicle
	Motor—PowerDrive Plus Vehicle
	Transaxle, Type K— Electric Vehicle

	TRANSAXLE— ELECTRIC VEHICLE
	Transaxle, Type G— Electric Vehicle

	MAINTENANCE AND SERVICE TOOLS
	Maintenance and Service Tools
	Maintenance and Service Tools, CONTINUED
	INDEX
	INDEX
	INDEX
	INDEX
	INDEX
	INDEX
	INDEX
	INDEX

	INDEX



